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JiKapebLKoro 3acoby
OHKACIIAP, nopowmoxk ams PO3YHHY 115 11’ exuii/indys3ii,
750 MO/ma, o 3750 MO Y haakonax Ne 1
Mo Peecrpauiiinoro nocsizuenns Ngfﬁx_’/g%’t%?{ﬁ’@xiu A6.03 Spot-

Jncroxk-sxaanum: ingopmauis 105 nanicnra
Onkacnap, nopomox aas PO34HBy Aag in'eknii/indysii 750 MO/wma
neracnaprasa

YBakno npounTtaiite Bech nanmii JTHCTOK-BKJIA/IMII, IePIN HiX MoYaTH 3aCTOCYBaHHA ULOTO 3aco0y,

OCKIIBKH BiH MiCTHTE Baxausy aas Bac indopmauniio.

- 30epiraiite ueit nucToK-BKIAIMLL. Moskauso, Bam 3nano6urbcs NPOYHTATH HOro 1ie pas.

- Hxuwo y Bac € Gyab-ski TIMTaHHS, 3BEPHITLCS 710 CBOIO JiKaps.

- Axmo y Bac 3 sBnsTecs 6yas-ski noGiumi e(pEeKTH, PO3KAKITEL NPO e nikapio. Ile crocyeThes Oyan-
AKHX MOKITMBHX N0OI4HMX edeKTiB, SKi He BKazaHi B UbOMY JIHCTKY-BKIaauIi. JIuB. po3zin 4.

[I{o micTuTs nauwmii JIHCTOK-BKJIA/IH I

ITlo Take Onkacnap i ans 4oro Bin 3aCTOCOBYETHCH

Lo By macte 3nath nepen M, sik novaty 3actocoryBatH Onkacnap
Sk 3acTocoByBaTH Onkacnap

Moxausi noGiuni edexrn

Ak 36epiratn Oukacniap

Buict ynaxosku Ta inma indopmaris
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1. o take Onkacnap i 115 woro Bin 3aCTOCOBYETHCSH

Onkacnap MicTuTs neracnaprasy, sxa e ¢epmenTom (acnaparinasor), mo PO3UIEIUTIOE acnapariH, Ba/IHBHIA
OyniBenbuuii 6110k Ginkis, 6€3 AKUX KIITHHN He MOXKYTb BIKHTH. HopMasibHi K1iTHHH MOXyTH BHUPOOJISTH
acnaparin a1a ceGe, B TOi 4ac sk Jeski PAKOBi KJIITHHH — Hi. Onxacnap 3umwkye pisens acnaparity B
PaKOBMX KJIITHHAX KPOBI i 3ymuHse 3pocTanus PAKOBMX KJIITHH.

Onkacniap sactocoByeTbest s JIKYBaHHS rocTporo nimdobiactroro aeiikosy (I'JIJI) y aiteii Bikom Bin
Hapo/DkeHHA 110 18 pokiB i aopocanx. U1 — tun paky GiIMX KpPOB'SHUX KIIiTHH, TpH AKOMY N€sKi He3pimi
nimdoumTy (1mia Ha3Bo niMpo61acTH) NOYMHAIOTH G€3KOHTPONILHO 3pOCTaTH, TAKKM YHHOM 3anobiraoun
BHPOOJIEHHIO (DYHKHIOHATBHUX KITiTHH KpoBi. OHKacrap BHKOPHCTOBYETCS PasoMm 3 iHIKUMHM JTiKapChKUMH
3acobamH.

2. Illo Bu macre 3naru NEpex THM, SIK OYATH 3aCTOCOBYBAaTH Omuxacnap

He caiin Bukopucrosysarn Oukacnap:

- SKUIO Bu Maete anepriio Ha neracnaprasy aGo Gyab-SKuH HWHI KOMIOHEHT 1bOro JIKapChKOro
3aco0y (nepeniuennx y poszini 6).

- SIKIO Bu MacTe Baxkke 3aXBOPIOBAHHSA 1EYiHKY.

- AKIO Bu xonu-uebyap manu NaHKpeaTHT. =

- Ao Bi konu-HeGyb Masim cuiisHy Kposoteuy micis JiKyBaHHA acnaparinazojg. . ° +

- Ko y Bac konu-neGyap yropiosanucs TPOMOH Mic/ist iKYBaHHS acnaparin; 301

Axuo mocs 3 BHIeckasanoro crocyetbest Bac, po3kaskiTe npo ue CBOEMY ITiKapio. .' 1 _
AWTHHH, sika oTpumye OHKacnap, nosigomre AiKaps, AKIIO HOCh 3 BHLIECKA3aHOrO\CTOCVETRE
JAUTHHH, N




IMonepepxennn Ta 3anobizxui 3axoan
[loroBopits 3i cBOIM JiiKapeM /10 TOro, Ak nouHere 3actocysanus Onkacnapy. Lleit nikapcbkuii 3acib He
miaxoauts Bam:

- AKLIO y Bac Oy/M cepHo3Hi aeprivni peakuii Ha iHuI GopMyu acnapariiasu, Hanpukiaa, ceepOix,
NPHJIKBK Kapy ab0 HaOpAK JIMXalIbHUX LLIAXIB, OCKIILKK ICHYE PH3MK PO3BHTKY CEPHO3HHX
anepriyHux peakiliit na Oukacnap.

- AKUI0 y Bac nopyuienns sropranHs kposi abo y Bac konu-nebyap 6yB cepiiosuui tun tpombo3y.

- AKio y Bac nuxomanka. lle# npenapart moxe 3podutu Bac 6i1b1 cipuifHATIMBAM 10 iHMEKLiH.

- AKLL0 BH MaeTe nopymenHs GyHKuii nedinky abo BUKOPUCTOBYETE 1HLIT JIIKapChKi 3acobu, sKi
MOXKYThb NOWKOAMTH neyinky. Konm Onkacnap BHKOPHCTOBYETBCA B IOEAHAHHI 3 THILOKD
NPOTHPAKOBOIO TEPATi€I0, MOAKYTh BMHHKHYTH NOPYLICHHS 3 OOKY NEYiHKH Ta UCHTPAIbHOT
HEPBOBO1 CUCTEMH.

- AKIIO BH CTpakaacTe Bij 600 B skuBoTI. I1ia yac nikyBarus OHKAacnapoM MOXe BHHHKHYTH
3ananeHHs MiIUUTYHKOBOI 3a/103H, SIKE B ISSKHX BUIIAIKAX MOXE CIIPHUYMHHTH JIETAILHUI HACIIIIOK.

Lle#i 3acib MOXKe BUK/IMKATH KOJIMBAHHS PiBHIB haKTOPIB 3ropTaHHs KpPoBi i MOKe 361ILLINTH PUIHK
KpOBOTEUi Ta/abo yTBOPEHHS TPOMOIB.

SAxmo Bu € 6aTtekamu auTHHY, sika otpumye OHKacnap, NOBiAOMTE JiKaps, AKILO L10Ch 3 BHIIECKA3aHOro
crocyerbes Bawoi autunu.

ITin wac aikysanus Onkacnapom

ITin 4ac Beenenns Onkacnapy Bu Gyziere 3HaX0AUTHCH NIl PETEIEHAM CIIOCTEPEKCHHAM MPOTATOM IOIHHH
Mic/is NOYaTKy JiKyBaHHA 3 METOIO BUSBJICHHS Oy/Ib-SIKUX 03HAK CEepHO3HMX alepriuHuX peakiiii. Mae 6yTu
3abe3neyenuii 10CTyN 10 MeIHYHOro o0IatHaH s | 3ac00iB, IPU3HAYEHUX /U1 KYIIPYBAHHS aJlepriuHux
peakuiii.

JlopaTkoBl KOHTPOALHI aHATI3H

[Tin yac Ta nics nikyBaHHA 18 KOHTpOmoO Baioro crany 310pos’s 6yayTs peryaspHO MPOBOAHTH aHai3u
JU1s BU3HAYEHHA PIBHIB LYKpY B KPOBi Ta ceyi, aHali31 3 METOIO NepeBipku QyHKILiH nevinkym Ta
MiILLTYHKOBOT 3271034, @ TAKOXK 1HILI @aHAI3K, OCKLIBKM LIl penapaT Moyke BIUIMBATH HA KPOB Ta iHIi
OpraHu.

Inmi nikapenki 3acodn Ta Onkacnap
[Nosinomte nikaps, sxuo Bu npuiimaeTte, HeloaaesHo npuiivany abo nianyere npuitMaTh Gyab-sKi i
niku. Le nyxe Basiueo, ockinbku OHKacnap Mozke NnocHANTH NoGi4HI eheKTH IHIIMX TiKapchKuX 3aco6iB
3aB/AKHM BILUIMBY Ha [IC4iHKY, AKa Bi/lirpac BayuIMBY poJjib Y BMBE/ICHHI J1ikiB 3 opranizmy. Kpim Toro,
0COGIMBO BKIIMBO NMOBIZIOMMTH JIiKaps, AKIIO B Takok BUKOPUCTOBYETE Gy/1b-KHii 3 HACTYITHHX
NKapCchKMX 3aco0iB:

- iMyHi3allis )HMBUMM BaKLIMHAMM [IPOTATOM TPbOX MICSILIB MMiC/Is 3aBEpIIEHHS TiKyBaHHS Jeiikosy. [le
36UIbIIYE PU3HK BAHUKHEHHSA 1HQEKLIH TSHKKOrO CTYIEHS.

- BIHKPUCTHH, IHIUKIA NPOTHpaKoBuii 3aci6. ITpu oaHouacHOMy 3acTocyBanHi 3 OHKacnapom 3poctae
pu3uK no6iuHnX edekTiB abo ajepriyHux peakuii.

- JIKAPCHKi 3ac00H, SKi 3MEHIIYIOTH 3aTHICTE KpOBi 110 3rOpTaHHA, TaKi AK aHTHKOATYJIHTH
(Hal‘lpHKJlaJ], Kymapnﬂfnapq:apﬂﬂ 1 renapyH), AMNipHAamMol, aueTHICAIILMIOBA KHC10Ta abo
HECTepoi/IHI npomgana.rmm npenapatu (Taki sk i0ynpoden abo HanpoxceH) [Tpu oanouacHoMy
3actocysaHHi 3 OHKacnapom 3pOCTae PU3HK MOPYILEHHS 3rOPTAHHA KPOBI.

- JKapebKi 3ac00M, WO /18 IOCATHEHHS e(eKTy BUMAraloTh LIHTOKMHE3Y, HANPHK/IA1, METOTPeKCaT
(npenapar, o BUKOPHCTOBYETLCA AK JUIA JIIKYBaHHA PaKy, Tak i IS JIIKyBaHHs apTpHTY),
e(DEKTUBHICTb AKMX MOXKE 3MEHIIUTHCE.

- NpeIHi3oH, crepoianuit npenapar. Ilpu oHOuacHOMy 3acTocyBanHi 3 OHKacnapoM 3p
31aTHICTh KpOBl JIO 3ropTaHHA. 7

- uurTapadi, JTikapchKui 3aci6, AKHil 3aCTOCOBYETBCS 1Sl IIKYBAHHA PaKy, MOXKe B nn,g;'i
edexkTuBHicTs OHKacnapy. c &/
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JiKApCLKHX 3ac00iB.




BariThHicTh Ta roqyBanus rpyain
SIxuio By BariTHi abo rojyere rpymuiro, JyMacre, o MOKETE Gym BariTHi abo ruiaHyeTe 3aBariTHITH, IEpes
BMKOPUCTAHHSM [1LOTO MPETapaTy 3BEPHITHCS 3a MOPajIoio /10 JTiKaps.

He cain 3actocoysard Omukacniap, sKuwlo Bu BariTHi, ocKiibku HOro edekru MiA 4ac BariTHOCTI He
focnipkysanvck. Bamm sikap upimuTe, un Baie 3axsopiosanns notpebye nikysanns. JKinku aitopoaHoro
BiKY MOBHHHI BUKOPHCTOBYBATH HA/iHHI METOIM KOHTPALIETILLT M1 Yac JiKyBaHHS | IPOTArOM LLOHAHMEHIIe
6 MicsLLiB mics npunuHeHHs Jikysanns Onkacnapom. [lepopaibHi KOHTpALIENTHBHI 33aCO0H HE € CEKTHBHMM
METOJIOM KOHTpalenuii 1ia wac jikysanHs OHkacnapoM. 3BEpHITBCA /10 JliKapsi 3a PEKOMEALISMH OO0
HAMKPANIOro JIOCTYITHOrO MeTOjly KOHTpauenuii. YONOBIKH TakoX TNOBMHHI BMKOPUCTOBYBATH e(eKTHBHY
KOHTPALENLii0, SKIIO BOHM abo0 X napTHepKH 3acTocoByIOThH OHKacnap.

HeBizoMo, M OTparuIAc neracnaprasa B rpyAAHe MoJoko. B sikocTi 3ano6ibkHOro 3aXoy 1ijl 4ac JIKyBaHHS

OHKAcnapoM HeoOXiIHO IPHUITMHUTH TPY/IHE BUIOJOBYBAHHS i HE BiIHOBIIOBATH /IO 3aBEPLICHHS JIIKYBAHHS
OHKacnapom.

3aaTHiCTH KEPYBATH TPAHCIOPTOM TA NPANIOBATH 3 MEXaHi3MaMu
He ciia kepyBaTH TPaHCHOPTOM Ta MPAIIOBATH 3 MEXaHi3MaMH 111 Yac 3aCTOCYBAaHHS LbOTO Mpernapary,
OCKUJIBKH LI¢ MOJKE BUKJIMKATH COHJIMBICTB, BTOM/TIOBAHICTh 260 CILUTyTaHiCTh CBI/IOMOCTI.

Onkacnap MicTHTb HATDI#H

Ileii nikapchKHii 3aci6 MicTHTB MeHIIE 1 MMO/Ib HATPIO HA 103y, TOGTO NPAKTHHHO BiILHKI Bijl HATPIIO.

3. Sk 3acrocoyBaTn Onkacnap

Jlikyeanus Oukacniapom 6y710 npusHaueHe Jikapem, skuii Mae JI0CBi/1 y BUKOPHCTaHHI npenaparis s
niKyBanHs paky. Jlikap BUpilUMTB, AKy 103y JiKapchKoro 3acofy NPU3HAYMTH i 3 AKOKO YACTOTOIO, 3AJIEKHO
BiZl BiKy i riowi nosepxwi Tina, sxa po3paxoByeThes 3 ypaxysaHHam Bauoro pocry i Barm.

JlikapchKHit 3aci6 BBOAMTLCA LLIAXOM iH €KLIT po3unHy Y M’a3 abo, AKINO 1€ Oijibli JOLLIBHO, Y BEHY.
Slkmo Bu orpumacre 6iibmy xo3y Onkacnapy

Ockinbku stikap Gyne BBoautu Bam 3aci6, naspsa un Bu orpumacte 6inbury 103y Onkacnapy HiK nOTpiGHO

Bam.

Bunaakose nepeaosysaHHs MaoOHMOBipHe, ToMY 110 Bu Oynere 3HaX0AMTUCE Nijl peTeIbHUM
CHOCTEPEKEHHAM MEAHYHOTO NEPCOHATY Ta OTPHUMAETE HAIEKHE JIIKYBAHHS.

SIK11I0 Y BAC € JI0J1aTKOBI MUTAHHS 10/10 BUKOPHCTaHHS 1150T0 3ac00Y, 3BEPHITBCS /10 CBOIO JIKApS.
4, Moxnuei nobiuni edextn

Sk i iHwWi npenapary, uei JiKapchKui 3acid MOKe BUKINMKATH M00IYHI eeKTH, X04a BOHH BHHUKAIOThL HE B
KO2KHOT JIOJIHHH.

Cepiio3ni noGi4ni edexTH
HeraiiHo moBioMTe CBOro jikaps, Akuo y Bac BuHHKHe Oy/1b-SKHH 3 HACTYTHNX NOOIYHUX e(eKTiB:

Hy#e gacti (MoKYTh BHHHKHYTH Oibme Hix y 1 ocobu na 10 sioaei)

- 3ananenns abo iHUI Po3NaaM MiALITYHKOBOT 3a103H (MAHKPEaTHT), IO BUKIMKAIOTh A
JKMBOTI, IKMI MOKE MOLIUPIOBATUCS HA CIIHHY, BUKJIMKATH OJIIOBOTY, MiIBHILEHH !
KpOBI;

- Cepiio3ni anepriuni peakitii 3 TAKHMH CUMITTOMAaMH, SK BUCHIT, CBEPOIK, Haﬁpmc
3a/IMLIKA, IPUCKOPEHE CepuebHTTS i Pi3Ke 3HIKEHHA apTePiaibHOTO TUCKY;

- Tpombu;




- JIuXxomaHKa 3 HU3bKMM DIBHEM JICHKOUMTIB B KPOBI. :

Yacti (MOKYTH BHHHKHYTH /10 o/iHi€T ocobn Ha 10 mojeit)

- Kpogoteua TsKKOro cryrnens abo yTBOpeHHs CHHILIB;

- InTeHcHBHE TpeMTiHHA (CYA0MH) Ta BTPaTa CBIAOMOCTI;

- Tsokki iHDeKILT, AKi CYTIPOBO/IKYIOTBCS 1YXE BUCOKOIO TEMIIEPATYPOIO Tina;

- IleuinkoBi npobiemu (HanpUKiaa, 3MiHa KOILOPY LIKIPH, cedi abo Kany, NiJIBUIICHHA PIBHIB
nevyiHkKoBUX (epMeHTiB UM GinipyOiHy, MiATBEp/UKEHe pe3yibTaTaMH 1a00paTOPHUX aHalli3ie).

Piako nommupeni (MoKyTh BHHHKHYTH /10 0Hici ocobn ua 1 000 sroaeit)
= [leuyiHkoBa HEAOCTATHICTh.

- XKopTauuus

. IMopyuieHHs BIATOKY #OB4i 3 MEYiHKK (X01ecTas)

- PyiiHyBaHHS KJIITHH NEYiHKK (HEKPO3 KIIITHH Me4iHKH)

Yacrora HeBioma (4acTora He MOKe OYTH BCTAHOBJICHA HA NICTABI HAABHHX JJAHAX)

- [lIkipHa peakilis TSKKOIO CTYINEHS I1il HA3BOK TOKCHYHHH eMiilepMaIbHUI HEKpOJIi3;

- [Nopymenns dynkuii Hupok (HanpukiIan, 3MiHa obesry cedi, Lo BHAISETLCS, HabpsK cTON i
IIHKOJIOTOK);

- [HCyIbT;

- Tsxki aneprivyni peakuii, o MoKy Tb OyTH NPHUMHOIO BTPaTH cBiIoMOcTi ab0 MOKYTh OyTH
3arpo30K0 KHUTTIO (aHad TaKTHYHUEA LIOK).

Inwmi no6iuni epexT
INTorosopirs 3i cBOIM Jlikapem, sKio y Bac BuHMKHE Oy/ib-KHi 3 HACTYNHHUX CUTYALIIN:

Jyxke yacti (MOKYTh BHHHKHYTH Gisibine oanici ocodu na 10 sroaen)

- 3mina GyHKUIT NIALLUTYHKOBOT 3a/103H;

- Brpara Barwy;

- bine y Horax (aku# moxe OyTn cumiromom Tpom6o3y), 6iib y rpyasx abo saauuika (o moxke 6yTH
NPOABOM HasBHOCTI TPOMOIB Yy JIereHsx, CTaHy IijJ Ha3BO JiereHeBa em0o1is);

- Brpara aneruty, 3araibHa cnadkicTs, 6;:0BOTa, Aiapes, Hy10Ta;

- ITinBUIIEHHSA PiBHSA IYKPY B KPOBI.

Yacri (MoKYTh BHHHKHYTH /10 0HicT ocodu Ha 10 Jioaeii)

- 3HMKEHHS KiJTBKOCTI €PUTPOLIMTIE;

- HakonwmueHus piiMHH B ULTYHKY (acumr);

- JInxomanka Ta rpunonoaibHi cHMNTOMH;

- VTBOpeHHs BUPa30K B poTi;

. bisne y cnuni, cyrnobi abo xkusoTi;

- Bucoki piBHi XkHpy i Xo/leCTEPHHY B KPOBi; HU3bKHIA BMICT KaJlito B KpOBI.

Piako nommpeni (MoXyTh BHHHKHYTH 10 oaHici ocodu na 1 000 soaeii)
- Cunzipom obopoTHoi 3aaHb01 Netikoenuedanonarii (CO3J1), o3HakaMu KOO € roJoBHHiA 6i/b,
CILUTYTaHICTh CBIIOMOCTI, CY/ZIOMH i BTpaTa 30py, fKi 3HHKAIOTh Yepe3 JesKHi Yac.

Yacrora HeBiioma (4acTora He MozKe OYTH BCTAHOB/ICHA HA NiACTABI HASIBHUX JaHHX)

- 3HWKEHHA KUTBKOCTI JIGHKOUMTIB Ta TPOMOOLIHUTIB;

- [Tpuckopere cepueGUTTS;

- JlnxomaHka;

- Kictu B niimnyHkoBii 3a7103i, HaOpAK CIMHHUX 347103;

- Bucoxwii piBeHb ce4OBHHH B xpom anTuTina a0 OHKacnapy; BUCOKHIi piBeHb amiaky B xg__ﬂ
3HUKEHHS PIBHSA LYKPY B KPOBI; A

- COHIMBICTB, CIUTYTaAHICTh CBIIOMOCTI, JIETKEe NOCMHKYBaHHSA NajbLliB.
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[Tosinomaenns npo nobiuni edexrn el
Sxino y Bac 3’aBasTees nobiuni edpext, siki, 3a BaOWO AyMKOIO, MOKYTh OyTH NOB's3aHi 3 xiMmioTepanicio,
PO3KaXITh NPO Le cBOEMy Jikapio. Lle crocyeThes Gynb-skux nobiunmux edexTis, He BKa3aHMX B IBOMY
TMCTKy-BiIaani. Bu Takox MoxeTe nosigomuTa npo no6iuni ehextn Gesnocepeanso uepes:
Ipaanjin
HPRA Pharmacovigilance
Caiit: www.hpra.ie

MaubTa
ADR reporting
Caiir: www.medicinesauthority.gov.mt/adrportal.

IloBizomasioun npo noGiuni epexrn Bu nonomaraere 36upanmio indopmaLii 3 Gesneku uboro JIKapCBKOro
3aco0y.

5. Sk 36epiratn Onkacunap
36epiraiite Leit nikapchKkmii 3aci6 B MicusIX, HEIOCTYITHUX /1S AiTEH.

He BukopucToByiite ueii 3aci6 micsis qaTi 3aBepLICHHS TEPMiHY MPHIATHOCTI, BKA3aHOT HA eTHKETLH Ta Ha
KapToHH1A KOpobui nicas nosHauku «EXP». Jlata 3aBepuienHs TepMiHy NPHIATHOCTI BiTHOCHTHCS J10
OCTaHHBOIO JHA LBOIO MiCALL.

30epirati B XonoauisHUKY (2°C-8°C).
He zamopoxyBary.

[Ticst BinHOBAEHHS Ta PO3BE/ICHHS JIKapCHKOro 3acoby cij HeraiHo BHKOPHUCTATH PO34uH. SIKILO HeraiiHe
BHKOPHCTAHHA HEMOXJINBE, PO3BE/ICHHH PO34YHH MOxHa 30epirat 10 48 roxuu npu Temneparypi 2°C-8°C.

He BuxopucroByiite 1eii npenapar, axmo Bu nomiThiu, mwo BiaHos1eHuit PO34MH MYTHHH abo micTUTh
BH/IMMI Y2CTKH.

He BrkuaaiTe )KOaHI 3a1MIIKH JaHOTO Npenapary y cTiyHi Boau. CnuTaiire ¢apmarnierTa, IKHM YHHOM CI1i]
YTHIII3YBaTH HEBUKOPHCTaHI Jlikapehki 3aco6u. Lli 3axonu 10MOMoXKyYTh 3aXMCTHTH HABKOTHIIHE
Cepe/IoBMIILE.

6. Bmict ynaxosxu ra inma indopmauin

o micTuTe OnKkacnap

Jlitouoro pevornnolo Oukacnapy € neracnaprasa. Koxen daakon mictuts 3750 MO nieracrnaprasu.
icns inHOBNeHHS , 1 M po3uuHy MicTHTs 750 MO neracrnaprasu (750 MO/mn).

IHImMMH iHrpeicHTamMu €:

HaTpiio rizpodocdar, renrariapar (auriapar), natpio auriapodocdary, auriapar, Hatpiro xa0pui,
caxaposa, HaTpilo riapokens (s perymosanns pH), kncaora XJIOPHCTOBO/IHEBA (/U1 perymoBanHs pH)
(ane. poszin 2 «Oukacnap MiCTHTb HaTPiii»).

Sk Burasnac Oukacnap Ta BMicT ynakosku

Onkacnap ue nopouok 6ioro 4u mMaibke 6inoro konbopy. ITicis BigHOBCHHS PO34HH € NPO30pUM Ta
Ge30apBHUM i He MICTHTH BUAMMMX CTOPOHHIX 4aCTOK.

Koxna ynakoska mictuts 1 ckusinuii aakon 3 3 750 MO reracraprasu.

Baacuuk peecrpauiiinoro nocsizuenns
Jle Jlaboparyap Ceps'e

50, pio Kapho

92284 Ciopen cepeke

Dpanuis

NEPEKNAJ BIPH




Bupobuuk - -
Jlaboparopii Ceps'e Inaactpi

905 pyt e Capan

45520 Xuai

Opanuis

Hna orprumanns nonatkosoi indopmaii npo weii mikapeskuii 3aci6 3BEPHITBLCA JI0 MIiCLIEBOTO NPE/ICTABHHKA
BJIACHHKA PEECTPALIHOIO MOCBITYCHHS

Ipaanain
Ceps'e Jlaboparopis (Ipaanais) Jita.
Ten.: + 353 (0)1 663 8110

Maabra
Bi. JIxi. Canomon ®apma Jitn
Ten.: +356 21 22 01 74

Ileii ancrox-Bkaaanm 6y.;10 Bocranue neperasiayTo y aucronazai 2020 p.

Jeranbha indopmartis npo ueit nikapebkuii 3aci6 MicTHThCS Ha BeG-caiiTi €BpoNeHCcEKOro areHTcTea 3

NiKapcbKHX 3acobiB: http://www.ema.europa.eu.
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Hagenena nmkae ingopmanis nprusnavena auume 408 MeTHanuX npaniBHAKIB:

Hacriiino pekomenayerses wopasy, kosu Omnkacnap BBOAMTBCS NALIEHTY, 3aNUCYBATH iM's Ta HOMep cepii
Mpenapary, wob MaTH 3B'430K MiX NaLIEHTOM i Cepieio JiKapehkoro 3acoby.

Yepes nenepenbauysanicts noGiunux peaxiii Omukacnap Mae BBOAWTH JIMLLIE MEAMMHUI IEPCOHA, SKHii
Mae JIOCBIJ1 y BHKOPHCTaHHI XiMIOTEpaneBTHYHHX NIPOTHPAKOBHMX JIIKAPCHKUX 3ac00iB.

Oco6:11Bo y mauieHTiB 3 BiAOMOKO FinepuyT/IMBICTIO 10 iHIIMX ¢opm L-acnaparinazu, nia yac teparnii
MOKYTb BUHHKaTH peakuii rinepyyriusocti 1o Oukacnapy, Hanpukiaz, anadinakcis. Pyrunaum
3an00 DKHHM 3aX0/IOM € CIIOCTEPEKEHHS 3a MallicHTAMHU MPOTATOM FOJAMHH 33 HASBHOCTI AOCTYITY /10
peaHiMaLi#HOro 061aaHaHHs Ta iHWMX 3ac06iB, HEOOXIHMX LIS nikyBaHHs aHadinakcii (anpenaniny,
KHCHIO, BHYTPILIHBOBEHHHX KOPTHKOCTEPOIIIB TOLLO).

Cnin noidopmysary nauienTis npo MoxuuBi peaxuii rinepyyTiHBocTi 10 OHKacnapy, BKIIOYA0UH
panToBy anadinakciio. ITauicHry, ski oTpumMyIOTH Osxikacniap, NiaIaloThes MiIBAILEHOMY PU3HKY KPOBOTEY i
TpoMGOTHYHUX posnaais. Ci1in NOSCHATH nauieHTam, 1o Omkacnap He MOXHa 3aCTOCOBYBATH OJIHOYACHO 3
IHUIMMH JTIKaPCBKHMH 3ac00aMH, TIOB'S3aHHMM 3 Mi/IBUILIEHAM PH3UKOM KpoBoTed (AMB. posain 2 «luuri
nikapeski 3aco6u Ta Onkacrapy).

Y pasi KoHTaKTy neii nikapcskuii 3aci6 Moxke BUKIMKATH nozpasHenns. Tomy nopouok ciia 06po6sty i
BBO/IMTH 3 0CO0IMBOIO 0GepeskHicTio. HeobxinHo yHuKkaTH BauxanHs napis i KOHTaKTYy 3i WKipoIo Ta
CJIM30BOIO 000JIOHKOI0, 0COBIHBO OUel; y pasi KOHTAKTy npenapary 3 o4nMa, LKipo abo CIu30BMMMU
00O0JIOHKAMM CJ1iI HeraiHO POMHUTH ypakeHe MicLie BETHKOIO KUIbKICTIO BO/IH MPOTATOM MPUHAKMHI 15
XBHJTMH.

Bynp-skuii neBuKOpHCTaHMit NikapehKuii 3aci6 aGo 3amuiKy marepiany MaioTs 6yTH yTunizoBaHi
BI/IITOBI/THO 10 MiCLIEBHX BHMOT.

Incrpykuii 3 npuroryBanns, 36epiranns ta yruaizanii Oukacnapy

[HCTPYKUIT 3 NOBOKeHHS 3 NikapchbKUM 3ac060M

1. Ilepconan mMae npoiiTi HaBYAHHS OO METOMIB NOBOUKEHHS 3 NiKapcLKUM 3aco0,
NepeHeceH s (CiI1 BUKIIIOUATH BariTHUX CHiBPOGITHUILD Bij pobOTH 3 1LIHUM J1iKa

2. Heobxiino BukopucTOBYBaTH acentuunmii MeTos. Vi
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3. Cnin 10oTpUMYBATHCh NPOLEAYP HATIEHKHOTO MOBOKEHHS 3 AHTHHEOILIACTHUHUMM 3aco0aMM. 1 ¥ 9

4. llpu nosokeHHi 3 OHKaCNapoM PEKOMEH/YEThCA BUKOPHCTAHHA O/IHOPA3OBHX PYKABHYOK i
3aXMCHOTO OJIATY.

3; Bei enementi, HeoOXiaHI 18 BBeACHHS a0 O4MLICHHS, BK/IIOYAOYH PYKaBHYKH, MatOTh OyTH
NOMILIEH] y MILIKH JUlA YTHJII3aLii BiZIXO1iB 3 BHCOKHM CTYTICHEM PH3HUKY /Ui BHCOKOTEMIIEPATYPHOIO
CMaIIOBAHHA.

BiaHossieHHs

1. 5,2 M2 Boau s iH'eKUid BBOAATH Y (h1aKOH 3a JOMOMOTOKO WNPHLA i rokk Kanmidpom 21.

2. ®nakoH ciijl obepexHo 06epTaTH 10 PO3BEACHHS MOPOLUKY.

3. Ilicna BiaHOBJNEHHs, po3unH Mac OyTH npozopum Ta Ge3bapsHUM i He MICTHTH BUANMHMX CTOPOHHIX

yactok. He caiii BMKOpHCTOBYBaTH BiIHOBICHHH PO34MH, AKLIO BiH MyTHHI abo micTHTh ocan. He
CTPYLIYBATH.

4. Po3uMH ¢J1i/1 BUKOPHCTOBYBATH NPOTATOM 24 rOIMH M1iC/Is Bi/IHOB/IEHHS 32 YMOBH 30epiraHHs npu
Temneparypi Huxue 25°C.

Beeaenns nikapcskoro 3aco0y

1. Tlepex BBeseHHsIM napeHTepasIbHi JTiKApChKi 32C00M HEOOXIIHO NEPEBIPATH Ha HAABHICTL MEXaHIYHMX
BKJTIOYEHD | BUKOPUCTOBYBATH TLIBLKM NPO30pHii 6e36apsHuii po3uun, 110 HE MICTHTL BUIHMHAX
CTOPOHHIX YaCTOK.

2. Jlikapcekui 3aci6 npu3HaueHMH NHIIE VIS BHYTPILIHBOBEHHOTO YH BHYTPILIHBOM'A30BOr0 BBE/ICHHS.
Po34mH Ci1i1 BBOAMTH NOBLIBHO.
[Tpu BHYTPilIHEOM'A30BOMY 3aCTOCYBaHHI 06'€M BBE/ICHHS HE Ma€ MEPEBUULYBATH 2 MJI Y J1iTel Ta
MiZUTITKIB i 3 M2 y 10poCIIMX.
/115 BHYTPILIHBOBEHHOTO BBE/ICHHS BiJIHOBJIEHHH PO3unH ¢1izt po3secTH B 100 M1 po3uMHY HATpilo
xjiopuay juis in'ekuii 9 mr/ma (0,9 %) abo 5 %-HoMy po3uMHi IIIOKO3H.
Poseezienuii po34nH MOXKHa BBOIUTH NPOTATOM 1-2 rogus pa3oMm 3 iHQy3iero po3uuHy XJI0pHy
Hatpiio 9 mr/mi (0,9 %) abo 5%-HOro po3uMHy rilOKO3M, sika Bike BBOAMTLCA. [1i1 yac BReeHHS
Onkacnapy He c/1ia BBOAWTH iHLI JTiKapehKi 3acobu 3a A0MOMOror0 Tiel caMoi BHYTPillIHbOBEHHOT
iHdy3iiHOT cHcTeMH.
[Ticas posseaenHs fikapcbkoro 3acofy ¢/t HeraiHO BUKOPUCTATH PO3UMH. SIKIIO HeraiiHe

BHKOPHCTAHHA HEMOXJIMBE, PO3BE/ICHWH PO34YHH MOKHa 30epiraTu 10 48 ronH npu Temneparypi
2°C-8°C.

Vrunizaiis

Onikacnap npu3HaueHui Juie /it 0IHOPA30BOro 3aCTOCYBaHHS. Byb-aKkuil HeBUKOpHCTaHHI JIIKAPChKHA
3acib abo sanmwkn matepiary maroTh 6y TH yTHII30BaHI BIANOBIAHO 10 MICLICBHX BUMOT

Honarkosa petanbha inpopmaiis 3naxoauTbes B KopoTkiit xapakTepueruii ikapebkoro 3acoby (SmPC).
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Indopmauis npo 3acrocysanus Jikapcbkoro 3acoby — — J ﬂ €
OHKACIIAP, nopouok aJst po3uuny st in’exuiii/indysiii,
750 MO/mua, o 3750 MO y daakoni Ne 1

Jlo peecTpauiiiHoro nocBixueHus Nﬁj//;//fé' Paf/ﬁf/ﬁ’ Bin A6 O3 XX 2

Package leafiet: Information for the user

Oncaspar 750 U/ml
powder for solution for injection/infusion
pegaspargase

Read all of this leafiet carefully before you are given this medicine because it contains

important information for you.

= Keep this leafiet. You may need to read it again.

= If you have any further questions, ask your doctor.

= If you get any side effects, talk to your doctor. This includes any possible side effects not listed
in this leafiet. See section 4.

What is in this leaflet

1. What Oncaspar is and what it is used for

2. What you need to know befare you are given Oncaspar

3. How Oncaspar is given

4. Possible side effects

5. How to store Oncaspar

6. Contents of the pack and other information

1. What Oncaspar is and what it is used for

Oncaspar contains pegaspargase, which is an enzyme (asparaginase) that breaks down asparagine,
an important building block of proteins without which cells cannot survive. Normal cells can make
asparagine for themselves, while some cancer cells cannot. Oncaspar lowers asparagine level

in blood cancer cells and stops the cancer cells growing.

Oncaspar is used to treat acute lymphoblastic leukaemia (ALL) in children from birth to 18 years
and in adults. ALL is a white biood cell cancer type in which certain immature white cells
(named lymphoblasts) start growing out of control thus preventing the production of functional
blood cells. Oncaspar is used together with other medicines.

2. What you need to know before you are given Oncaspar

Do not use Oncaspar:

~ if you are allergic to pegaspargase or to any of the other ingredients of this medicine
(listed in section 6).

= if you have severe hepatic disease.

= if you have ever had pancreatitis.

— if you have ever had severe bleeding following asparaginase therapy.

~ if you have ever had blood clots following asparaginase therapy.

Tell your doctor if any of these conditions apply to you. If you are the parent of a child who is being
treated with Oncaspar, please tell the doctor if any of them apply to your child.

Warnings and precautions

Talk to your doctor before you are given Oncaspar. This medicine may not be suitable for you:

~ if you have had serious allergic reactions to other forms of asparaginase, for example | "D o] e ok
flushing or swelling of the airways, because major allergic reactions to Oncaspar can (F 5 R FEA

= if you suffer from a bleeding disorder or have had serious blood clots. N

= if'you get a fever. This medicine may make you more susceptible to infections.
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~ if you have had poor liver function or are using other medicines which may harm the fiver.
When Oncaspar is used in combination with other cancer treatments, liver and central nervous
system damage can occur.

= if you suffer abdominal pain. Inflammation of the pancreas, that in some cases caused death,
can occur with Oncaspar treatment.

This medicine can lead to fluctuations in clotting factors and may increase the risk of bleeding
and/or clotting.

If you are the parent of a child being treated with Oncaspar, tell the doctor if any of the abave
conditions apply to your child.

During treatment with Oncaspar

During Oncaspar administration you will be closely watched for an hour after the start of treatment
for any signs of serious allergic reactions.

Medical equipment to treat allergic reactions will be available nearby.

Additional monitoring fests
Blmdandurkmsugarlevels,ﬁverandpamreasiumﬁonamomaflastsmlbecaniedomregulany
to monitor your heaith during and after treatment because this medicine can affect your blood and
other organs.

Other medicines and Oncaspar

Tell your doctor if you are using, have recently used or might use any other medicines.

This is important as Oncaspar may increase the side effects of other medicines through its effect

on the liver which plays an important role in removing medicines from the body. In addition,

itisespeciaﬂyimportantlotellmdoctorifyouarealsoushgawofme!olowingmedicines:

= Immunisation with live vaccines within three months of completing your leukaemia treatment.
This will increase the risk of severe infections.

= vincristine, another cancer medicine. If used at the same time as Oncaspar there is an increased
risk of side effects or allergic reactions.

— medicines which reduce the blood’s ability o clot such as anticoagulants (e.g., coumarin/warfarin
and heparin), dipyridamol, acetyisalicylic acid or non-steroidal anti-inflammatory medicines
(Mashmmfcnornapmxen).nmdatﬂwmﬁmeawmspar.thereksahigherrisk
of bleeding disorders.

= medicines which require cell division for their effect, for example, methotrexate (a medicine used
for cancer as well as arthritis treatment) may have a decrease in its effect.

= prednisone, a steroid medicine. Ifmedatﬂmesametimasﬂmspar.ﬂreeﬁect&mtiwc}otﬁng
ability of your blood are increased.

= Cytarabine, a medicine which can be used in cancer treatment, and could interfere with the
effects of Oncaspar.

Oncaspar can also cause changes in liver function which can affect the way other medicines work.

Pregnancy and breast-feeding
rfyouarepregna:ﬂorbraasl-feeding,minknmmaybepmgmntoramplammgmhaveahaby.
ask your doctor for advice before using this medicine.
szmurdmtuseOnmpmﬁyouaremegwntbecamimaﬂmtsMngpmwmhavenm
been studied. Your physician will decide whether your disease requires treatment. Women who are
able to get pregnant must use reliable contraception during treatment, and for at least 6 months
after Oncaspar treatment has been discontinued. Oral contraception is not an effective method

of contraception while on treatment with Oncaspar, Ask your doctor for advice on the best
contraceptive method that you can use, Men must also use effective contraception while they

or their partners are being treated with Oncaspar.
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It is not known whether pegaspargase Is excreted in breast milk. As a precautionary measure, '
breast-feeding should be discontinued during treatment with Oncaspar and should not be
re-started until after treatment with Oncaspar has been discontinued.

Driving and using machines
Do not drive or use machines when using this medicine because it may make you feel drowsy,
tired or confused.

Oncaspar contains sodium
This medicine contains less than 1 mmol sodium per dose, that is to say essentially sodium-free’.

3. How Oncaspar is given

Your treatment with Oncaspar has been prescribed by a doctor experienced in medicines used
to treat cancer. Your doctor will decide what dose of the medicine is neaded and how often,
based on your age and body surface area which is calculated from your height and weight.

The medicine is given as a solution by injection into a muscle or, if more suitable, into a vein.

If you are given too much Oncaspar
As your doctor will administer the medicine, it is very unlikely you will be given more than
you need.

In the unlikely event of accidental overdose, you will be monitored carefully by medical staff
and treated appropriately.
If you have any further questions on the use of this medicine, ask your doctor.

4. Possible side effects
Like all medicines, this medicine can cause side effects, afthough not everybody gets them.

Serious side effects
Tell your doctor immediately if you get any of the following side effects:

Very common (may affect more than 1 in 10 people)

- Inflammation or other disorders of the pancreas (pancreatitis) causing severe stomach pain
which may spread to your back, vomiting, increase in blood sugar levels;

- Serious allergic reactions with symptoms such as rash, itching, swelling, hives, shortness
of breath, fast heart beat and drop in blood pressure;

= Blood clots;

~ Fever with low counts of white blood cells.

Common (may affect up to 1 in 10 people)

-~ Severe bleeding or bruising;

- Violent shaking (seizures) and loss of consciousness;

- Severe infection with very high fever;

~ Problems with your liver (e.g., change in colour of your skin or urine or stool and laboratory
results of elevated liver enzymes or bilirubin).

Rare (may affect up to 1 in 1,000 people)

- Liver failure;

- Jaundice;

— Blocked bile flow from the liver (cholestasis); g
— Destruction of liver cells (liver cell necrosis). iegl




Not known (frequency cannot be estimated from the available data)

~ Severe skin reaction called toxic epidermal necrolysis;

= Loss of kidney function (e.g., change in urine output, swelling of feet and ankles):

- Stroke;

= Severe allergic reaction that may cause loss of consciousness and could be life-threatening
(anaphylactic shock).

Other side effects
Talk to your doctor if you get any of the following:

Very common (may affect more than 1 in 10 people)

= Changes in the function of the pancreas:

- Weight loss;

= Leg pain (which could be a symptom of thrombosis), chest pain or shortness of breath
(which may be a symptom of blood clots in the lungs, called pulmonary embolism):

- Loss of appetite, general weakness, vomiting, diarrhoea, nausea:
- Increased biood sugar levels.

Common (may affect up to 1 in 10 people)

- Decreased number of red blood cells;

- Build-up of fluid in the stomach (ascites);

- Fever and flu-like symptoms:

-~ Mouth sores;

- Back, joint or abdominal pain:

= High levels of fat and cholesterol in your biood; low potassium in your blood.

Rare (may affect up to 1 in 1,000 people)
- Reversible posterior leukoencephalopathy syndrome (RPLS), a syndrome characterised
by headache, confusion, seizures and visual loss which resolves after some time.

Not known (frequency cannot be estimated from the available data)

- Decreased number of white blood cells and platelets;

- Palpitations;

- Fever;

- Cysts in your pancreas, swelling of the salivary glands;

= High levels of urea in your blood; antibodies against Oncaspar; high levels of ammonia in your
blood; decreased blood sugar levels;

~ Sleepiness, confusion, mild twitching of the fingers.

Reporting of side effects

If you get any side effects you think might be related to your chemotherapy, talk to your doctor.
This includes any possible side effects not listed in this leafiet.

You can also report side effects directly via:

By reporting side effects you can help provlde more mfmﬁon on the safety of this medicine.
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5. How to store Oncaspar S

Keep this medicine out of the sight and reach of children.

Do not use this medicine after the expiry date which is stated on the label and carton after EXP.
The expiry date refers to the last day of that month.

Store in a refrigerator (2°C~8°C).

Do not freeze.

After the medicine has been reconstituted and diluted, the solution should be used immediately.
If immediate use is not possible, the diluted solution can be stored at 2°C—8°C for up to 48 hours.

Do not use this medicine if you notice the reconstituted solution is cloudy or has visibie particles.

Do not throw away any medicines via wastewater. Ask the pharmacist how to dispose of unused
medicines. These measures will help protect the environment.

6. Contents of the pack and other information

What Oncaspar contains
The active substance is pegaspargase. Each vial contains 3,750 U of pegaspargase.

After reconstitution, 1 ml of solution contains 750 U pegaspargase (750 U/ml).

The other ingredients are: disodium phosphate heptahydrate, sodium dihydrogen phosphate
monohydrate, sodium chioride, sucrose, sodium hydroxide (for pH adjustment), hydrochiloric acid
(for pH adjustment) (see section 2 “Oncaspar conlains sodium”).

What Oncaspar looks like and contents of the pack

Oncaspar is a white to off-white powder. After reconstitution, the solution is clear, colourless and
free from visible foreign particles.

Each pack contains 1 glass vial with 3,750 U pegaspargase.

Marketing Authorisation Holder
Les Laboratoires Servier

50, rue Carnot

92284 Suresnes cedex — France

Manufacturer

Les Laboratoires Servier Industrie

905, route de Saran

45520 Gidy - France

For any information about this medicine, please contact the local representative of the Marketing
Authorisation Holder:

Ireland

Servier Laboratories (Ireland) Ltd.

Tel: + 353 (0)1 663 8110

Maita
V.J. Salomone Pharma Ltd
Tel: + 35621220174

This leaflet was last revised in November 2020

Detailed information on this medicine is available on the European Medicines Agency web site:
Dfto/wwiw.ema. eurooa. ey,




The following information is intended for healthcare professionals only:

It is strongly recommended that every time Oncaspar is administered lo a patient, the name and lot
number of the product are recorded in order to link the patient and the lot of the product.

In view of the unpredictability of adverse reactions, Oncaspar should be administered only by health
care personnel experienced in the use of cancer chemotherapeutic medicinal products.

Particularly in patients with known hypersensilivity to the other forms of L-asparaginase,
hypersensitivity reactions to Oncaspar can occur during the therapy, .g., anaphylaxis.

A routine precaution is to observe the patients for an hour with resuscitation equipment and other
items required for the treatment of anaphylaxis in readiness (epinephrine, oxygen, intravenous
steroids etc.).

Patients should be informed about possible hypersensitivity reactions to Oncaspar, inciuding
immediate anaphylaxis. Patients who receive Oncaspar are at increased risk of bleeding and
thrombotic disorders. It should be explained to patients that Oncaspar should not be used

at the same time as other medicines associated with an increased risk of bleeding

(see section 2 “Other medicines and Oncaspar”).

This medicinal product can cause irritation on contact. The powder must therefore be handled and
administered with particular care. Inhalation of the vapour and contact with the skin and mucosa,
particularly that of the eyes, must be avoided; if the product comes in contact with eyes, skin,

or mucous membranes, rinse immediately with plenty of water for at least 15 minutes.

Any unused medicinal product or waste material should be disposed of in accordance with
local requirements.
Instructions on how to prepare, store and dispose of Oncaspar
tructions { i
1. Staff should be trained in how to handle and transfer the medicinal product
(pregnant staff should be excluded from working with this medicinal product).
2. Aseplic technique must be usad.
3. Procedures for proper handling of antineoplastic agents should be observed.
4. The use of disposable gloves and protective garments is recommended when handling Oncaspar.
5. All items for administration or cleaning, including gloves, should be placed in high-risk waste
disposal bags for high-lemperature incineration.
Reconstitution
1. 5.2 ml water for injections are injected into the vial using a syringe and 21 gauge needie.
2. The vial should be gently swirled until the powder is reconstituted.
3. After reconstitution, the solution should be clear, colourless and free from visible foreign
particles. Do not use if the reconstituted solution is cloudy or if a precipitate has formed.
Do not shake.
4. The solution should be used within 24 hours after reconstitution, when stored below 25°C.

Adminisiration

1. Parenteral medicinal products should be inspected for particulate matler prior (o administration,
only 2 clear, colourless solution free from visible foreign particles should be used.

2. The medicinal product should be administered intravenously or intramuscularly.
The solution should be administered slowly.
For intramuscular injection, the volume should not exceed 2 ml in children and adolescents
and 3 ml in adults.
For intravenous administration, the reconstituted solution should be diluted in 100 ml sodium
chloride 9 mg/ml (0.9%) selution for injection or 5% glucose solution.
The diluted solution can be given over 1 to 2 hours together with an already-running infusion
of either sodium chioride 9 mg/ml (0.9%) solution or 5% glucose.

s11




Do not infuse other medicinal products through the same intravenous line during administration = et/
of Oncaspar. o
After dilution, the solution should be used immediately. If immediate use is not possible,
the diluted solution can be stored at 2°C-8°C for up to 48 hours.
Disposal
Oncaspar is for single use only. Any unused medicinal product or waste material should be disposed
of in accordance with local requirements.

Further detailed information can be found in the SmPC.
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[lepexiiax ykpaincbKo10 MOBOIO iHopmaLii npo 3acTocyBaHiTH 24
JIKapcbKOro 3acody
OHKACIIAP, nopomok 1is po34ynny aus in’exuiii/indys3ii,
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JIucrok-Braaamun: indopmanis aas nanicara
Onkacnap, nopomox s posunny s in'exuiit/indysii 750 MO/
neracnaprasa

vuei’i nikapeekuit 3aci6 miyisrae goaatkoBoMy MOHITOpHHTY. Ile 703BOJMTH WIBMAKO BUSABISTH HOBY
iHpopmaiio 3 Gesnexu. Bu Mokete 10NOMOITH, NOBIIOMASIOUH npo Oyae-ski noGiuHi edekTH, SKi MOKYTH
BuHMKHYTH y Bac. Jlus. kiveus pos3jiny 4 a1s oTpMMaHHS iHCTPYKIUIH 100 MOBiIOMICHHS 1po nobiuni
edexTH.

YBaxno npounraiite Bech I1aHHIl THCTOK-BKIATHII, nepil HiZK MOYATH 3aCTOCYBaHHS LLOro 3acoly,

OCKLILKH Bill MiCTHTL BaskauBY 115 Bac ingopmaniso.

- 36epiraiite Lieit nucTok-BrIaanm. Moxuineo, Bam 3nano6uThes MPOYHUTATH HOTO 11 pas.

- Skuo y Bac € 6yab-AKi nuTaHHs, 3BEPHITHCS 0 CBOTO JIiKaps.

- Sxmo y Bac 3’sBastbes Gynb-siki nobiuni ehekty, poskakirs npo ue aikapio. lle crocyerses 6yn-
AKMX MOMUIMBMX NOOIYHMX eeKTiB, AKi HE BKa3aHi B LIbOMY JMCTKY-BK/1aauuii. J[UB. po3ain 4.

Illo mMicTHTHL 1auuii THCTOK-BRIAATHII

I1lo Take Oukacnap i 18 HOro BiH BUKOPHCTOBYETBCS

[1lo Bu MaeTe 3naty nepes TMM, SK novaTH 3actocoByBard OHkacnap
Sk 3acrocosyBati Onkacnap

Mosknuei nobiuni edexrn

Sk 36epiratn Onkacnap

BwmicT ynakoeku Ta iHwa indopmarris

Sy A R R e

1. I{o Take Ouxacnap i 115 90ro Bin 3aCTOCOBYCTHCS

OHkacnap MicTHTE neracraprasy, ska € GpepMeHToM (acnaparinasoro), L0 PO3IIEILTIOE acTIapariy, B IHBHIL
Oynisenbuuii 610k GLIKiB, 6e3 AKUX KIITMHH He MOXKYTb BHIKHTH. HopmabHi KIiTHHE MOy Th BUpOOISTH
acnapari uis cebe, B TOM yac K JesKi pakoBi KIITHHH — Hi. Onkacnap 3HIDKye piBeHb acniapariny B
PAKOBMX KJIITUHAX KPOBi i 3yIIMHAC 3pOCTAHHA PAKOBHX KIIITHH.

Onkacnap 3acTOCOBYETECS U1 JIIKYBaHHS FOCTPOro nimpoGractroro neiikozy (I'J1JT) y niteii Bikowm Bia
Hapo/pkeHHs 10 18 pokis i mopocmux. I'JIJT — tvn paky 6inmx kpos'sHUX KiTiTHH, NIPH AKOMY JIesKi He3piii
nimouTy (11 Ha3B0IO NiM(OGIACTH) IOYMHAIOTH Oe3KOHTPOJILHO 3POCTATH, TAKMM YMHOM 3aroGirayu
BUPOG/ICHHIO (PYHKLIOHAIBHHX KJIiITHH KPOBI. OHKacnap BUKOPUCTOBYETLCS Pa30M 3 IHIIMMH JTIKAPCHKHMH
3aco0amu.

2. [llo Bu macTe 3naTH nepex THM, SIK N0O4ATH 3actocoBysatu Onkacnap

He cain BuxopucroByBaTu Onkacnap: e
- AKILO B Macte anepriio Ha neracnaprasy a6o Gy/ib-aKuit iHILIMi KOMIOHEHT LHOTQ7 xgphhxqm :m;{)ﬁy
O TN

(nepeniyeHnx y po3zaisi 6). /¥ f&‘,/./' RTA
. K110 By MacTe Bakke 3aXBOPIOBAHHS MeYiHKH. o A
- AKLIO BH Konu-HeBy b MK naHkpeaTur. L &
- AKIO BH KoIK-HEGY b MaH CHILHY KPOBOTEHY mic/s JiKyBaHHS acnaparinasoo., _

- K10 y Bac komu-uebyap yreopioBanuck TpoMGH nicas JIiKyBaHHS acnapariug

NEPEKNAL BIPHUW
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Akuio mock 3 BHuIEcKasaHoro crocyerses Bac, PO3KAXITh PO Lie cBoemy Jikapio. Skiwo Bu ¢ Garskam
AUTHHH, fika 0Tpumye OHKacnap, noeizomTe Jikaps, Ko 1ock 3 BHILECKA3AHOI0 CTOCYEThes Bamoi iutunu.

HNonepexxenns 1a 3anobixui 3axoxn

[lorosopits 3i cBoim Jikapem 10 Toro, Ak royHere 3actocysanHs Onkacnapy. Llei nikapcbkuii 3aci6 He

niaxoants Bawm:

- AKINO y Bac Oy cepHosHi anepriuni peaxuii ma immi $opmu acnaparinasu, nanpukiaz, cBephix,
NpUKBH skapy abo Habpsik AMXaIBHUX LLIAXIB, OCKUILKH ICHYE PH3HK PO3BHTKY Cepio3HMX anepriyHmux
peaxuii Ha Onkacnap.

- Ak y Bac nopymenns 3ropTaHHs Kposi abo y Bac konu-nebyan Gys CepHO3HMH THIT TPOMGO3y.

E SKIo y Bac simxomanka. 1leii npenapar mosie 3poburu Bac Ginbin cnpuitHs MM 10 iHdexuii.

- KO Bu MaeTe nopymenns dbyukuii neinku abo BUKOPHCTOBYETE iHLIII Jlikapchki 3aco6u, sKi MOKYTh
nowkoauTH neyinky. Konu Onkacnap BHKOPHCTOBYEThCS B MOCAHAHHI 3  IHIIOK NPOTHPAKOBOIO
TEPaIi€lo, MOXKYTh BUHUKHYTH nopyuieHHs 3 60Ky ne4inku Ta LEHTPaJIbHOI HEPBOBOT CHCTEMH.

- AKILO BH CTpaskaete BijJ 60110 B xuBoTi. [1in yac nikyBanHs OHKacnapom Moske BHHHKHYTH 3anajeHHs
NiILLTYHKOBOT 3a103H, SKE B €KX BHIIA/IKaX MOKE CIIPHYHHHTH JIeTANbHUI HACTI 0K,

Ieit 3aci6 Moxe BUKIMKATH KOTHBAHHS PiBHIB ()aKTOpiB 3ropramns KpoBi i Moxe 36iTbIIMTH PH3HK KpOBOTEUi
Ta/ab0 yTBOpEHHS TPOMGIB.

Axuo Bu e Gatekamu AHTHHH, fKa oTpumye Onkacrap, noigomre JiKaps, SKIIO 10Ch 3 BHILECKA3aHOrO
crocyerbes Bawoi gutunm.

ITin wac aikysanus Onkacnapom

[Tin wac sBenenns Onkacnapy Bu Oynere 3HaXoaMTHCH Mij PETEILHUM CIIOCTEPEIKEHHAM IPOTATOM TOIHHH
MICJIst NOYATKY JIKYBaHHS 3 METOIO BUSIBJICHHS Oyzb-skuX O3HAK Cepio3HMX anepriunmux peakiiii. Mae OyTH
3abe3neyennii 10CTYN 10 MEaUYHOro obnannauus i 3acobis, npussayeHnx s KyTpYBaHHs allepriyHux
peaKiii.

OaTKOBi KOHTPOJILHI aHAi3M
ITix vac Ta nicns nikyBauus ps KoHTposio Baworo crany 310poB’s OyayTs perysnsipHo npoBoauTH anamizu
JUIs BU3HAYCHHS PIBHIB LLYKPY B KPOBi Ta Cei, aHATI3H 3 METOIO nepeBipku (yHKLIH neyinku Ta 1 IITYHKOBOT
3aJ103M, a TAKOXK iHILI aHANI3K, OCKLIbKH LeH NpenapaT MOXe BILTHBATH Ha KPOB Ta iHIIi Oprany.

Inmi nikapeski 3aco6u Ta Onkacnap

[Mosinomre nikaps, sxuo Bu NPUAMAETE, HELLOIaBHO NIpHiiMa a6o IUIAHYETE NpUHMAaTH Oy ab-sKi iHLI1 JIiKH.

e nyxe BammBo, oCKinbkn Onkacniap Moxe nocwiuTi nobivi e(eKTH iHIKMX TiKAapCHKUX 3acO6iB 3aBIAKM

BIUIMBY Ha MeviHKy, ska Rigirpac pawciusy Poib y BHBCACHHI JikiB 3 opraismy. Kpim Toro, oco6iuso

BXUIHBO MOBIIOMMTH JliKaps, SKILO BH Takoxk BHKOPHCTOBYETE Oy/1b-AKHi 3 HACTYITHHX NKapCLKUX 3aC0BiB:

- IMyHI3allist JKUBUMH BaKLIMHAMHM MPOTATOM TPLOX MICALIB ic]s 3aBepiIeHHs JIKYBaHHA nelikosy. 1le
30UTbIIYE PU3NK BHHUKHEHHS IH(EKLH THKKOro CTYTICHS.

- BIHKPHCTHH, iHIINI NpoTHpaKoBui 3aci6. [Tpu OZHOHAcHOMY 3acTocyBakHi 3 OHkacriapom 3pocrtac
PH3HK Nobiunmux edexTis aGo anepriummx peaxutiii.

- niKapekbki 3acobu, ski 3MEHILYIOTb 3/1aTHICTL KPOBI 10 3rOpTaHHs, Taki sk AHTHKOAryJIIHTH (HanpHkiaz,
Kymaput/Bapbapus i remapun), AMIIPHIAMOJI, aueTHICANIUMIOBA KHCIOTa a6o HecTepoiaHi
TNpoTH3anaibHi npenaparu (Taki sk ibynpoden abo Hanpokce). [Ipu oaHo4acHomy 3aCTOCYBAHHI 3
Osnkacnapom 3poctae pusuk TNOPYLICHHS 3rOPTaHHS KPOBi.

- JKapehKi 3aco0M, WO IS AOCATHeHHS €peKTy BUMAraioTh LMTOKMHe3y, HaNpHKIad, METOTpeKcaT
(Mpernapar, 1o BUKOPHCTOBYEThCS AK /1S NiKYBaHHS PaKy, Tak i 2uis likyBaHHs apTpury), eeKTHBHICTD
SKHX MO€ 3MEHIIHTHC.

- TNIPE/IHI30H, CTepoinHHiA npenapar. Ilpu oaHouacHoMmy 3acTocysanHi 3 OHKaciapom 3pocTae BIUIMB Ha
3/1aTHICTb KPOBI 10 3ropTaHHs. s ® TN

- uuTapabin, Jikapchkuii 3aci6, skuii 3acTocoByeThes s JMKYBAHHA paKky, /Ajoke Britgia’
edexruBHicTs OHKacnapy. / 7

[
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Onkacnap Takox Moke BUKIMKATH 3MiHHU Gynxuii nevinku, axi MoxkyTh BIUIMHYTH
NKapCbKHX 3acobiB. '
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Baritnicrs 1a rogysanus rpyuno = Y b
Ao Bu Barithi abo roayere rpyuo, AyMaeTe, o MoxeTe OyTH BariThi aGo nianyeTe 3aBariTHiTH, nepej
BHKOPHCTAHHAM LILOTO Npernapaty 3BepHITLCS 3a MOPAIOk0 /10 JTiKaps.

He cnin sacrocosysaru Owukacnap, sxmwo Bu BAriTHI, OCKIIbKM Horo edekrtu mig uyac Barithocti He
nocnipKysanues. Baw sikap upiundrs, uu Bame 3aXBOproBaHHA notpedye nikysanns. XKinku aitopoasoro
BIKY NOBHHHI BUKOPHCTOBYBATH HaMiiHI METOIH KOHTpALCTILIT IMiJl 4ac JiKyBaHHS | NPOTATOM IOHAHMEHIIIE
6 MICALIIB Nic/15 IPUIMHEHHS J1iKyBaHHS Onkacnapowm. [TepopasbHi KoHTpauenTHeHi 3ac06H He € eEeKTUBHUM
METOJOM KOHTpaLeNuii mia yac JikyBaHHs Onukacnapom. 3BepHiThes 10 JKaps 3a peKOMEeIaUisMH 1010
HaHKpALIOro IOCTYIHOIO MeTOoly KOHTpauenuii. YonoBiku Takom TIOBMHHI BUKOPHCTORYBATH e(eKTHBHY
KOHTpALEINLiI0, AKIIO BOHK abo iX napTHepku 3acTocoByioTh OHkacnap.

Hesinomo, un notpanse fieracnaprasa B rpyiHe Monoko. B sikocti 3ano6ixuoro 3axoay mia uac JIKYBaHHA
Onxkacnapom Heob6XigHO NPUITHHUTH rPpY/IHE BUIOOBYBAaHHS | HE BIAHOBIIIOBATH J10 3aBCPIICHHA JTIKYBAHHS
Onkacniapom.

3naTnicTs kepyBaTh TPaHCOOPTOM Ta NPANIOBATH 3 MeXaHi3MaMu
He cnin xepysatu Tpancnoprom Ta mpamosatu 3 mexamismamu mix yac 3aCTOCYBAHHA 1ILOTO Tpenapary,
OCKLIBKH LI€ MOYKE BUKIMKATH COHJIMBICTD, BTOMITIOBAHICTE 260 CIUTYTaHICTh CBIIOMOCTI.

Onkacnap micrars narpii
Ileii nikapchkuit 3aci6 mictuTs Menme 1 Mmoss HATPIIO Ha /103y, TOOTO NPAKTHYHO BiIbLHMI Bix HaTPIHO.

3. Sk 3actocoByBaTn Onkacnap

Jlikysanns Oukacriapom 6ysio npusHauene JiKapeMm, AKMH Mac 0CBia y BHKOPHCTAaHHI Npenaparis Juis
nikysanHs paky. Jlikap BHPILWIMTE, SKY 103y JIIKapCHKOro 3ac00y NPHU3HAYUTH 1 3 SIKOK YaCTOTONO, 3AIEIKHO
Bi/l BIKY i Iu1o1ui nosepxwi Tina, ska PO3paxoByeThbed 3 ypaxysanHam Batoro pocrty i Baru.

Jlikapchkuii 3aci6 BBOAMTECS LLIAXOM iH€KILi Po3uMHy y M’3 a6o, AKIIO Le GLIbL AOLLTBHO, Y BEHY.

HAxmo Bu orpumacre Giabmy go3y Omnxkacnapy
Ockinbku nikap 6yze ssoauTn Bam 3aci6, HaBpaa M Bu otpumacere Ginbury nosy Omukacnapy HiK noTpiGHo
Bawm,

Bunankose mnepenosypanms MalOHMOBipHe, TomMy mo Bu Gymere sHaxomuTHCh i peTenbHUM
CHNOCTEPEKCHHAM MEAHYHOIO NEPCOHAIY Ta OTPHMACTE HaslexKHE JIiIKYBaHHA.

Skwmo y Bac € 10/1aTKOBI NUTaHHA 1010 BUKOPHCTaHHA LbOTo 3acoBy, 3BEPHITLCA 10 CBOTO JiKaps.

4 Moxausi nobiuni epexrn

Sk i inwi npenapary, uei nikapchkuit 3aci6 Moke BHKIMKATH no6i4Hi edekTH, X0ua BOHH BHHHKAIOTH HE B
KOXKHOT JIOIHHH.

Cepiiosni nobiuni edexrn
Heraiino nosinomre cBoro nikaps, sxuo y Bac Bunukne Gyb-skuii 3 HacTynmHux noGiunmux e(eKTiB:

Myu#e uacti (MoKyTE BHHUKHYTH Giabine Hixk ¥ 1 ocobu na 10 monaeii)

- 3ananenns abo iHwi posnaaM MiIULTYHKOBOT 3271031 (naHKpeaTHT), 1O BUKIMKAIOTH CHs
KMBOTI, AKMH MOJKE MOLIMPIOBATHCS HA CITHHY, BUK/THKATH 6moBoty, nineueHHs pish:

- CepHosni anepriudi peakiii 3 Takumu CHMITTOMAaMH, K BHcHN, cBepGix,
34/IHILIKA, TPUCKOPCHE CEPUEOUTTS | piske 3HWKEHHS apTepiaibHOro THCKY;

= Taxki indexuit, sxi CYNPOBOUKYIOTBCA JIy’Ke BUCOKOIO TEMIEPATypOIO Tia; 5 &

- Tpom6Gwu. \\ %
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Yacti (MOKYTH BHHHKHYTH 10 0/1Hici ocobn na 10 moaei) B AL
- KporoTeua Ts3%kK0ro cryness abo yrBopeHHs CHHILIB;
- IHTEHCHBHE TPEMTIHHS (CY/IOMHK) Ta BTpaTa CBIIOMOCTI;
- INeuinkosi npobnemu (Hanpukiaz, 3MiHa Koabopy WKipu abo ceui abo MiABHILEHHS PIBHIB NE4iHKOBUX

(depmenTiB uM OL1ipyOiHy, NiaATBEpPKEHE pe3ybTaTamMu J1abopaTopHUX aHai3iB).

Piako nomupeni (MO&KyTh BHHHKHYTH 10 0/1Hi€T ocobn ua 1 000 mwoneit)
- [Te4iHKOBa HEIOCTATHICTE.

Yacrora HeBiioma (4acTOTa He MOze OyTH BCTAHOB/ICHA HA MIACTABI HASBHAX 1aHUX)

- [IxipHa peakilis TAXXKOro CTyNeHs [iJ Ha3BOK TOKCHYHHH eIliIepMaIbHHI HEKPOis;

- [opywenns ¢ynkuii HHpok (Hanpukiaz, 3mina obcary cedi, WO BUALNSETbCA, HAOPAK CTON |
LIHKOIOTOK);

- IHCybT;

- Tsokxi anepriuni peaxilii, 1o MOXyYTb 6yTH NPHYMHOIO BTPATH CBIZIOMOCTi a60 MOXYTh 6yTH
3arpo3010 JKHUTTIO (aHadinaKkTHYHKUH 1110K).

Inmi no6iuni edpexrn
[Toroeopits 3i cBoiM Jikapem, KiIo y Bac BuHHKHE Oy/1b-1KMi 3 HACTYTHUX CHTYaLliii:

Ay#e uacti (MoKyTH BHHHKHYTH Oisibue oanici oco6n na 10 aioaeit)

- 3mina QyHKWIT NiAUUTYHKOBOT 3a/103H;

- Brpara Baru;

- Bizb y Horax (sikuii Moske GyTH cumnromom Tpom603y), 6ib y rpyasx a6o 3amuiika (1o Moxke OyTH
NPOABOM HAafsBHOCTI TPOMOIB Y JICreHAX, CTaHY I1i]1 HA3BOIO JiereHera em60is);

- Brpara anertuty, 3aransHa cnaGkicTs, 6:110B0Ta, aiapes, Hya10Ta;

- [TiBHIeHHS PIBHS LYKPY B KPOBI.

YHacri (MoKyTh BHHHKHYTH 10 0aHicT ocon na 10 moaeii)

- 3HMMKEHHSA KiJIbKOCTI €PHTPOLIMTIB;

- Hakonu4enus piaMuu B LUTyHKY (acumr);

- Jluxomanka Ta rpuno-noaibHi cuMNTOMY;

- YTBOpEHHS BUPA30K B pOTi;

. bine y cnmui, cyrinobi abo xuBoTi;

- Bucoki pisHi xupy i XonecTepuny B KPOBi; HU3bKHI BMICT KaJlilo B KPOBI.

Piako momupeni (MoxyTh BHHHKHYTH 10 0HicT oco6u ua 1 000 moaeii)
- Cunzpom obopornoi saainoi neiikoenuedanonarii (CO3JT), osnakamn AKOro € roiosHui Gilb,
CILUTYTAHICTB CBIZIOMOCTI, CY/IOMH i BTpaTa 30py, fAKi 3HHKAIOTh 4epe3 AesKHii yac.

Yacrora nesioma (4acrora He Moxe GyTH BCTAHOB/ICHA HA MICTABI HASIBHHUX JAaHHX)

- 3HMIKEHHA KITBKOCTI JIGHKOLMTIB Ta TPOMGOIHMTIB;

- Ilpuckopene cepueburTs;

- Kicru B niumyHkoBii 321031, HabpsK CIAMHHHUX 3a7103;

- Bucokuii piBers ce4oBMHM B KPOBi; anTHTINA 10 OHKACTApy; BUCOKMIl piBeHb amiaKy B KPOBI;
3HWKEHHS PIBHSA LIYKPY B KPOBI;

= CoHHBICTS, CTUTYTaHICTB CBiZIOMOCTI, JIerke IOCMUKYBAHHS Na/IbLIB.

Hosizomaenns npo nobiuni edgexrn
Axuo y Bac 3’ sBasThes noGiuni edexry, siki, 3a Bao0 1yMKOI0, MOXKYTh GYTH MOB'S3aHi 3 ximioTepanieo,
PO3KakKiTh MO Le cBoemy JTikapio. Lie crocyersest Gyab-1KuX MoGiuHMX e(eKTiB, He BKAZAHUX B ILOM /
JIMCTKY-BKJIA/THLLI. / B G oh
Bu Takox Moxere noBinoMuTH npo noGiuni edextn GeznocepeHbo uepes: Yo
Ipaannis - HPRA Pharmacovigilance - Caiit: www.hpra.ie :
Masibra - ADR reporting - Caiit: www.medicinesauthority.gov.mt/adrportal. 5
[orinomnsiroun npo noGiuni edexry, Bu gonomaracre 36upanmio indopmauii 3 Gemcxn

3acody.
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5. Sk 30epiraTn Onkacnap
30epiraiiTe Le TiKapcbKUit 3aci0 B MiCLIAX, HEJOCTYTIHHX /U1 JITEH.

He BukopucToByiiTe 1ei 3aci6 nicis aaTi 3aBepiieHHs TepMiHY NMPUIATHOCTI, BKA3aHOT HA eTHKETL Ta Ha
KapTOHHI# kopobui nicas noznauku «EXP». Jlata 3aBepiueHHs TepMiHy NPHAATHOCTI BITHOCHTLCS 10
OCTAHHBOTI'O JHA LLOTO MiC}ILIH.

36epiratv B XonoawibHUKY (2°C-8°C).
He 3amopoxyBaty.

[Ticnst BiiHOBJICHHS Ta PO3Be/IeHHs JIKaPCHKOro 3aco0y C/1i/1 HeraifHo BUKOPUCTATH PO3YMH. SIKIIO Heraiine
BMKOPHUCTaHHS HEMOMJIMBE, PO3BEICHHI po3uMH MoXkHa 36epiraty 10 48 roaux npu Temnepatypi 2°C-8°C.

He BukopucToByiiTe 1eif npenapar, Skuo Bu noMiThiu, 10 BiAHOBICHHH po3dMH MyTHUI a0 MicTHT
BUJIMMI YACTHHKH.

He BHKHaaiTe %O0/1HI 3Q/THILKK JAHOrO Mpernapary y cridsi Boau. Cniuraite dpapmarieBra, SKHM 9HHOM CITi1
YTHIII3YBaTH HEBMKOPHCTaHI JlikapchbKi 3aco0u. 1i 3aX0/1M TOMOMOXKYTh 3aXUCTUTH HABKOJTUIITHE
CepeJIOBHIIIE.

6.  Bwmict ynakosku Ta inma indopmanis

o micTure OHKacnap
Hirouoro peyorunorw Onkacnapy € neracnaprasa. Koxen dnakon micturs 3750 MO neracnaprasm.

[Ticna BigHOBNEHHS, 1 M po3unHy MicTuTb 750 MO neracnaprasu (750 MO/mu).

[HIIMMHM IHrpeaieHTaMy €: HaTpilo riapodocdar, renrariapar (auriapar), Hatpiro auriapodocdary,
JMTIIPAT, HATPilO XJIOPKL, CaXxapo3a, HaTpilo riipokeua (Juist peryoanHs pH), KMCIIOTa XJIOPUCTOROIHERA
(s perymosanus pH) (auB. po3ain 2 «OHKacnap MiCTHTb HATPii»).

Ak Burasjaac Oukacnap Ta BMiCT YNaKOBKH

Onkacnap ue nopomok 6is0ro un maibke 6inoro konbopy. ITicis BiAHOBIEHHSA PO34MH € IPO3OPHUM Ta
Oe36apeHUM i HE MICTHTb BHAMMHX CTOPOHHIX YaCTOK.

Kosxna ynakoska Mictuthb 1 crumsnmii driakon 3 3 750 MO neracnaprasm.

Baacuuk peectpauiinoro nocsixuenns
Jle JIaboparyap Ceps'e

50, pro Kapno

92284 CiopeH cenexc

Opanuis

Bupobank

JlaGoparopii Ceps'e Inaactpi
905 pyt e Capan

45520 Kuai

Dpanuis

Jlis orpumanus 10aaTKOBOT mq:opmauu npo Lei JiKapchbKHii 3aci0 3BepHITLCA 10 MICLIEBOFWQRCIE!BHHK&
BllaCHHKa peecrpaumﬂoro IIDCBI}.]“IGH HA: \
Ipnangin

Cepg'e Jlaboparopi3 (Ipnanais) Jita.
Ten.: + 353 (0)1 663 8110

MaabsTa

Bi. Jlxi. Canomon ®apma Jltn

Ten.: +356 21 2201 74
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Heranbha indopmauis npo ueii nikapebkuii 3aci6 MicTHTbCH Ha BeG-caiiTi €Bponeiicbkoro arenrcTea 3
Jikapeskux 3acobis: hitp:/www.ema.europa.cu.
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Hasenena nmxyve indopmanis NPH3IHAYEHA JIMIIE I/IS MeIHYHHX NPANIiBHAKIB:

Hacriiito pekomenyeTbes wmopasy, komu Omnkacniap BBOANTBCS NALIEHTY, 3aMCYBATH iM'S Ta HOMep cepii
npenapary, uob Mat 38'130K MiXk nauicHToM i cepiero iKapebLKOro 3acoly.

Yepes nenepenbauysanicTs noGiunmx peaxuiit OuKacniap Mae BBOIMTH JIHILIE MeMYHMIA NepCcoHat, SKHii
Ma€ JIOCBIJ Y BHKOPHCTaHHI XIMiOTepaneBTHYHKX MPOTHPAKOBHX JIKapChKUX 3ac00iB.

Oco61uBO y nauieHTiB 3 Bizomoro rinepyyTIMBICTIO 110 iHIMX dopm L-acnaparinasn, nin wac repanii
MOXYTb BUHHKATH peakuii rinepuyriusocti 10 Onkacnapy, Hanpukia, anadinakcis. Pyrunnum
3aM00KHMM 3aX0JIOM € CIIOCTEPEXKEHHS 3a NallicHTaMHu MPOTATOM rOJIMHH 3a HASABHOCTI IOCTYITY 710
peaHimMauiiHoro o61anHanHs Ta iHmMX 3ac06iB, HEOOXITHIX /UIs JiKyBaHHs anadinakcii (agpenaniny,
KHCHIO, BHYTPIIIHBOBEHHUX KOPTHKOCTEPOI/LiB TOLO).

Caip noindopmysati nauieHTis npo Moxiugi peakuii rinepuyTmBocTi 10 OHKacnapy, BKIIOYaK04H
panToey anadinakciio. Ilauienty, ski orpumyroTs OuKacnap, mia1aioTses miBUILEHOMY pH3HKY KpoBoOTeH i
TPOMOOTHYHHMX po3naziB. Ciia NOSCHUTH nauientam, 1o OHKacnap He MOXHa 3aCTOCOBYBATH OJIHOYACHO 3
IHIIAMM JTIKapCHKMMH 33C06aMHM, NOB'S3aHIMH 3 NiABUILEHHM PU3UKOM KPOBOTEY (JIMB. po3ain 2 «IHui
nikapebKi 3acobu Ta Onkacnapy).

Y pasi kourakTy el nikapchkmit 3aci6 Moke BUKIHKATH nojpasxeHHa. ToMy nopoiok ciix 06po6asitv i
BBOJIHTH 3 0c06.11BOIO 0GepesHicTio. HeoGxXinHo yHMKATH BaMxaHHSs napiB i KOHTAKTY 3i LIKipoIO Ta
CIIM30BOIO 0D0sI0HKOIO, 0c06.1MBO Oueii; y pasi KOHTaKTy Mpenapary 3 ou1Mma, mKipok abo clmM3oBUMH
000IOHKAMH CJ1i/1 HEraHO NPOMHTH YPaXceHE MiCLIe BETMKOIO KLILKICTIO BOJH NPOTArOM NpHHAiMHI 15
XBHJIHH.

Bynb-sknii HeBUKOpHCTaHMiE nikapebkuii 3aci6 abo 3anmuku MaTepiany MaioTh 6yTH yruaizosani
BIZIMOBIIHO /10 MiCIIGBMX BUMOT.,

Iucrpykuil 3 npurorysanns, 36epiranns ta yruaizanii Onkacnapy

[HCTPYKIIT 3 NOBO/KEHHS 3 JTiKApCLKMM 3ac060M

1. Ilepconan mae npoiiT HaBYAHHS CTOCOBHO METOIB NOBODKEHHS 3 JIIKAPCHKHM 3aco60M Ta ioro
NEPCHECEHHS (C/1/l BUKTIOYATH BariTHUX CHBPOGITHUIIL 3 POGOTH 3 UM nikapcbkuM 3acobom).

2. Heo6xinHo BUKOPHCTOBYBATH aceNTHYHMIL METOJL.

3. Caia 10TpUMyBaTHCH NPOLIEYD HAIEKHOTO MOBOKEHHS 3 AHTH HEOIIACTUYHHUMH 3acobamH.,

4. ITpu noowxenHi 3 Oukacnapom PEKOMCHIYETBCA BUKOPHUCTAHHA O/IHOPA30BHX PYKABHYOK i
3aXMCHOTO O/IATY.

5. Bcei enementy, Heobxinui suis Bsenenns abo OHHLICHHA, BKJIIOYAIOYH PYyKaBUYKH, MAIOTh GyTH
NOMiLUeH] y MillIku 1718 yTutisawii BiAXO1iB 3 BHCOKHM CTYNEHEM PH3HKY JUIS BACOKOTEMIIEPATYPHOIO
CHATIOBAHHS.

Bignoeienns :

. 5,2 ma Boaw juis in'exuil BBOASTH y h1aKoH 33 JOMOMOTO0 LINpULA | FOIKH KasliGpom 21.

2 ®drakon ci1ing obepexHo obepraTh 10 PO3BEJICHHSA MOPOLUKY.

3. Ilicas BinHoB/eHHS, po3umH Mac GyTH npo3opum Ta Ge3dapsHUM i He MicTHTH BH]L
4acTok. He ciix BUKOpHCTOBYBATH BiHOBICHMiT PO34HH, AKIIO BiH MYTHHI aﬁofmi:' 7
CTPYLIYBaTH. 0T Y

4. Posuun cnin Bukopucrosysaru MPOTAroM 24 roMH ricis BiIHOBJIEHHS 33 YMOBM. 30¢p PAHHA NpU /

5

TeMIepatypi Hukye 25°C.
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Beenennsg aikapenkoro 3acoby

1. Ilepen BBEICHHSM NapeHTEpaiIbHi JIiKapehKi 3aCO0M HEOOXIHO NepeBipaTH Ha HASBHICTL MEXAHIYHUX
BKJIIOYEHb | BUKOPHUCTOBYBATH TIIBKH NMPo30pHii 6e30apsHuii po3umH, 1O He MICTHTh BHAMMHX
CTOPOHHIX YacTOK.

2. Jlikapcekuit 3aci6 npusHaveHnH JIHLIe U1 BHYTPILIHBOBEHHOTO YH BHYTPIiLIHBOM'S30BOr0 BBE/ICHHS.
Po34uH il BBOAKTH NMOBINBHO.
I1py BHYTPIlIHEOM'S30BOMY 3aCTOCYBaHHI 00'€M BBEZICHHS HE Mae NMEPEBMILYBaTH 2 Mi1 Y J1iTell Ta
NiUTTKIB i 3 MA1y 10pocuX.
Jns BHYTPIUIHBOBEHHOI'O BBEACHHS BiJIHOBIICHHH PpO34mH ci1i po3sectv B 100 M1 po3umHy HaTpiio
xjaopuay ans in'ekuid 9 mr/ma (0,9 %) abo 5 %-HoMmy po3uMHI FITIOKO3H.
Po3sesiennii po3unH MOXHa BBOAMTH NPOTATOM 1-2 roiMe pa3oM 3 indysieo posuuny xjiopuy
Hatpito 9 mr/ma (0,9 %) abo 5%-Horo po3umuHy IJIHOKO3M, KA BKe BBOAMTHCA. [1i/1 Yac BBe1CHHS
Onkacnapy He C/1ijt BBOAMTH iHIIi TiKapebKi 3ac00M 3a JONOMOTOIO Tiel caMOT BHYTPIillIHLOBEHHOT
iHy3iiHOT cHCTEeMH.
[licst po3Beenns nikapchkoro 3acoly ciiil HeraiiHo BUKOPHCTATH PO34MH. SIKIIO HeraiiHe

BUKOPHUCTAHHS HEMOXUIMBE, PO3BEIEHHH PO3UHH MoskHa 30epiraTi 10 48 roauH npu Temneparypi
2°C-8°C.

Vrunizaiis

Onkacnap npusHauenuii Jiuiie /Uisi 0JIHOPA30BOTO 3aCTOCYBaHHsA. By/b-aKuii HEeBHKOPUCTAHHIT JIIKapChbKH
3aci6 abo 3annmky Marepiary MaroTh 6yTH yTUIi30BaHi BiINOBIHO 10 MICLIEBHX BHMOT.,

Jonarkosa netanbHa indopmailis 3HaxoauTses B KopoTkiii xapaktepucTui Jikapebkoro 3acoby (SmPC).

(MEPEKNAL




Indopmauis npo 3acrocyBanns JIKapebKoro 3acoby
OHKACIIAP, nopomok aas pos4uny aas in’exuii/indgysii,
750 MO/ma, no 3750 MO y drakoni Ne 1
/Mo peecrpauiiinoro nocsixyenns Nz[/’/f//fé' oo, /ﬂ{/miu AG 03 Lo /

Package leaflet: Information for the user

Oncaspar 750 U/ml
powder for solution for injection/infusion
pegaspargase

VThis medicine is subject to additional monitoring. This will allow quick identification of new
safety information. Youcanhelpbyrepormqanysideeffectsyoumaygel.
See the end of section 4 for how to report side effects.

Mallofthisleaﬁatumfuﬂybcforemumnivmmls medicine because it contains

important information for you.

- Keep this leafiet. You may need to read it again.

—Nyouhmmwmmmwesﬁons.askmdoctu.

- If you getanysideeﬂecls,talktoyourductor.Tﬁsirlcludesanypussiblesideeﬁectsnmﬁsmuin
this leaflet. See section 4.

What s in this leaflet

1. What Oncaspar is and what it is used for
Z.Whatyouneaﬁmknowbefaewumgivmormspar
3. How Oncaspar is given

4. Possible side effects

5. How to store Oncaspar

6. Contents of the pack and other information

1. What Oncaspar is and what it is used for

ﬂnwswmmmm,mhmmmmramm)mumummmm
mlmmmmmwmmmmmmmmmmwmmm.memusmm
asparagine for themselves, mmmamwnmmmmmmm
bioodmncerce!lsandstopsthamoeroeﬂsgmﬂng.

Oncasparismadmﬁeaimwmhsﬁcbtmm(ﬂuhdiHmnﬂnmbmw1Byaa:s
andadurts.AU_awiitebmudueucancertypemmmﬂtainmnmmnewis(mmed
lymphoblasts) start growing out of control thus preventing the production of functional blood cells.
Oncaspar is used together with other medicines.

2. What you need to know before you are given Oncaspar

Do not use Oncaspar:
= if you are allergic to pegaspargase or to any of the other ingredients of this medicine (listed in
section 6).

— if you have severe hepatic disease.

- if you ever had pancreatitis.

— if you ever had severe bieeding following asparaginase therapy.
= if you ever had blood clots following asparaginase therapy. V&
Tell your doctor if any of these conditions apply to you. If you are the parent of a child who Is béing
treated with Oncaspar, please tell the doctor if any of them apply to your child.
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Warnings and precautions o
Talk to your doctor before you are given Oncaspar. This medicine may not be suitable for you:
— if you have had serious allergic reactions to ather forms of asparaginase, for example itching,

flushing or swelling of the airways, because major allergic reactions to Oncaspar can occur.
— if you suffer from a bleeding disorder or had serious blood clots.
- if you get a fever. This medicine may make you more susceptible to infections.
~ if you have had poor liver function or are using other medicines which may harm the liver.

When Oncaspar is used in combination with other cancer treatments, liver and central nervous

system damage can occur.
~ if you suffer abdominal pain. Inflammation of the pancreas, that in some cases caused death,

can occur with Oncaspar treatment.
This medicine can lead to fluctuations in clotting factors and may increase the risk of bleeding
and/or clotting.
If you are the parent of a child being treated with Oncaspar, tell the doctor if any of the above
conditions apply to your child.

During treatment with Oncaspar
During Oncaspar administration you will be closely watched for an hour after the start of treatment
for any signs of serious allergic reactions.

Medical equipment to treat allergic reactions will be available nearby.

Additional monitoring tests
Bbodandwhemgarlevels.Iverandpancreasfuncﬂona:ﬂoﬂmertestswillbewﬂedommu%y
mmmmmummmmmmmsmmmmbmm
other organs.

Other medicines and Oncaspar
Tell your doctor if you are using, have recently used or might use any other medicines.

This is important as Oncaspar may increase the side effects of other medicines through its effect on
the liver which plays an important role in removing medicines from the body.

Inatidfﬁon,itlsupewwirrmwutotellywrdoctwifwumalsoushganyofmefollowing
medicines:

- mmmmmmmmmmmmngmmmumm
This will increase the risk of severe infections.

— vincristine, another cancer medicine. If used at the same time as Oncaspar there is an increased
risk of side effects or allergic reactions.

— medicines which reduce the blood's ability to clot such as anticoagulants (e.g., coumarin/warfarin
and heparin), dipyridamol, acetylsalicylic acid or non-steroidal anti-inflammatory medicines (such
asibtmfenurnaptmm).Ifussdatﬂassameﬁmasﬂnmm.ﬁmisaﬁdmr&ofbbedm
disorders.

- mdﬂneswhidlraquiemndMsimmerﬂﬁachummm,mmmmmMmd
for cancer as well as arthritis treatment) may have a decrease in its effect.

- predrﬁsone.asterddmedcine.ﬂusedatﬂwsamﬁmasﬁrmpar.ﬂmeﬂectsmmclotﬁng
ability of your blood are increased.

= Cytarabine, a medicine which can be used in cancer treatment, and could interfere with the
effects of Oncaspar.

Oncaspar can also cause changes in liver function which can affect the way other medicines work.



Pregnancy and breast-feeding

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby,
ask your doctor for advice before using this medicine.

You should not use Oncaspar if you are pregnant because its effects during pregnancy have not
been studied. Your physician will decide whether your disease requires treatment. Women who are
able to get pregnant must use reliable contraception during treatment, and for at least 6 months
after Oncaspar treatment has been discontinued. Oral contraception is not an effective method of
contraception while on treatment with Oncaspar. Ask your doctor for advice on the best
contraceptive method that you can use. Men must also use effective contraception while they or
their partners are treated with Oncaspar.

It is not known whether pegaspargase is excreted into the breast milk. As a precautionary measure,
breast-feeding should be discontinued during treatment with Oncaspar and should not be re-started
until after treatment with Oncaspar has been discontinued.

Driving and using machines
Do not drive or use machines when using this medicine because it may make you feel drowsy,
tired or confused.

Oncaspar contains sodium
This medicine contains less than 1 mmol sodium per dose, i.e., it is essentially ‘sodium-free’.

3. How Oncaspar is given

Your treatment with Oncaspar has been prescribed by a doctor experienced in medicines used to
treat cancer. Your doctor will decide what dose of the medicine is needed and how often, based on
your age and body surface area which is calculated from your height and weight.

The medicine is given as a solution by injection into a muscle or, if more suitable, into a vein.

If you are given too much Oncaspar

As your doctor will administer the medicine, it is very unlikely you will be given more than you need.
In the unlikely event of accidental overdose, you will be monitored carefully by medical staff and
treated appropriately.

If you have any further questions on the use of this medicine, ask your doctor.

4. Possible side effects
Like all medicines, this medicine can cause side effects, although not everybody gets them.

Serious side effects
Tell your doctor immediately if you get any of the following side effects:

Very common (may affect more than 1 in 10 people)

= Inflammation or other disorders of the pancreas (pancreatitis) causing severe stomach pain
which may spread to your back, vomiting, increase in blood sugar levels;

— Serious allergic reactions with symptoms such as rash, itching, swelling, hives, shortness of
breath, fast heart beat and drop in blood pressure;

- Severe infection with very high fever;

~ Blood clots.




Common (may affect up to 1 in 10 people)

- Severe bleeding or bruising;

- Violent shaking (seizures) and loss of consciousness;

- Problems with your liver (e.g., change in color of your skin or urine or stool and laboratory results
of elevated liver enzymes or bilirubin).

Rare (may affect up to 1 in 1,000 people)
- Liver failure.

Not known (frequency cannot be estimated from the available data)

- Severe skin reaction called toxic epidermal necrolysis;

= Loss of kidney function (e.g., change in urine output, swelling of feet and ankles);

- Stroke;

— Severe allergic reaction that may cause loss of consciousness and could be life-threatening
(anaphylactic shock).

Other side effects
Talk to your doctor if you get any of the following:

Very common (may affect more than 1 in 10 people)

- Changes in the function of the pancreas;

- Weight loss;

- Leg pain (which could be a symptom of thrombosis), chest pain or shortness of breath
(which may be a symptom of biood clots in the lungs, called pulmonary embolism);

- Loss of appetite, general weakness, vomiting, diarrhoea, nausea;

- Increased blood sugar levels.

Common (may affect up to 1 in 10 people)

- Decreased number of red blood cells;

~ Build-up of fluid in the stomach (ascites);

- Fever and fiu-like symptoms;

~ Mouth sores;

~ Back, joint or abdominal pain;

- High levels of fat and cholesterol in your blood; low potassium in your biood.

Rare (may affect up to 1 in 1,000 people)
- Rmrdﬁepos&dmhﬂmnwp!uhmﬂum&m(ﬁ%).asmﬂmmwww
headache, confusion, seizures and visual loss which resolves after some time.

Not known (frequency cannot be estimated from the available data)

~ Decreased number of white blood cells and platelets;

- Palpitations;

= Cysts in your pancreas, swelling of the salivary glands;

— High levels of urea in your blood: antibodies against Oncaspar; high levels of ammonia in your
blood; decreased blood sugar levels;

~ Sleepiness, confusion, mild twitching of the fingers.

Reporting of side effects

If you get any side effects you think might be related to your chemotherapy, talk to your doctor.
This includes any possibie side effects not listed in this leafiet.

You can also report side effects directly via:

Ireland — HPRA Pharmacovigilance — Website:www.hpra.ie

Maita — ADR reporting — Website: www.medicinesauthority gov.mt/adrportal,
By reporting side effects you can help provide more information on the safety of this rnedlcne/
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5. How to store Oncaspar

Keep this medicine out of the sight and reach of children.

Do not use this medicine after the expiry date which is stated on the label and carton after EXP.
The expiry date refers to the last day of that month.

Store In a refrigerator (2°C—8°C).

Do not freeze.

After the medicinal product has been reconstituted and diluted, the solution should be used
immediately. If immediate use is not possible, the diluted solution can be stored at 2°C—8°C
for up to 48 hours.

Donotusemisme(icmeﬂyoumﬁwmereaomﬁunedsoluﬁonisclwdymhasvisibleparﬁcies.

Do not throw away any medicines via wastewater. Ask the pharmacist how to dispose of unused
medicines. These measures will help protect the environment.

6. Contents of the pack and other information

What Oncaspar contains
Tmmmumaispmmase.&mwmmalma.?quMpmmm.

After reconstitution, 1 ml of solution contains 750 U pegaspargase (750 U/mi).

The other ingredients are: disodium phosphate heptahydrate, sodium dihydrogen phosphate
monohydrate, sodium chioride, sucrose, sodium hydroxide (for pH adjustment), hydrochloric acid
(for pH adjustment) (see section 2 "Oncaspar contains sodium”).

What Oncaspar looks like and contents of the pack

Oncaspar is a white to off-white powder. After reconstitution, the solution is clear, colourless and
free from visible foreign particles.

Each pack contains 1 glass vial with 3,750 U pegaspargase.

Marketing Authorisation Holder

Les Laboratoires Servier

50, rue Camot

92284 Suresnes cedex — France

Manufacturer

Les Laboratoires Servier Industrie
905, route de Saran
45520 Gidy — France
mWhﬂmﬁmmm&m,mmmwmdﬂwm&m
Authorisation Holder:

Ireland

Servier Laboratories (Ireland) Ltd.
Tel: + 353 (0)1 663 8110

Malta

V.J. Salomone Pharma Ltd

Tel: + 35621220174

This leaflet was last revised in April 2020

Dstaibdkﬂmnnﬂmmmismedldnehavaﬂmhmme&lmeanmdﬁnes@ncymhm:
http://www.ema.europa.eu,




The following information is intended for healthcare professionals only:

It is strongly recommended that every time Oncaspar is administered to a patient, the name and lot
number of the product are recorded in order to link the patient and the lot of the product.

In view of the unpredictability of adverse reactions, Oncaspar should be administered only by health
care personnel experienced in the use of cancer chemotherapeutic medicinal products.

Particularly in patients with known hypersensitivity to the other forms of L-asparaginase,
hypersensitivity reactions to Oncaspar can occur during the therapy, e.g., anaphylaxis.

A routine precaution is to observe the patients for an hour with resuscitation equipment and other
items required for the treatment of anaphylaxis in readiness (epinephrine, oxygen, intravenous
steroids etc.).

Patients should be informed about possible hypersensitivity reactions to Oncaspar, including
immediate anaphylaxis. Patients who receive Oncaspar are at increased risk of bleeding and
thrombotic disorders. It should be explained to patients that Oncaspar should not be used at the
same time as other medicines associated with an increased risk of bleeding (see section 2 “Other
medicines and Oncaspar™).

This medicinal product can cause irritation on contact. The powder must therefore be handled and
administered with particular care. Inhalation of the vapour and contact with the skin and mucosa,
particularly that of the eyes, must be avoided; if the product comes in contact with eyes, skin,

Or mucous membranes, rinse immediately with plenty of water for at least 15 minutes.

Any unused medicinal product or waste material should be disposed of in accordance with local
requirements.
lm&wﬁmuonhmtomm.m:ndd&poseomnm
Instructions for handling
1. mmmmmmmmmwmmmmmmm
(pregnant staff should be excluded from working with this medicinal product).
2. Aseptic technique must be used.
3. Procedures for proper handling of antineoplastic agents should be observed.
4.memaMdmammmmmmnmummmmmmmngOmaspa:.
5. All items for administration or cleaning, including gloves, should be placed in high-risk waste
disposal bags for high-temperature incineration.
Reconstitution
1. 5.2nﬂwatarfnrinjecﬁonsareinjectadhmﬂwvimmirlgasyﬁnoem21 gauge needle.
2. The vial should be gently swirled until the powder is reconstituted.
3.Aﬂmmﬁwmn,ﬂtsduﬁmdmubedw.mmﬂeemwbletuﬁgn
mmdes.mrmmeﬁﬁwmwwﬁmmdsduﬁonismnymﬂapredpitatemmw.
Do not shake.
4. The solution should be used within 24 hours after reconstitution, when stored below 25°C.

Administration
1. Parenteral medicmlnrmmssrwdbeimpemnhrparMmmmmaMan
only a clear, colouriess solution free from visible foreign particles should be used.
2. The medicinal product should be administered intravenously or intramuscularly.
The solution should be administered slowly.
For intramuscular injection, the volume should not exceed 2 ml in children and adolescents
and 3 ml in adults.
For intravenous administration, the reconstituted solution should be diluted in 100 mi sodium
chioride 9 mg/ml (0.9%) solution for injection or 5% glucose solution.
The diluted solution can be given over 1 to 2 hours together with an already-running infusion_————.__
of either sodium chloride 9 mg/mi (0.9%) solution or 5% glucose. 20 pB'E N

YOG
; \}-"_"“m:_‘_'- .
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Do not infuse other medicinal products through the same intravenous line during administration
of Oncaspar.
After dilution, the solution should be used immediately. If immediate use is not possible,
the diluted solution can be stored at 2°C~8°C for up to 48 hours.
Disposal
Oncaspar is for single use only. Any unused medicinal product or waste material should be disposed
of in accordance with local requirements.

Further detailed information can be found in the SmPC.
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1. HA3BA JIKAPCBKOI'O 3ACOBY

Omnxacnap, NOPOLIOK U1 POIUHHY /LIS in'exuiit/indysii, no 750 MO/mi.

2. KUILKICHHMHA TA SSKICHUM CKJIAJL

B koxuomy durakori micTuTsest 3750 omuuuns (MO)** neracnaprasu®.
[Ticiis BimoBeHHs B 1 M1 posuuny Mictuthes 750 MO neracnaprasu (750 MO/mn).

* Jliloya pedoBMHA € KOBAICHTHHM KOH'IOIrarom L-acnaparinasu , oTpuMaHoi 3 Escherichia coli, 3
MOHOMETOKCHIIOJIIETHIIEHTIIiKOneM

** ()]Ha O/IMHMLLA BU3HAYCHA, AK KUTBKICTb (epMeHTy, HeoGXiaHa Au1s BUBLIbHEHHA | MKMOJIL aMOHIIo 32
xerauHy npu pH 7,3 Ta Temneparypi 37 °C

Cwny mii uporo Jikapebkoro 3acofy He ciijl NOPIBHIOBATH 3 CHJIOK Ail IHIIMX TNErHIbOBAHMX abo
HelerwIbOBAHMX BiNKIB TOrO K TepaneBTHyHOro knacy. Jlis oTpuMaHHs 10/1aTKOBOI iH(hopMallii 1MB.
po3ain 5.1.

[ToBHMIi EpeIiK A0NOMDKHIX PEHOBMH HaBEICHHH B po3aini 6.1.

3. JIKAPCBKA ®OPMA

[TopoLOK s po3yMHy s iH'exui/indys3ii.
Topomok 6inoro abo makixke 6i10ro KoLOPY.

4. KJIHIYHI XAPAKTEPHCTHKH

4.1 TIloka3aHH#A /10 3aCTOCYBAHHA

OuKacriap NOKa3aHuif AK KOMIIOHEHT aHTHHEOIJIACTHYHOI KOMOiHOBaHOT Teparii Ip4 rocTpomy
nimdaruunomy neiikosi (IJUI) y aitedt Binx mapomkenns a0 18 POKiB, a TaKoX JOPOCIHX
MaIiexTIB.

4.2 JloszysaHHS Ta cnocib 3acTOCYBAHHA

OHKacnap NpU3HAYACTHCS TA4 BBOJAMTLCA BHKITIOWHO JliKapsiMu Ta/abo criewianictaMm raiy3i OXOpPOHH
3/10pOB's, SIKI MAlOTh JIOCBI/1 3aCTOCYBaHHS AHTHHEOTLIACTHYHHUX nikapebkux 3acobis. 3acib ciig BBOANTH
BMKJIIOYHO B JliKapHi, B fAKiii HasBHe HajlexkHE peaHimailiiHe oOmagHaHHSL. HeoOxinuuii peresibHUi
MOHITOPHHT NalieHTiB Ta BeeGiute OOCTEHKeHHs /Ui BUABJICHHS MOGIUHUX peakiiii MpoTAroM BCHOIO
nepioy BBeaeHHs (AMB. po3ain 4.4).

ﬂosyganm

Onkacnap, fK NPaBuJIo, 3aCTOCOBYIOTH B SKOCTI CKI1a10BOT KOMOIHOBaHOT XimioTepanii, pa3om 3 iIHUIHMH
AHTUHEOIUTACTHYHHUMM 3aco0aMu (IUB. TaKo¥ po3in 4.5).

Mimu ma dopocai gikom <21 poxie
PekoMeH/I0Bana J103a JUId namienTis 3 ruiomeio nosepxsi tina (IIIIT(BSA)) 0,6 m? Ta BikoMm

M1 3acoBy Onkacnap)/Kr MacH Tija yepes KoxkHi 14 aHiB. 7 v:
. LN\
INEPEKNAL BIPRMT| .
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Hopocani gikom >21 POKIg

Akwo nikap e npusnauns iHaKIlle, PeKOMEHIOBAHA 1032 UL lopociiux Bikom >21 pokis
CTaHoBHTL 2000 MO neracnaprasu (exBiBaentHO 2,67 wmu 3aco0y Omkacnap)/m? mwiom;
NOBEpPXHI TLIA Yepes KosxkHi 14 juip.

CHpPOBATUi KPOBi, BH3HAYCHOT lICPE]l HACTYIIHUM BBEJCHHAM TNeracnaprasu. SIKio aKTUBHICTh
acrapariHasu He jgocsrac 1ijJbOBOro PIBHs, CIIij PO3TIAHYTH NOUUIBHICTS IIEpeXoy Ha iHITHiA
Tpenapar acnapriuusu (1us. po3jin 4.4).

Ocobausi Kamezopii nayicumis

Huprosa nedocmammuicms
Ockinbku neracnaprasa e Girkom 3 BHCOKOIO MOJIEKYIISPHOIO MAcoi0, BOHA He BUBOIHTLCS HHUpKaMH,
OTKE, KOPMI'YBaHHS JIO3M NaLlicHTaM 3 HHPKOBOKO HEIOCTATHICTIO HE MOTPibHe,

Ilevinkosa nedocmammicmp
Kopurysanus 103u nauicuraw ia TNEYIHKOBOIO HE/IOCTATHICTIO He notpibxe.

Hayicumu nimnvozo BiKy
HasBui fani oo mauientis ikom noHaz 65 pokiB € obMexeHUMM.

Cnocib 3aCTOCYBAHHY

Onkacnap ciig BBOmMTH B (opwmi  BHYTpimmHROM'g30R07 (8/m) in'ckuii a6o BHYTpiLIHBOBEHHOT (8/B)
iHGYy3iT.

[Ipn MeHmMx 06'emax [iepeBary ciiji HajaBaTH BHYTPIIHBOM'S30BOMY crnocody BBexenus. Y
BHIIA/IKY BBeAeHHs 3acoby Omnkacnap y dopwi BHYTDPIIIHEOM'S30B01 iH'ekuii 06'em H'ekil B
OJIHY JUISIHKY HE HOBHHEH NICPEBHILYBATH 2 MJI JUIst JTiTedl Ta miuniTkiB Ta 3 M1 s Jlopociux. V
BHINAAKy OLIbIIOr0 06'eMy 03y CITiI pO3NOiIsSTH Ta BBOJIUTH Y KiJIbKa ALISHOK.,

Tpusanicts BHyTpimHbOBeHHOT iHy3ii 3acoby On Kacnap, siK NpaBHII0, CTAaHOBHTH Bij OJHIET 10
JIBOX TO/MH, 3aci6 BBOAATH micns possenenns B 100 mi HATPIIO XJIOPHIY, KOHIEHTpawicio 9
mr/mi (0,9%), pozunsi s iH'ekuiit, a60 5% po3unni rmoko3m.

Possenennii posuun moxmua BeOMTH Pazom 3 indysielo, sKy Bxe BBOAATH, 260 i3 PO3YMHOM HaTpilo
XJjaopuay, 9 mr/mi, a6o 5% posuusoM rmokosu. He CIlil BBOAMTH iHII Nikapebki 3acoGu 4epe3 ONIHY
BHYTPILIHLOBEHHY CHCTEMY MMijl Hac BBe/ieHHA 3ac00y Onkacriap.

Incrpykuii i3 BigHOBieHHs Ta PO3BE/ICHHS LLOrO JIKapChKOro 3acoly Iepes BBEICHHIM
HaBE/ICHI Y po3/iini 6.6.

43 Iporunokazanns

Peakuii rinepuyriueocti 1o airoyoi PEHOBHHH 200 10 OyIb-5KOT 1ONOMBKHOT PEHOBHHM HaBeJeHi po3ii
6.1.

IleuinkoBa HenocTaTHiCTs TSHKKOrO cTynens (pisens GinipyGiny y nonan TPH pasu NEpPeBHIILYE BEPXHIO
Mexy Hopmu [BMH]; tpancaminas — y nonan 10 pasie Buumii 3a BMH).

Cepiiosnnit Tpom603 B  anamuesi MpH  NPOBEJEHHI MONepeaHBOT Tepanii i3 3actocysanHsM
L- acnaparinazu .

e ——

. ; P T B % o

[lankpeatur B anamuesi, s TOMY 4MCJIl TaHKPeaTHT, TOB'S3aHMii i3 nonepenﬂbolgﬁ)@ﬁlg{i?_arz
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3acTOCYBaHHAM |- acnaparinasu (aus. posuin 4.4). )
Cepiiosni remopariuni nopii B aHamHe3i, moB's3ami i3 nonepeaHboKO TEepanieo /ia_:‘a_':;_lc"rogj?s
L- acnaparinasu (qus. posain 4.4). izl A8
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4.4 OcobanBi 3acTepexenHs T4 3am00iAHi 3aX0/1H NPH 3aCTOCYBAHHI

lIpocTekyBanHICTb
J11s1 NOKpaleH s BIACAIAKOBYBaHHS Di0IOTTHHUX MEIWYHMX TIpernaparis, C/1ijl 4iTKO PEECTPYBATH HA3BY
Ta HOMEp cepii BBeJIeHOro npenapary.

AHTHTIIA JI0 acniaparinasm

AHTHTINA 10 acriapariHasd MOXyTb OyTH MOB’s3aHi i3 HH3bKOIO AKTHBHICTIO acnapariHasu BHAC/i/IOK
MOTEHIIAHOT HEWTPANi3ylOu0i aKTUBHOCTI IIMX aHTHTLL. Y [OMY pasi CJIijl pO3risHyTH AOUUIBHICTD
nepexojiy Ha iHIIMA Npernapar acnapariHas .

BusHauenHss aKTHBHOCTI acnapariHasu y cupoBarili abo miasmi Kpoei Moxe OyTH KOPHCHMM JUIS
BMKJTIOYEHHS NPHILIBHILICHOTO 3HHKEHHA aKTMBHOCTI acriapariHasi .

Peaxuii rinepuytausocTi

Peakuii rinepuysiMBOCTI 0 neracriaprasd, B TOMY 4WC/I 13 3arposjiMBOIO VIS XMUTTA aHadinakcicro,
MOUIMBI B TEPiojl Tepamii, B TOMY 4HC/i Yy MAUi€HTIB 3 BiIOMOIO PEaKLI€lO MiJABUILEHOT YyTIMBOCTI 10
rpenaparis acriaparidasi , oTpumanux 3 E. coli. IHIIMMH peakuisiMH rinepuyriMBocTi MOXKYTb OyTH
aHrioHeBpOTHYHMH Habpsk, HaOpak ry6, HaOpsAk MOBIK, epHTEMa, 3HMXKEHHS apTepiabHOT0 THCKY,
OpoHXocTa3M, 3a1IIKa, cBepObK Ta BUCHNAHHSA (OUB. po3aiix 4.3 Ta 4.8).

B skocti pyrHHHOro 3anobikHOTO 3aX01y HeOOXIJIHWH MOHITOPHHT CTaHy MNAllicHTA NMPOTATOM T'OJAMHU
nicjs BBEJEHHS; NOBHHHe OyTH HasBHe peaHimauiiine obnajHaHHA Ta iHILI HAJIEKHI 3aX0aH, HeobXiaHi
Ha BMNAJOK aHa(LIaKTHYHOI peakilii (aapeHasiH, KHCeHb, BHYTPIIUHLOBEHHI CTepoiaH, Towo). Y pasi
cepio3HOI peakuii rinep4yTIHBOCTI 3acTocyBanHs 3aco0y Onkacnap ciia npunuHuTH (IMB. po3ainm 4.3
ta 4.8). B 3anekKHOCTI BiJl CTYNEHA TAKKOCTI CHMITTOMIB B SIKOCTI aHTHIOTY MOMIIMBE 3aCTOCYBaHHS
AHTHUTICTAMIHHKMX 3aCO0iB, KOPTHKOCTEPOIIB Ta BA30NPECOPHHUX 3aCO0iB.

BruiMB Ha niUUIVHKOBY 3aJ103Y

[Ipu 3acTocysanni OHKacnapy MoBiZIOMJIS/IOCH PO BHINAIKH MAHKPEATHTY, B TOMY YHCITi TeMOPAriqHoro
ab0 HEKpPOTH3YIOHOro 3 JIeTa/IbHHMM Haclijikamu (auB. posain 4.8).

[Mauientis cnin indopmyatH MO0 03HAK T4 CHMNTOMIE NAHKPEATHTY, AKUH, NPH BiJACYTHOCTI
JIKYBaHHA, MOXKE CTATH NPHYMHOKO CMEPTI.

[lpu nino3pi Ha naskpeaTHT Noaanbiie 3acrocyBanHs 3acoby OHKacnap CJil NPUIMHHTH; AKIIO iarHo3
NaHKPeaTHT MIATBEPKEHHNH, MOHOB/IIOBATH 3acTOCYBaHHA 3aco0y OHKacnap He i,

HeoOxinuuii 4acTuii MOHITOPHHI BMiCTy aminasu Ta/aGo finasu y CHpOBATUi KPOBi JUIS BHUSBIEHHS
PaHHIX O3HAK 3anaJeHHs MiJUUTYHKOBOI 3a103H. OCKUIBKM MOXIMBE [OPYUIEHHS NEPeHOCHMOCT

TIIOKO3H NPH OTHOYACHOMY 3aCTOCYBaHHi JiKapchKoro 3acoby OHKacnap Ta npejHizonoHy, HeoOXiHui
MOHITOPHHT BMICTY I'TIOKO31 B KPOBI.

Koarynonaris

MoxinBe BHHHKHEHHA TPOMOOTHYHMX TNOMIM CepiO3HOro CTymeHs, B TOMY 4YMCiIi 3 TpoMGO3oM
CariTalbHOrO CHHYCY y MAIli€HTiB, fKi OTPHMYIOThb neracriaprasy (auB. posain 4.8). 3actocyBamus
Omkacnapy y naui€eHTis i3 TpoMOOTHYHUMH TOJISMH CEPIO3HOTO CTYIEHS HEOOXIHO NPUITHHITH.

36inbwennit nporpomGinosuii wac (ITY), 36inbmennii yacTkoBuii TpombortacTuHosmit yac (YTY) Ta
rinodiGpuHoreHemis MOMXIMBI y MauicHTIB, fKi OTPHUMYIOTE rieracraprasy. HeoOxiaHuit MOHITOPHHT
rapameTpie Koarynﬂuu 10 MouaTKy Tepann, neplo):mquo B mepioa Tepamii Ta micas ii 3aBe]
30KpemMa, ¥y pa:n 0JJHOYacHOrIo 3a.CTDC}/BaHHH IHIIHX mxapcumx 3aco0iB aHTHKOﬂTyIIﬂHTHU
aueTUICATIIMIOBA KHCIOTAa Ta HECTEPOiAHi NpoTH3ananbHi Jikapcehki 3acobu (nuB. pmn;k #5'} hﬁq
OJIHOYACHO i3 XiMiOTepari€eio i3 3aCTOCYBaHHS METOTPEKCaTy, AayHOpYOilluHY, KOPTHKOCTEPOIiB. Y pa3
ICTOTHOTO 3HIKEHHA BMicTy (ibpuHoreHy abo mediuuty anTuTpomGiny I11 (ATIII) cm.n PO3F;

ﬂﬂulﬂleCTb HAJIeXKHOT 3aMicHOT Tepaml
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Bruius Ha neyinky
Kombixoana Tepamis iz sactocyBammam Jikapebkoro  3saco0y OHKacnap Ta iHIIHX 3aco6is
FeraToTOKCUYHOT /1iT MOXKe NMPH3BECTH /10 FeNaTOTOKCHYHOCTI TSIKKOIO CTYTIEHS.

Cain 6yru obepexnnmu npu 3actocypauni 3aco0y Onkacnap B komGinaitii i3 3ac06aMH renaToTOKCHYHOT
Aii, 30KpemMa, NpH HasBHOCTI nopyuieHHs GyHkuii nevinku. Heobximumii MOHITOPHHI' NALICHTIB 1A
CBOCHACHOTO BHAB/ICHHSA 3MIH [1aDaMETPIB MeyiHKOBUX ByHKILiiA.

Mosxueuii 36iIbIIEHHI PUIKK renaTOTOKCHYHOCT JUIS NALEHTIB, MO3MTURHUX 34 ¢pinagensdificskoro
XPOMOCOMOIO, siKi OTPHUMYIOTh KOMOIHOBaHYy Tepamiio i3 3aCTOCYBaHHAM iHTIOITOPIB TUPO3MHKIHA3M
(Hanpuknaa imatuniby) Ta L-acnaparisasu . Lle crin Opatv 10 yBaru npu po3rnaAi MONKIMBOCTI
3acrocysanna Onkacnapy naiieHTam uiei nomymsuii.

3 ypaxyBaHHSIM pU3MKy rinepGinipyGinemii pexomennosanmii MOHITOPHHI' piBHs Giiipy6iny 1o mouarky
Tepanii Ta nepeji BBEACHHSIM KOXKHOT 031,

BIuiMB Ha LeHTPaLHY HEPBOBY cHcTeMy

KomGinoBana Tepanii i3 3acrocyBaHHsM 3acofy OHKacnap MoKe 3aBAaTH TOKCHYHOIO BILIUBY Ha
UeHTpaneHy HepeoBy cucteMy. [losizomnsiniocs npo Bumamku eHuedanonatii (B TOMy 4HCi CHHIPOMY
3BOPOTHOI 3a/1HbOT NeHikoenuedanonatir) (aus. po3nin 4.8).

OHKacnap Mose CIpHYMHATH O3HAKK T4 CHMITTOMH 3 GoKy UeHTpanbHOT HEpBOBOT cHCTEMM Yy BUIJISI
COHJIMBOCTI, CIUTYTaHOrO CTaHy CBiJOMOCTI, KOHBYJIbCiH. HeoOximmmii peresbhuii MOHITOPHHT JUIst
BHABJICHHA TaKWX CHMIITOMIB, 30Kpema, SKIIO Oukacnap 3aCTOCOBYIOTE OJIHOYACHO 3 JIIKAPCHKMMHM
3acobamMu HEHPOTOKCHUHOT Aii (TaKMMH, AK BIHKPHCTHH Ta METOTPEKCAT, IMB. po3jin 4.5).

Mienocymnpecis

[leracnaprasa moe BukIMKaTH Mienocynpeciio | npsAMo  abo  onocepeskoBaHO (BHACKIAOK 3MiHM
MIEJIOCYTIPECHBHOT /1iT iHIIMX TiKapchKuX 3aco6iB, TaKHX, K METOTpekcar abo 6-mepkarnrronypun). Omxe,
3acTocysanna Onkacnapy Mose 30UIBIIMTH PHIHK iH(eKiii.

3HMIKEHHS KiIBKOCTI LIMPKYJTIOIYHX nimgobnactie yacto € posoni 3Ha4yllHM, a HOpMajibHUHA abo
3aHM3bKHH BMICT JIGHKOLIMTIB 4acTo CrocTepiraioTs MPOTATOM MEPLIHX AHIB Mic/A moyatky Teparii. [{e
MOKe OYTH NOB'S3aHMM 3 iICTOTHHM 3pOCTaHHAM BMicTY Y CHpOBATLUi KPOBi ce4OBOT KMCIO0TH. MOoXIMBHiIi
PO3BUTOK ceqokucenol Hepponarii. Jlia MOHITOPHHTY TepaneBTHUHOrO edexTy HeoOXiaHMI perenbHuii
MOHITOPHHI' IOKa3HHKIB nepudepHuHOi KPoBi Ta KICTKOBOIO MO3KY NallieHTa.

['inepamoniemis

Acnaparinasa Clpusie WIBHAKOMY MePETBOPEHHIO acnapridy Ta rilyTamidy Ha acrnaparisoy KHCJIOTY Ta
TIYTaMiHOBY KMCJIOTY, 3 BHILICHHAM aMOHIIO B SKOCTI CHIIBHOIO N06IMHOro MpoayKTy 060X peakiii
(mB. po3zin 5.1). BHyTpiluHLOBEHHE BBenCHHS acriapariHasu , TAKMM YHHOM, MOJKE BUK/IMKATH 3HAYHE
NiABMINEHHS PIBHA AMOHIIO MiC/IS BBEICHHS.

CuMITOMM rinepaMoHieMii YaCTO € BHAKORAHHHHMH—HOCHTS TPaH3UTOPHUM XapakTep Ta MOKyTh
BIJIIOYATH: HynoTy, GmioBoTy, ronoBuuii 6ib, 3anamopouyeHHs Ta LIKIPHI BUCUTIAHHA. Y TMKKHX
BHMNAJAKaX MOMUIMBMH pO3BHTOK eHuedanonatii 3 YP&ZKEHHAM medinku abo Ge3z Hboro, 3okpema, y
MALIEHTIB CTApLIOro BiKy, SKi MOXKYTb 3arpoXxyBaTH KHTTIO abo npussoauTH 10 cmepri. ITpyu HasBHOCT
CHMNTOMIB rinepamoHiemii HeoOXiaHuI peTebHHmii MOHITOPHHT BMICTY aMOHiIO.

KonTpauenis
Cnin 3acTocoByBatu edekTHBHHI MeTo) HEOPANBHOT KOHTpauenuii B nepion Teparii i3 3aCTOCYBAHHAM
nikapebkoro sacoby Oukacnap Ta NIPOTATOM NPHHAMMHI WIECTH MicALIB rmicas 3aBepuy [H{s: Tepanii,
OCKibKH HerpaMa B3aemojlis Mik opatbHUMM KOHTPALENTHBAMHM Ta IeEracnapra’or)’ HeMome o yru -
BHKITIONCHA , 3aCTOCYBAHHS OPAIBHWX KOHTPAUETITHRIB He PO3MIANAIOTH, fK npniigs

KOHTpauenuii (AMB. po3ainu 4.5 Ta 4.6). L
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Bmict HaTpiio
Lle#t nnikapebkuii 3aci6 MicTuTs Menme 1 Mmons Hatpiio (23 Mr) Ha 0aHy Ao3y, To0T0 Maiixe «BUILHUH
BiJl HATPiIOY.

*un

4.5  B3aewmonii 3 inmuMn gikapceknvu 3acobavn Ta inmi BuAR B3aeMoaii

Buiuimkane neracnaprasoro 3HHAKCHHA BMicTy GLIKIB y cHpOBATII KpoBi MOKe 3011bLIYBATH TOKCHUHMIL
BILIMB IHLUMX JTIKAPCHKHX 3ac06iB, fKi 3B'83y10ThCH i3 BilikamH.

Taxox, BHacninok iHriGysanns cunTesy GinkiB Ta moaminy KI1iTMH, meracnapraza Moe NIOPYLIYBAaTH
MEXaHI3M JIii IHUIMX pedoBuH, eeKT SKUX 3a/1eKUTH Bl OLTY KJAITHH, HANPHKIA METOTpEKcaTy.
Bsaemoniis metorpekcaty Ta umrapabiny 3 sikapebkum 3acoGom OHKacrap Moxe po3pi3HSTHCH — ix
TIONEPE/IHE 3aCTOCYBAHHA MOXKE CHHEPreTH4HO MIACKHIMTH [0 neracnapras. SIKuo ui pedoBunu
3aCTOCOBYIOTH TiC/s JHKApehkoro 3acoly OHKacnap, MOMJIMBE AHTATOHICTHYHE 3HMIKEHHS edexry
neracnapraz.

Ileracnaprasa mose nepemkomkati MeTaboaiuHOMY NEPETBOPEHHIO TA BUBEJIEHHIO IHLIMX JTIKAPCHKHX
3aco0iB, Yepes BIUIMB Ha CUHTe3 GiKiB Ta PyHKLUIT nediHku, a Takox npu KOMOIHOBaHOMY 3aCTOCYBaHHI 3
IHIIMMK XiMIOTEPaneBTHIHHMH 3aCO6aMH, 3/IaTHUMH J10 B3aeMOJiT 3 isodepmentamu CYP.

I1pu 3acrocysanni nikapcskoro 3acofy OHKacnap MOJNIHBE KOJMBaHHS BMicTy (akTopis koarynsuii. Le
MOKE CIPHATH PO3BUTKY TEHACHUIT 10 KpoBOTeyi Ta/abo TpomGo3y. Omxke, ci1ia GyTH 06epexRHUMH NpH
O/IHOYACHOMY ~ 3aCTOCYBAHHi AHTWUKOAryJIAHTIB, TaKWX, $K KyMapuH, TelapuH, JMITipHIaMol,
aueTHICANILMIOBA KUC/IOTa ab0 HeCTepoiiHi NpoTH3aNaibHi Jikapeski 3acobu, abo npu OIHOYACHOMY
NpOBE/IeHHI XimMioTeparii i3 3acToCyBaHHAM METOTpEKCaTY, nayHopyOilMHy Ta KOPTHKOCTEPOT/iB.

Y pasi 0JHOHACHOTO BBEJICHHS INTIOKOKOPTHKOIIB (HANPUKIAN, MPEIHi30I0Hy) Ta rieracraprasu 3miHu
napaMeTpiB Koary.siuii (Hanpukian, 3Huker s BMicTy $ibpunoreny Ta nediumury aurutpom6Giny III, AT
ITI) moxkyTh 6yTH GinbLI icTOTHAMHE.

Ilpn eBenenni Binkpucrtuny Gesnocepenbo 10 abo OHOYACHO i3 neracriaprasor, TOKCHYHHMH BILIMB
OCTaHHBOT MOxe 30uiblKTHCh. [Ipu BBeieHHI nikapchkoro 3acoby Onkacnap nepea BIHKPHCTHHOM
MOX/IHBE 30LIBIICHH HEHPOTOKCHYHOIO BIUIMBY BiHKpMCTHHY. OTXKe, BIHKPUCTHH CIiJl BBOAMTH
npuHaiivMHi 3a 12 roaus 10 BBeieHHs 3aco6y OHKacnap, [UIs MiHIMi3aLii TOKCHYHOTO BILTHBY.

Henpsima B3aemozlis neracnaprasu Ta opaibHMX KOHTDALIENTHRIB He MOXKe OyTu BuKIOUYEHa , yepes
FeNAaTOTOKCHYHMA BIUIMB M€racnaprasi, BHACIiI0K 4YOrO MOXJIMBE 3HWKCHHS BUBCACHHS [EUYiHKOIO
OpallbHMX  KOHTpauermueis. Omxke, OJHOYAacCHe 3acTOCYBaHHs 3acoby Omkacnap Ta OpalibHHX
KOHTPALENTHBIB He pekomenoBake. JKiHkaM JiTopomHOro BiKy cii BHKOPHCTOBYBATH 1HUII METOAN
KOHTpaLeILii, BIAMiHHI Biz opabHuX KOHTpauenTvBis (1B, po3aiiu 4.4 Ta 4.6).

OnuouacHa BakLMHALlis JKMBHMH BaKLIMHAMM MOXKE MIIBULLYBATH PU3MK TSOKKMX IH(EKLiH, 3yMOBIeHMi
IMYHOCYIIPECHBHOIO aKTHUBHICTIO TIEracnaprasu, HasBHICTIO OCHOBHOTO 3aXBOPIOBAHHS T4 KOMOIHOBaHO0
XimioTepanicio (1uB. po3zin 4.4). 3 OrAisAy Ha e BAKLUMHALIIO KMBUMH BAKITHHAMH CITi MPOBOJMTH He
paHile, Hik Yepe3 3 micsiui nic/is 3aBepLIEHHS IOBHOTO KYPCY aHTHIEHKeMiuHOT Teparnii.

4.6  ®epTHIALHICTD, BATITHICTE Ta FOYBaHHS FPYUIIO

XKinku nitopoaHoro Biky / KouTpatieruis s 4onoBikiB Ta yxiHok
HosoBikam Ta KiHKaM ¢/1il BUKOPUCTOBYBAaTH e(eKTHBHI METOH KOHTpauenuii 8 nepioa Tepamii Ta
NPOTATOM NPHHAAMHI LIECTH MICALIB MiC/Is 3aBEpIICHHS Teparii i3 3aCTOCYBAHHAM JIiKapchKOro 3acoby
Onkacnap. OckinbkH HempsAMa B3a€MOJif MiK OpalIbHUMM KOHTPALENTHBAMK Ta [eracHaprasoio
MOxe OyTH BUK/IIOYEHa , OpaIbHi KOHTPALENITUBH HE PO3MISAAI0TS, K 3aci6, 1o 3a6e3 ,iiyt};;j,bcﬁif
Oesneky B Takiii KiiHiuHiii cuTyauii. JKikkam aitopoaHoro BiKy citin Bumpuo‘rosgs'

KOHTpAUCHLIT, BIAMIHHHH Bi/l OPa/IbHHX KOHTPALENTHBIB (1MB. po3ainu 4.4 1a 4.5), W
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Barithicrs
Haui mogo 3actocysanns L-acnaparinasu obmexeHi, a nani mono 3aCTOCYBaHHA JIIKAPCLKOro 3acoby
Onkacnap B nepion Barithocrti siacyrhi. Hocnipkers BILTMBY neracnaprasu Ha penpoaykTHsHi dynkuii
TBAPHH HC TpOBOAMIHM, a B AOCALLKeHHsX L-acnaparivazu na TBapuHax Oys0 npopeMoHcTpoBaHO
TepatoreHtui prums (AuB. po3ain 5.3). BHaCKiZOK LBOTO, a TAKOK 3 ypaxyBaHuam ¢apmakoioriyHux
BractuBocter, Oukacnap ue chin 3aCTOCOBYBATH B 11€PiOJl BATITHOCTI, 3a BHHATKOM BHIIaJAKIB, KO/Iu
KNHIYHWIH CTaH XKiHKM BUMarae BRe/ICHHS rieracnaprasu.

l'ogyBanus 10

Hesinomo uu nponukae Neracnaprasa y rpyaHe MOJOKO. 3  ypaxyBaHHSM (hapmakonoriunux
B/IACTUBOCTEH, PU3MK IS HOBOHAPOKCHHX/HEMOBJIST, AKi OTPUMYIOTh NOAYBAHHA TPYIUIIO, HE MOXKE
Oytu Bukmouenum . B sxocti 3anoGixioro 3axo1y, rOAYBaHHA TPY/UIIO CI1ijl MPHUIIMHMTH Ha nepion
Tepanii i3 3acTOCYBaHHAM MiKapchKOro 3aco0y Owukacnmap i HOro He ciiy NOHOBMIOBATH as JI0
3aBepLUCHHS Tepanii i3 3aCTOCYBaHHAM J1IKAPCHKOTo 3aco0y Onkacnap. '

DepTHIBLHICTE

Hocnipkenns 1i1s Bu3HaYeHHs BILTMBY reracniaprasi Ha pepTHiIbHICTb HE NPOBOIMIIH.
4.7 Bnuue Ha 31aTHiCTE KepyBaTH TPAaHCHOPTHHMH 3aC00aMH Ta NPANIOBATH 3 MEXaHi3MaMHu

Onkacnap 3asjiac icToTHOro BruMBY Ha 3aaTHICTH KCpYBAaTH TPAHCHOPTHUMM 3ac00aMy Ta MpaiioBaTH 3
MexaHismamu. [losizomasiocs npo Taki noGiumi peakuii y nauieHris, ski oTpumysanu Omnxacnap 3
HIMMM  XIMIOTepaneBTHYHHMH MKapCHKUMHM  3aCO0AMM:  COHJIUBICT®, CIVIYTaHICTh  CBIiIOMOCTI,
3aN1aMOPOYCHHS, HENIPHTOMHICTB, CYIOMH.

[Nauienram, ski orpumyioTs Omnkacnap, ¢ pekomenysatu He KEpPYBaTH TPAHCIIOPTHHUMH 3ac00aMu Ta
HE MpaLOBaTH 3 MEXaHI3MaMH, AKINO Y HUX HASBHI Ui 260 iHW MoGiumi peaxitii, 37aTHi BIUIMBATH Ha
3/1aTHICTL KepPYBaTH TPAHCTIOPTHUMH 3acobaMy Ta NPALIOBATH 3 MEXaHI3MaMH (IMB. po3/iin 4.4).

4.8 Iobiuni peakmii

Kopotkuii onue_ npodimo Gesnexu

Indopmauis wono nobiunmx Peakuiii, OnMCaHNX B LBOMY po3aiii, TPYHTYEThCA HAa HAHMX KIIHIYHHUX
JIOC/IIJUKEHb Ta nicaspeecTpauiifHoMy gocBizi 3acTocyBatns 3acoby Owkacmap B Tepanii nauicurip 3
IJUL Tipodine Gesnexku rpyHTyeThes Ha nammx PaH/IOMI30BaHHX, KOHTPOIbOBAHMX, MPOCMIEKTHBHUX,
BIIKDUTHX GaraToueHTPOBHX J0CIiDKeHb i3 BHYTPILUHBOBEHHHM BBEICHHAM JIKApCHKOro  3acoby
Onkacnap B 103i 2500 MO/M?, B sixocri TNOPIBHSIEHOIO JIIKAPCHKOTO 3aco0y (nocnimkenns DFCI 11-001
Ta AALLO7P4). Takox, U1 BH3HAYEHHS npodimo Gesneku Gynu BuKOpMCTaHi nami AOCIIKeHb TPy
BHYTpPIUIHbOM'S30BOMY  BBE/ICHHi nikapcbkoro  3acoly Oskacnap (nocnimkenns CCG-1962 ta
CCG-1991) (aue. posnin 5.1).

Haituactimumu no6iunnmu peakuismu na Oukacnap (cnocrepiranucs npunaiivui B 180X JOCJTIDKEHHSAX
3 "acroroio >10%) Gynm: 36inbenns BMicTy ananin amiHoTpaHcdepasy, 36iibIIeH S BMICTY acnaprar
aminotpatcdepasy, 3GiibLICHHS BMicTy GinipyGiny B KpoBi, 36inblueHHs AKTHBOBAHOI'O0 YaCTKOBOI'O
TPOMGOIACTHHOBOTO yacy, rineprpuriiuepuaemis, rinepriikemis ta (eOpunbha Helitponenis.

Hatiuacrimmmu tsxkumu no6ignmmu peakuismu Ha Onkacnap (cTynens 3 a6o 4), sixi cnocrepiranuce B
nocnipkennsx DFCI11-001 ta AALLO7P4 3 wacrotoio >3%, Gynu: 36inbleHns Bmicty anamiu
aminoTpanchepasm, 36inbieHHs BMICTY acnaprart amiHoTpaHcdepasu, nigeuieHHs pisHs GinipyGiny B
KpoBi, debpunbua neitrponenis, rinepriikemis, 36inbuenns BMICTY JTiNasy Ta naHKpeaTHT.

Ilepenik no6iunux peakuiii B Tabnuniii bopmi

lagopmania moso nobiunmx peakuiit Ta ix wactoru Haseaena B Tabauui 1. Hawowfé{anqﬁneu -.
YPaXYBaHHAM HACTYNHMX 3arallbHOTIPHIHATHX KpUTEpiiB: ayke wacTo (>1/10), uacrd- Qsi,-if; 2
<1/10), neyacro (Biz >1/1000 no <1/100), piako (sia >1/10 000 1o <1/1000), nyxe [ff,:ﬁcb,‘-
HacToTa HeBigoMa (He Moxke GyTH BM3HaueHa 3a HasiBHUMH JaHumu). B Komﬂiﬁ.-'rpy}t’
nepesik noGiuHuX peakuiii HaBereHHi] Y NOPAZIKY 3HMIKCHHA CEPHO3HOCTI. =2
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Tabanus 1: Mobiuni peakuii, nos’ s3ani 3 TEPanico i3 3acToCyBaHHAM J1iKAPCHKOrO 3acofy

Onkacnap

Cranaapr MedDRA
CHCTEMHO-OPranHHui Kjac
(MedDRA - cioBuuK
METHYHHX TEPMIHIB 115
Pery IS TopHol AisJabHOCTI)

IMo6iuna peakuis

Indexuii Ta insasii

Hacro: Indekuiiini 3axsopioBanns, cencuc

[Nopymenns 3 Goxky
CHCTEMM KPOBOTBOPEHHS Ta
nimbaTHuHOT cUcTeMH

Hyxe uacto: hebpuibra HelTponenis
Yacro: anemis, koarynonaris
YacTora HeBiZiOMa: HeIOCTATHICTL KICTKOBOTO MO3KY

[lopywmenns 3 6oky
IMYHHOT CHCTEMH

Jy’ke 4acto: peakilis miABMIIEHOT uyTIHBOCTI, KPONuB’sHKa, aHadirakTuuna
peakuis
Yacrota Heigoma: anadinakTHanuii mok

Hopymenus o6miny
PEYOBMH Ta po3Jiaau
Xap4yBaHHsi

Jly’e 4acTo: 3HWKEHHS aneTuTy, rinepriikemis
Hacro: rinepainizemis, rinepxonectepunemis
YacroTa Hesijgoma: niabernannii KeToalen03, rirnoriikemis

lopyuienns 3 Goky
MCHUXIKH

HacToTa HeBiZOMA: CIUTYTAaHHMH CTaH CBiZOMOCTI

[Topymenns 3 6oky
HEPBOBOT CHCTEMH

Hacro: cysomu, nepudepuuna Moropra HeHponaris, HENPUTOMHICTh
Pinko: cunapom 3aanboi o6opoTHoi neikoeHuedanonarii
Hactora HeBioMa: COHNMBICTS, TpeMop*

[opywenns 3 6oxy cyaun

Hyxe yacto: embosig**

YacTo: Tpombo3***

Yacrora nepifoma: incysnsr, KPOBOBHJIMB, TPOMOO3 BEPXHBOIO CariTAILHOrO
CHHYCY

IMopyuienns 3 Goky
JHXaJIbHHX LLTAXIB,
OpraHiB TOpakaabHOro
BIJULLTY Ta CepeoCTiHHS

Yacro: rinokcis

Hopymenns 3 6oky
HUTYHKOBO-KHIIKOBOTO

TpaKTy

Jlyxe yacTo: nankpearur, niapesi, a6A0OMiHATLHUH 6inb, HygoTa
Yacro: 6:0BOTa, CTOMATHT, acimT

Pifiko: HekpoTu3yrounii nankpeatut, remMopariyHHi laHKpeaTuT
Yacrora Hesigoma: ncesaokicra MiALLTYHKOBOT 3a103H, napoTur*

[Topywenns 3 Goky mwkipu
Ta NIKIPHHX TKAHKH

Hyxe wacto: wkipni BucHnanus
Hacrora Heizoma: ToKCHUHMi eninepMaTsHuii Hekpotiz*

I'enatoGiniapui nopymens

Hacro: renatorokcHuHicTh, CTEATO3 NEYiHKK
Pijiko: Hekpo3 newinku, KOBTAHHLIA, 3aCTii JKOBYI, NEYiHKOBA HEIOCTATHICTS

Ilopyiuenns 3 6oky
CKeJIeTHHUX M'A31IB Ta
CMOJIYYHHMX TKAHHH

Yacto: bink B KiHliBkax

[lopymenns 3 60ky Hupok

Yactora HeBizoMa: rocTpa HUPKOBa HeOCTATHICTS
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[_Ta. CEYOBHX LUIAXIB

Cucremni nopymenns Ta
TNOPYLIEHHS 3a MiclieM Yactora HeBinoma: nipekcis
BBEJIeHHS

Jlyke uwacto: 3uwKeHHs macu Tina, rinoansGyminemis, 36inbweHHs BMICTY
alanin aminoTpancdepasu, 36inbimenns BMICTy acnaprar amiHorpancdepasy,
TiNepTPUrIiLepUaEMis, 3HHKCHHS BMICTy QibpuHoreny B Kpogi, 36iibImenss
BMICTY JlinasW, 36inblueHHs BMICTY aMmijiasd, 36iMBIICHHS YacTKOBOro
llopymenns, ussneni 3a AKTHBOBAHOTO TPOMOOILIACTHHOBOIO Hacy, ITiABHIICHHS piens GinipyGiny B
pe3yabTaTamu KpOBi

IHCTPYMEHTaTBHUX Hacro: 36inbwenns nporpomGinosoro yacy, 30LILUICHHS MDKHAPOIHOTO
obcreskeHs HOpMaJli30BaHOro CIBBIIHOLIEHHS, riNOKaNieMis, 36i1bime s XOIECTEPHHY B
KpoBi, rinodibpuHorenemis, 36insmenHs BMICTY rama-riyTamisn tpanctepasu
Yacrora HeBizoma: 36inburenns BMICTY CEHOBMHH B KpOBi, aHTHTia 10
fieracnaprasu, 3HWKEHHSA KiJbKOCTI HEeHTPOdiNiB, 3HMKEHHS KiTLKOCT
TPOMOOUMTIB, rinepamMoHiemis

* Hebaxani peakuii, mo cnocrepiranmucs MpH BBECHHI IHIIHX acnaparinas LpOro X Kiacy

** Bunaaku emGonii nerenesoi aprepii, TpomG03y BeH, TpomGO3y BeH KiHLIBOK Ta MOBEPXHEBOI0 TpomOo(etiTy
cnocTepiranues B aoctimkenti DFCI 11-001
*** Hasga : Tpom6o3 I[HC

Ornuc okpemMux nobiunmx peakiii

Crocrepiranucs HacTynHi no6iuni peakuii, nos's3aui i3 Tepamieio i3 3aCTOCyBaHHAM acnaparinasu . Xoua
BOHH He Oysin Ge3nocepeHbo NOB’ S3aHKUMH i3 34CTOCYBAHHAM reracraprasi, BOHM MOXYTb BHHHKHYTH
NP 3aCTOCYBaHHI JIiIKapChKOro 3acoby Oukacnap:

Hopywenns 3 6oxy cucmemu Kpoeomeopenns ma mimghamuunor cucmemu

Onkacniap Moxe BUKJIMKATH Mi€JI0CYTIPECiio HH3BKOIO Ta CCPEIHBOrO CTYNEHS TSHXKKOCTI, 13 MOMIMBICTIO
YPKCHHS YCiX TPBOX JIiHIH KPOB'SHUX KITiTHH.

[pubansno mosnoeuna ycix CepHO3HMX BUINA/KIB KPOBOBHJIMBY Ta TPOMOO3y BIUIMBAalOTH Ha CYAHHM
FOJIOBHOIO MO3KY, a TaKOXK MOKYTh NPH3BECTH JI0 TAKHX HAC/ILIKIB: IHCYJIBT, CY/OMH, TOJIOBHHH Gisb
ab0 HeNPUTOMHICTS.

Hopywennsn 3 6oxy nepeosoi cucmemu

Onkacnap Moxe BHKIMKAaTH NOPYIICHHA QYHKLIH LeHTpatbHOT HEPBOBOI CHCTEMH, NPOABAMH SKMX €
KOHBYJIbCIT Ta, pi/ilue, CrutyTaHuii cTaH CBiOMOCT] Ta COHJIMBICTD (HE3HAYHE NOPYILICHHS CBizOMOCT!I).

Y pinKicHuX BUNaaKax Mox/IMBHiL CHHIPOM 3BOPOTHOI 3a/1HbOI NeikoeHuedatonarii (RPLS).

B nyxe noomuHokux Bunaakax CriocTepiraiu Jierkuii TpeMop nasbLis.

Hopywenns 3 6oxy wynxoso-xuuxo6oeo mpaxmy

[Tpubnusno y nonosuny nauientie BHHHKAIOTH PEaKUii HU3LKOTO Ta CEPeHBOrO CTYNEHS THKKOCTI 3
OOKy HUTYHKOBO-KHIIKOBOT CHCTeMH, TaKi, AK BTpaTa aneTuTy, HyJ0Ta, 6moBota, abnominanbhi cnazwmm,
Aiapes Ta BTpaTa MacH Tina.

Hacro moxmBHii roctpuii namkpearwr. Haseni OKpeMi MOBIJOMJIEHHA PO BHNAIKH YTBOPEHHS
MCEBIOKICTH (IIPOTArOM 10 YOTHPLOX MiCALIB Micis OCTaHHBOTO BBEJIECHHS).

['emopariunmii  abo HEKPOTH3YIOUHI NAHKPEATHT BHHHKAIOTH piako. Onucanuii omuH  BunagoK
NTAHKPEATUTY 3 OJIHOYACHMM rOCTPUM MAPOTHTOM Ha (OHi Tepariii i3 3acTocyBaHHam L-a 1 ﬁnﬁﬁ}x\ﬁ‘
MOBIZIOMJICHHS 1IPO OKpeMi BHNajKH remMoparigHoro abo HeKpOTH3yIOHOro nanxpea};;rrj:q/s;ﬁeﬁ}h;‘u\;i}u\\
HacIiIKOM. /287 i
Mosxnse 36inblienns BmicTy aminasu s CHpoBaTLi KpoBi B mepiox abo micas 3a$c_bﬁj&H
3acTOCYBaHHAM JIIKapPChKOTO 3aco0y Onkacnap. HEol
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Hopywenns 3 6oky nupox ma cevogux wanxie
'octpa nnpkosa HenocrarHicTs MoskHBa Y PUAKICHMX BHITa/KaX MpoOTSrom Teparii i3 3acTocyBanHsM, B
TOMy uHeni, L- acnaparinasy .

Hopywenns 3 6oxy WKIpU Ma nEOWKIPHUX mKaHun
Moxyts 6yru nposeu WKIPIHUX  allepriYnnx  peakuiit. Onucanuii OIMH BUNAJ0K TOKCHYHOIO
enizepMaibLHOro HEKpOi3y (CcHHapOMY Jlalienna), nos’ s3anmuii i3 L-acnaparinazoro .

Hopywenns 3 boxy EHOOKPUHHOT cucmemu

3MIHM eHAOKPHUHHMX GyHkuUi# niauTyHKOROT 3271031 CIOCTEPITalTh 4acTo, IXHIMM NMPOsIBAMH, I'OJIOBHUM
“HHOM, € MOpYINeHHA MeTaboiyHOro MEpETBOpeHHs rtoko3n. OnMcaHi BUnajku, sk miabeTuuHoro
KeToauunosy, tak i rinepocmonspHoi rinepriuikemii, ski, sk MPaBHJIO, BIANOBIAAIOTL 33 BBECHHS
iHCYJliHY.

Ilopywenns 0bMiny pevosun ma poznadu xapuyeanus

Bunazku sminm emicty nininis Y CHpOBAaTUi KPOBi, a TaKOX 3MiHa MOKA3HMKIR BMICTY ninigis y
CHPOBATIL KPOBi, y GLIbIIOCTI BUNaKiB Gea KJIHIYHHMX CHMNITOMIB, € J1ysKe piaKiCHUMMY .

Iinsuwenns Bmicty ceyormum Y CHpOBATIli KPOBI BHHMKaE PETYJIAPHO, € HE3AJIEKHUM Bi 103M i Maiixe
3ABICIA € 03HAKOIO NOPYUIEHHs Ganancy npepenatbHOro metabosizmy.

Cucmemni nopywenns ma nopyuenna 3a micyenm eeedenns
IMicns in'exuii moxknuea nipekcis, ska 3a3BHuail MHHae CIIOHTaHHO.

Hopywenns 3 6oxy IMYHHOT cucmemu

by Busineni cneumdivdi anTvTINA 10 NIeracnaprasy; HeYacTo BOHH acOLIOBAIHCH i3 peakiisMu
MiABMIIEHOT uyTiHBOCTi. Takoxk Oyn10 BusBieHo Heifrpanizyioui aHTHTINA, AKI 3HIKYIOTH KIIiHi4YHY
CPEKTHBHICTD.

Peaxuii nigBuwenoi yytausocti 1o JliKaperKoro 3acoby OHKacnap, BKIIOYHO i3 3arpo3/IHBUMH XKHTTIO
aHainaKTHuHMK PEAKIIAMH, AHTIOHEBPOTHYHUM HabpsakoM, HabGpskom ryb, wnabpskom nosik,
CPHTEMOIO, 3HIKEHHSM apTepialbHOro THCKY, 6pomxocrasmom, yTpyaHeHusM JIMXaHHs, cBepbexeM Ta
WIKIDHUMM BUCHITKAMH, MONJTHBI Ha oni Tepanii (aus. po3ninm 4.3 ta 4.4).

lenamobiniapui nopywenns
3MiHAa NOKa3HMKIB (yHKUiH Nedinku ¢ 4acroro. Hesanexwe Big 103u 36iiburesns TpaHcaminaz Ta
6inipybiny B cuposatui KPOBi CHOCTEPIraloTs 4acTo.

Bunanku crearosy neuinku criocTepiraroth Ayxe yacto. Binowmi NPO PiAKICHI BUNAJKH 3aCTOMO HKOBYI,
KOBTSHHLL, HEKPO3Y KIIITHH MEYiHKH Ta NeYiHKOBO] HE/IOCTATHOCTI i3 ICTA/ILHUM HACITiTKOM.

[opyienus cunresy GlIKy MOXe NPH3BECTH 10 3HIKeHHS BMiCTy GijKy y cupoBaTui kposi. Heszanexne
Bi/l JIO3U 3HMKEHHS BMicTy anbbyminy B cuposatii KPOBi BUSBIZIOTH Yy GiibiocTi namieHTis B nepion
Teparrii.

Tun  webaxannx peakuiit na Onkacnap € nonibuum o TaKOro, sAK TIpU BBEACHHI HATHBHOT
HenerwiLoBanoi L-acnaparinasu (To6to, Hatusmoi acnaparinasu E. coly).

[osinomnenns npo nizosprosani noGiuwi peaxuii
IoBinomnenus npo MiI03PIOBaHi no6iyHi peakuii y nicaspeecrpariitamii Nnepio1 JiKapceKOro 3acoby e
BaxyMBuM. lle nac 3mory Bectw Oe3nepepsumii  MoHiTOpUHT CHiBBIAHOIICHHS KOPHCTI/pH3uKy
3acTocysanus npenapary. Cneuianicty B ranysi OXOpOHM 3/0pOB's 3060B's3aHi MoBi OMASTH. Yepes
HALIOHAILHY CHCTEMY MOBiZOMJICHS npo Oyab-siKi BHNAIKH BHHMKHeHHS nizxosp};ﬁ"f_ﬁiﬁf ﬂgfijum
peaxuiii, inpopmauis npo axy HaseseHa y Honatky V P g b
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4.9 Ilepepozysanus

[loBizomisioes npo BUNagKn HEHABMUCHOTO nepenosysanns 3acobom Onxkacnap. [Ticas nepenosysanns
CIOCTEPIranM  MiABMIIEHHS  AKTHBHOCTI  NEYiHKOBHX (GepmeHTiR, wKipHi  BUCHNamus Ta
rinepbinipybinemis. Cneundiune MeaMKaMeHTO3He NKYBaHHS y BHNAJIKy nepejosyBaHis sigcyrne, V
pasi Nepefo3yBaHHA HEOOXiMHMIA peTesbHMii MOHITOPHHI CTaHy NauicHTa AN BUABJICHHA O3HAK Ta
CHMIITOMiB NOGIYHMX peaKilii, HaJaHHS HANEKHOTO CHMITTOMATHYHOTO Ta MATPHMYIOHOTO JIKYBaHHS,

5.  ®APMAKOJIOI'TYHI BJACTHUBOCTI
5.1 ®apmakogunamiumi BaacTuBocTi

PapmakoTepaneBTH4Ha  rpyna:  AHTHHEONJIACTHYHI  Ta iMyHOMOZY/HOKOY]T  3aco0m,  imwmi
AHTHHEOIIaCTHYHI 3acobu, kon ATX: LO1XX24

Mexani3m it

Mexaniam nii L-acnaparinasu nonsrae y hepmMeHTHOMY pO3lIEnIeHHi aMiHOKMCIOTH L-acnapariny na
acrapariHoBy KHCJIOTY Ta amoHii. Hectaua L-acnaparidy B KpoBi MpU3BOAMTE 10 iHriGysanms CHHTE3y
binky, cunresy JIHK Ta cunresy PHK, 3okpema, B snefikeMmiunux 6racTuux KIITHHAX, HE 3/1aTHUX 10
cunTe3y L-acnapariny , uepes wo BinGysaeThes ixuiit anonToa.

Hasnpotu, HOpMmanbni KIiTHHH, 3aaTHI 710 cuHTe3sy L-acmapariHy , € MeHW 4yTJIMBHMH [0 #HOro
WBH/IKOrO posnany Ha QoHi Tepanii i3 3acTocyBaHHSM (epMeHTy L-acnaparinasu . [TEI'umoBanus ne
3MiHI0€ (epmMeHTHI BiacTHBOCTI L-acnaparinazu , ane BruiMBae Ha dbapmakokineTHuHi BracTMBOCTI Ta
IMYHOTCHHICTb 110r0 (epmeHTy.

®apmakoauHaMiuHi ehekTH

AHTHICHKEMI4HMI edekT L-acnaparinasu nos's3anuil i3 NOCTIHHMM BHBEICHHSM L-acnapariny i3 kpogi
Ta CNMHOMO3KO0BOT pimunu (CMP). ®apmakoanuamiunmii (P edexr nikapcskoro 3acoby Omkacnap
OLHIOBAIH ITicst B/M (J10CHiKeHHS CCG-1962) ta 8/B BBeAeHHs (AALLO7P4).

B nocnipkenni CCG-1962 @] edekr nikapeskoro 3aco0y OHkacnap ouiHIOBaIH 3a pesy/ibTaTamu cepii
BMMIDIOBaHb BMICTy acriapariny B CHpOBATLi kpoei (n=57) tTa CMP (n=50) y nireii Ta nigniTkis, sxum
IOHHO Oyn0 BCTAHOBNEHO diarHo3, i3 CTanaaptHum pusukom ['JUI, axi orpumanu no Tpu no3u
JIKapcLKOro 3acoby OHKacnap BHYTPIlIHBOM'S30BO (no 2500 MO/m? nnowi nosepxui Tina), oany — y
dasi inaykuii, Ta 18i — y nisnimmx pazax iHTeHcHikauil Tepanii. 3HwKeHHs KoHUEHTpaLi acnapariny B
CHpPOBATILI KPOBi Oy/I0 OYEBMIHMM Bke HAa HETBEPTHH JeHb Mics nepuoi iHayKuiiHoi 103u, Ta Gyno
HaluHWKYMM Ha 10-i J1eHs nicns BBeeHHS. KoHuentpauis acnapariny B cupoparui KpOBi, npubnuzHo, |
MKMOJIb, 30epirajach NpoTATOM 61M3BKO TPHOX THIKHIB. Konuenrpauis acnaparisy 3uusunack 1o
<3 MKMOJIb, KONTH aKTMBHICTh acriapariHasu CTaHOBHJIA >0,1 MO/ma. Bwmict acnapariny 8 CMP 2,3
MKMOJIb /10 JliKyBaHHs 3HM3HBCA 40 1,1 MKMOIb Ha 7-if eHb Ta 0.6 MKMOIL Ha 28-ii JIeHb THAYKLiHHOT
azu (nus. Kniniuna edextusnicts ta 6esneka).

B nocnimkenni AALLO7P4 ®)] edekr nikapcekoro 3acoby Omkacmap ouimoBaiH npy BBejaeHHI 47
nauieHTam, 4ui aaui Gyau npuaatsi s aHanisy, 3 BUCOKUM pusukom [JIJI 3 B-kaiTHH-nIonepeinuKis,
siki orpumysanu Onkacnap B/B B 1031 2500 MO/m? IIowi nosepxHi Tina, B dasi imaykuii Ta
KoHconinauii. Konuentpanis L-acrapariny B miasmi KPOBi 3HM3WIACh A0 PiBHSA, HWKYOro 3a MEKY
KUIBKICHOIO BH3HAYEHHS NpOTAroMm 24 roamH rmicis BBe/CHHA B (asi iHaykuii Ta nepuworo BeeaeHHs
3acoby Oukacnap y ¢asi koxconigauii, i 30epirazack npoTAroM G1M3BKO JBOX THIKHIB. Kouuenrpatiis
acnapariny B CMP suwxkyBanach Ha YeTBEPTHil [eHb Mic/is BBEICHHS B dasi inayKiji- & 30¢piranach
HWKYOIO 3 MEXKY BU3HAYCHHs 110 18 JHs mic/is BBeCHHS, RN W A
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IpyHTylounCh Ha pe3ynbTaTax LMX ABOX AOCIIIKEHb, MOMHA 3pobuTH BHCHOBOK,: iHio Of A
BBEACHHI B 1031 2500 MO/M? nuomi nosepxHi Tina B/M (CCG-1962) Ta 8/B (A-[Al_.\{_.{i?j’.: 3

3HWKEHHS BMicTy L-acniapariny nporsrom 6:1M3sko BOX THXHIB MTiC/Is BBEACHHS, |




Kniniuna epexrusnicTs Ta Gesnexa

EdekruBnicts Ta Gesnexy nikapcbkoro 3acofy Omukacniap OUiHIOB&IM 3a JaHMMH TPLOX KJIIHIYHMX
JIOCITI/DKEHb TPU 3aCTOCYBAHH] Onukacnapy, posuuny s 1H'eKWiii/indhy3iit B skocTi Tepanii nepuoi Jinit
nauieHTis 3 I'JUL: B pocnimkenns CCG-1962 0y.10 BKJTIOYEHO naltieHTiB i3 CTaHaapTHum pusukom [J1JI;
B nocmipienns AALLO7P4 Gyno BimoueHo mauieHTis ia BHCOKHM pusukom [JIJI; B nocnimkenns
DFCI 11-001 6yn0 BrI0YEHO natienTis i3 CTaH/IapTHUM Ta BUCOKUM puzuxom [J1J1,

Ouinka edexTuBHOCTI JMiKapebkoro  3acoby  Owukacniap B Tepanii mauienris 3 [JIJT 3
PELUMIMBOM/PEPAKTEPHHM  3aXBOPIOBAHHAM T4  KJIIHIYHOMO QIEPrivHOI0 PeakIiclo HA HATHBHY
L-acnaparinazy E. colis anammuesi TPYHTYETLCA Ha CYKYNHMX NaHMX 94 nauieHTis i3 wecTH BiJIKPUTHX
nocaipkens [ASP-001, ASP-201A, ASP-302, ASP-304, ASP-400 Ta ASP-001C/003C].

llepwa ninis _mepanii _(nayicumu 3 17T 6es peaxyii_nidsuwenoi _uymausocmi o namuenoi
L-acnapazinasu E. coli)

Besnieky Ta edekrusnicrs niKapebkoro  3acoby Onkacnap ouimioBaitH 3a AaHMMH BIIKPHTOI O,
GararoueHTpoBoro, paszomizoBanoro JIOCTI/DKEHHS 3 aKTHBHUM kouTponem ([locaimkenns CCG-1962).
B usomy nocnimkenni 118 nireii mikom Bia 1 no 9 pokis 3 I'JUUI crampapraoro PHM3UKY, SKi He
OTPUMYBAIH JIIKYBaHHS paHime, Gyau panzomizosaui Yy cmiBBigHowenHi 1:1 10 rpyn orpumanus
JIKAapChKOro 3acoby Oukacnap a6o HaTHBHOY L-acnaparinasu E. coli B xypei komGiHOBaHOT Tepartii.
Onkacnap BBOZMAM BHYTPimHLOM'A30B0, 103010 2500 MO/m? mnowti nosepxui Tina ma 3-it JeHb 4-
THKHEBOT iHAYKUiHHOT (a3sW Ta mHa 3-i gem» KOKHOT 3 ABOX 8-THXHEBMX BiIKIaZeHUX (ha3
inTencudikauii. Harusny E. coli L-acnaparinasy BBoamwm BHyTpimmHsom'szoBo B 1031 6000 MO/
TUTOLILi TIOBEPXHI TiNla TP PasH Ha THKIEHb, B LLJIOMY, BBOJIIIH JIEB'ATh /103 [IPOTATOM IHYKLiHHOT (asu
Ta WiCThb /103 B KOXKHIMH 3 BigKIaneHux (a3 inrencudixarii.

[lepsunna ouinka edexrusnocTi TPyHTYBanaCk Ha JEMOHCTpauUil OIHAKOBOIO 3HMIKEHHS BMiCTY
acnapariny (3a KiabkicTio Ta TPHBAIICTIO) B IPYIax 3acTOCYBAHHS JIIKApCLKOro 3acoby Onkacnap Ta
HaTMBHOT L-acnaparinasu E. coli. Ilepeabauenoro MPOTOKOJIOM  MeTOl0  6yso  3HKeHHs BMicTy
acnapariny B cHpoBaTUi KpoBi 10 KOHUeHTpallii <1 umone. KinbkicTs nauiesTie 3 Takum piBHEM
3HWKEHHA Oysna 0nHaKkoBOO B 060X JIOCTUDKYBaHUX TPYNax MpoTAroM ycix TPeOX a3 Tepamii y
nepeabaueHi MPOTOKOIOM 4acOBi TOUKH.

B ycix dasax repanii KOHLIGHTpallis acnapariiy B cHpoBarLi KPOBi 3HHIKYBaJlaCh NPOTArOM YOTHPLOX
JHHIB IIiC/IA BBEIEHHS IO 103M acmaparisasu y BiANOBiAHi# dasi Tepanii Ta sanvmanack na HU3LKOMY
piBHI mpoTarom npuGnusHo TPLOX THXHIB B IPyNax 3acTOCYBaHHS aikapebkoro 3acoby Omnkacnap Ta
HaTuBHOI L-acnaparinasu E. coli. Indopmauis o0 KOHUEHTpallii acnapariny B cuposaTui kposi y dasi
IHAYKUiT HaBesiena Ha Pucymky 1. XapakTepuCTHKH 3HHKEHHS BMICTy acnapariny B cupoBarui KpOoBi
NPOTArOM 1BOX BiAknazeHux ¢as intencudikauii momiGni 10 XaPaKTePHCTHKN 3HIKCHHA BMICTy
acrapariiy B CHpOBaTLli KPOBi IPOTArOM IHYKLIHHOT a3y,
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Pucynok 1: Cepenni (+ cranaaprua noxu6ka) nokasnuku BMICTY acnaparidy B CHpOBaTHi KpoBi B
Hocaikenni CCG-1962, B inykuiiuii ¢asi
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Ilpumitka: Onkacnap (no 2500 MO/M® mromi NOBEPXHi Tila, BHYTPIlIHLOM'A30B0) BBOAMAM Ha 3-H /eHb
4-miknesoi dasu inaykuii. Harusmy L-acnaparinasy E. coli (no 6000 MO/nnoumi MOBEpXHi Tina,
BHYTPIlIHEOM'A30B0) BBOIHJIH TPH PasH Ha THXICHB, B LIIOMY, NpoTaroM hasu inuykuii BBomam 9 103,

Konuenrpauiro acnapariny 8 CMP Bu3Hauamm y 50 nauieHTiB mportsrom imaykuiiHoi dazun. Bmict
acnapariny 8 CMP 3uu3u3uBCH, 3 cepennboi KOHUeHTpauii 3.1 Mkmons 10 mouarky Tepanii go 1,7
MKMOb  Ha 4-H newb +1 Tta 1,5 MkMons uepes 25 +1 auiB micis BBE/ICHHS JIIKAPCHKOIO 3acoby
Onkacnap. 11i pesynstatu € noni6uumu 1o OTPHUMAHMX B Ipyni HaTHBHOT L-acniaparinasu E. coli.

Indopmauis wono GesnoniitHol BukMBaHOCT (BI1B) nauieHTis 3 rpyn oTpumanHs KapchKOro 3acoby
Oukacnap Ta HaTHBHOL L-acnaparinasu E. coli masenena B Tabiuui 2, OU3aHHOM JIOC/iKEHHS
CCG-1962 ue Gyna nepenbayena orinka pizHuLi nokasuukie BITB.

Tabamus 2: IMokasuukn BuskuBanus 6e3 moiit (BBIT) uepes 3, 5 Ta 7 pokis (Jlocaimkenus

CCG-1962)
Onkacnap Harusna L-acnaprinasa
E. coli
3-piunnii pisens BBIT, % 83 79
(95% J1I) (73, 93) (68, 90)
5-piunnit pisens BBI1, % 78 73
| (95% A1) (67, 88) (61, 85)
7-piunmnii pisens BBI1,, % 75 66
| (95% 1) (63, 87) (52, 80)

B nocnimxenni CCG-1962 waituactimmmu nobiumnmumu peakuismu Gynu iHdekuii, BKIIOYHO 3 1BOMA
3arpo3NMBHMH JUIS XKUTTA THEKIiSMHU (Y OTHOTO NauieHTa 3 KOMKHOT 3 rpyn). B uinomy, yacrora Ta tun
nobiYHUX peakuii crynens 3 Ta 4 GynM OAHAKOBMMH B 060X rpynax. ¥ ABOX nNauicHTiB 3 rpymnu
3aCTOCYBaHHs JIIKapChKoro 3acoby OHKacrap po3BHIHMCH anepriuni peaxuii B nepioa dazu Biakianenor
inrencudikauii Nel (anepriuua peakuis 1 cTynens Ta Kponue'sHka 3 crynens).

Byno nposeznene ninorse nocnimkeHHs 3 BKIIOUCHHSIM MALIEHTIB i3 UIOHHO BCTAHOBNECHMM JIiarHO30M,
BIKOM Bia 1 110 31 pOKy , 3 Bucokum pusukom I'JUJT B-kitun nonepeannkis ([locnimkenns AAL
Bono Gyno nposenene, sk BIIKPHTE, KOHTPO/IbOBAHE, PAHIOMI30BAHE AOCHIUKEHHSA ""'

JIOCITI/DKYBAHOTO 3ac00y MErwiIboBaHOI acnaparinasu Ta NIKAapChKOro 3acoby Onkacnap g 4

GaraTokoMIoHeHTHOT XimioTepanii B nepuii ninii gikysanua nauienrtis 3 [JIJL Kputepie
neiikouutis Gynu: a) Bik 1-10 pokis: KinbkicTs neiikouTis >50 000/mxk; 6) Bik 10-30 ¥
BMICT JeHKOLUMTIB; B) mnpoBeaeHHs NONEPe/IHbOT  KOPTUKOCTEPOIAHOT  Teparii:
neiikoumtis. He Bkmowanu nauientis, ski paniiue OTPUMYBA/IA LIMTOTOKC

BHHATKOM KOPTHKOCTEPOIIiB Ta iIHTPaTEeKalbHOrO BBEICHHS uurapabiny. B uinoMy«s ndcHiixens
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BK/IIO4€HO 166 nauienTis; 54 nauientis 6ym10 panzomizosano 10 FPYTH OTPHMaHHS JiKapcbKOro 3acoby
Onxacnap 03010 2500 MO/M? o noeepxui Tina ta 111 namientis — 1o IPYIIH J0CAIIKYBAHOTO
3aco0y NermabLOBaHOT acnaparinazu . Onkacriap BBOJMIH BHYTPIIHBOBEHHO B 1031 2500 MO/m? nnowi
NMOBEpXHi Tina B asax imaykuii, komcomizauii, BiknazeHoi intencudikauii Ta dasi NPOMIBKHOT
MiATPUMYIOHOT Tepanii nauicHTam i3 BHCOKHM pusnkom UL siki otpumysanm nijcuneny tepaniio 3a
npotokonom bepnin-®pankdypr-Mioncrep. Kiabkicrs nauientis s rpyni 3aCTOCYBaHHS JHKAPCHKOro
3acoby Onkacnap 3 HeraTHBHMM CTaTyCOM 3a MiHIMAJILHHAM 3aJTHILKOBHM 3axBoprosanam (M33) (<0,1%
NICHKEMIYHUX KIITHH Y KiCTKOBOMY MO3KY) 29-i seHb iHxykuiitnoi dhasu cranosmia 80% (40/50). Iicas
4-x pokis noka3uuku BITB Ta 3aranbHoi BwKHBAHOCT (3B) B rpyni 3actocyBanHa nikapebkoro 3acoly
Onkacriap cranoBumm 81,8% [95% NI: 62,9-91,7%] ta 90,4% [95% JI: 78,5-95,9%] eianosiano. B
LiJIOMyY, B rpymni 3acTocyBaHHs niKapebKOro 3acoby Onkacnap 4acToTa BMNajsKiB peakuii nigBuumeHoi
HYTJAUBOCTI, HE3AIEKHO Bill CTyneHs TSOKKOCTI, cTaHOBMAIA 5,8%, aHadinakTHUHUX peakuiit — 19,2%, a
nankpeatury — 7,7% Yacrora sunaakis debpuabroi HEHTpONeHIi cTynens 3 Ta Buule cTanoBuma 15,4%,

lle He 3aBepuene mocnimkenns DFCI 11-001, sxe npoBoauts IneTuTyT paky Hana-Dapbep (DFCI), e
AKTMBHO  KOHTPOJIbOBAHMM,  PaHIOMi30BaHUM, 0araTOUEHTPOBHM  JIOCTIDKEHHAM pe3yJbTaTiB
3aCTOCYBaHHA JI0C/I/KYBAHOIO MPOAYKTY MErHIbOBAHOT acriapariHasu y nopieHAHHI 3 pe3yJibratamMu
3aCTOCYBAHHS JIIKapPCHKOro 3acoby Onkacnap, B Tepanii aireif Ta mianiTkis BikoM Bix | 10 22 pokiB 3
LIOHHO BCTaHOBNEHUM JiarHosom I'JIJT, siki OTPUMYIOT XiMioTepanito B 38'13ky 3 I'JIJT 3a npotokonom
DFCI. 3aranom, 6y:10 pannomizosano 239 nauieHTis, 237 3 IKUX OTPUMYBATH nocaipKyBaHmii 3aci6 (146
4ostoBikiB Ta 91 xinka), 3 Hux 119 nauicuris (115 3 niarnosom I'JUT) orpumysanu Onkacnap, no 2500
MO/n’. 3aci6 Beommm B dasi iHAyKWUiT ( 7-i aens) i Hanani wepes koxkwi 2 TyKHi, NPOTAroM, B Lizomy,
30 Twxnie nicasinayxuiiinoi Tepanii. Pamomizaiiio nauientis 6ys10 crpatudikoBaHo 3a pusmkom
(cTanmapTHuil/BUCOKMI/TyKe BHCOKHiL PH3MK), K B-knitunnoi, Tak i T-nitusnoi IJUL Kinbkicts
MAUIEHTIB 3 TPYNH JiKApCLKOro 3acoby Oukacnap 3 uuzbkuM M33 nicis iHayKUiHHOT dasu (<0,001
KJITHHH, 10 HAAI0THCS BUSBJICHHIO) Ha 32-if seHb cTanosuio 87,9% (80/91). Onnopiuna yacrora BITB
craHoBuna 98,0% [95% JII: 92,3; 99,5]; oauopiuna 3B cranoeuna 100% [95% JI: 100; 100] B nanomy
JOCITIDKEHHI.

Hayienmu 3 T'JIIL v axux cnocmepieanuce peakyii niosuwenoi vymuugocmi 0o namuenoi L-acnapacinasu
E. coli

Y 1IecTH BIIKPHTHX AOCTIKEHHAX OLIHIOBATH PE3Y/IbTaTH 3aCTOCYBaHH JliKapchkoro 3acoby Onkacrap
B 3B'A3KY i3 PeUMANBHUM/pedpaKTePHUM reMaTOIOr9HHM 3axBoproBaHHAM. B xoni uux gocaimkens, B
uinomy, 94 nauient 3 giarsosom I'JUI Ta kiiniunoo ICPrivHOIO PEaKLiciO0 Ha HATHBHY L-acnaparinazy
E. coli B anamuesi otpumysanu Omnkacnap. Oaun natient otpumysaB Ownkacnap B go3ax 250 ta 500
MO/m? wiowi nosepxHi Tina, BHYTpPilIHLOBEeHHO. Peinra nauicnTin OTPHMYBaJIH 3aci0 B 103i no 2000 a6o
2500 MO/m? mowi noeepxwi Tina, BHYTPILIHBOM'530B0 260 BHYTpilIHBOBeHHO. [TanienTy OTPHMYBalH
Onkacnap i3onboBaHo aGo B ckiai BaraTokOMIOHEHTHOI XimioTepanii. B UiJIoMy, B 1'STH
HOCIIJDKCHHSAX, NaHi skux Gymo npoananizopano, y 65 nauieHtis, ski otpumyBanu Oukacnap, 3a
KpUTepieM HalGinbmoi TepanesTuunoi Bianosii IPOTATOM  yChOIO JIOCJIJDKEHHS, TIOBHY PpeMicito
criocrepiranu y 30 nauicuTis (46%), 4actkoBa pemicis y 7 nauientis (11%) Ta remaronoriune
nokpamenns y 1 nauienta (2%). B inwomy nocipkensi, 1o sxoro Byno ekmoueno 29 nauientis 3 [J1JI
Ta PeaKLI€lO TMiABUIIEHOT YyTIHBOCTI, fKi oTpumyBaiii OHKacnap, ouiHIOBa/IH BiANOBiAb B THLYK LI HHI i
$asi y 11 nauientip. 3 Hux 3 nauicnTw (27%) nocsrnu noewoi pemicii, 1 mauienT (9%) — wacTkopof
pemicii, 1 mauient (9%) — remaronoriuHoro loKpamenns Ta y 2 nauientis (18%) criocrepiranu o3uaku
TepanesTH4HOi epekTuBHOCTI. Tepanesruuny ehEeKTHBHICTE BH3HAYAIH, AK KIiHiuHe MOKpALLEeHHS, AKe
HE BIANOBIJANO KPHTEPiSM iHUIOrO MOUTHBHOIrO pesyibTary. B nepioa dasu nixrpumyiouoi Tepanii
Oy:o ouineno nani 19 nauienrie, 3 skux 17 nauicxris (89%) nocsram nosroi pemicii, y 1 nauienra (5%)
CMIOCTEPIralk 03HAKH TepaneBTHYHOT eheKTUBHOCTI.

5.2 ®apmakokinernuni BaacruBocti

B jocnimxenni CCG-1962 cepeans axrupHicTs acnapariHazu gocarana Magc: _
MO/mi na 5-it nens micns in'exuii. Cepens TPUBAIICTL HEPioAy. HaniBKUTCTTica T ab
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in'exuii cranosuna 1,7 106m, a nepiony HanissuBeaeHns — 5.5 1i6. ITokasiuku ob'emy posnosiny nicns
JIOCATHEHHS IMHAMIYHOT PIBHOBATM Ta KJIIPEHCY, 3ri/IHO 3 OLIHKOW, CTAHOBHIM 1,86 n/m? Ta 0,169 /M2
Ha 100y, BiJIOBI/THO.

B nocrimkenni AALLO7P4 ®K napamertpy micis OAHOPa3oBOro BeejACHHA j03u 2500 MO/M? B/B B
iHAYKUiHHIH (asi pospaxoByBanmu metonamu HekomnaprmenTHoro @K ananisy, i3 BMKOpMCTaHHAM
MOCIIIIOBHO OTPUMAHHX 3pa3KiB IJIa3MH KPOBi, pesynbTaTi HaseneHi B TaGmuui 3 (aus. posain 5.1).
Busiiiena Tennenuis 10 Hmkumx 3smnayeHb Comex Ta AUC JliKapeLKoro 3acoby OHKacnap y 4o/10Bikis,
nauieHTie i3 Ginbkm IMT Ta nauientie Bikom >10 poki. B inmykuiiiniii dasi, nicis /B BBeaeHHSA
Jlikapebkoro 3acoby Omkacriap B 103i 2500 MO/M?, akTHBHICTS acnaparinasu cranosuia >0,1 MO/mn ta
36epiranack npoTsrom 10 18 auiB nicas BBeCHHS y 95,3% nauicnris.

Tabanus 3: ®apmakoxinernuni HapamMeTpH Nic/isi 0AHOPA30BOTO B/B BBEACHHS JIKAPCLKOro
3aco0y Omnxacmap B 203i 2500 MO/m? naomi noBepxui Tina B iHAyKuidmii gaszi (N=47;
Hocaixxenns AALLO7P4)

©K napamerpu Cepeanc Apupmernune (CB)
Cunax (MMO/mu1)* 1638 (459,1)

Tumax (roa.)* 1,25 (1,08; 5,33)'
AUCy.. (MMO-g06a/mn)* 14810 (3555)
AUCy (MMO*106a/m1)' 16570 (4810)

tin (106a) 5,33 (2,33)

CL (#/n06a)’ 0,2152 (0,1214)

Vss (1)’ 1,95 (1,13)

* N=47 nauientis, 1ani SKHX NpUIATHI 1% aHanizy.
" mexiana (10%, 90* npouenTins).
' N= 46 nauienTis, fani skux npuaatHi Lis aHanisy.

B nocaimkenni DFCI 11-001, oninky akTueHOCTi acnapariHasu 37iHCHIOBAIM IiCAs OJHOPA30BOrO B/B
BBC/ICHH /likapchKoro 3acoby Onkacnap B 103i 2500 MO/M? o NOBEpXHi Tina B ¢asi iHgykuii Ta
4epe3 KOXKHi /1Ba TWXKHI NPOTArom micasiHayKLiiHoi $a3n (aus. posain 5.1). Ilporarom inaykuiiHoi
(a3 akTusHicTL acnaparinasu cranosuna >0,1 MO/mi Ta 36epiranace y 93,5% nauienTis nporsirom 18
AHIB micns  BBeeHHA. [Iporarom NICAAHAYKIIHHOT ¢a3su  MiniMaibHa (HaliHMKYA) AKTMBHICTH
acnaparisasv Ha pisni nosan 0,4 MO/mn 36epiranacs y 100% nauientis Bin 7 Twxkus 10 25 Tewkns. L1
Pe3yJIbTaTH CBiA4aTh Npo Te, 1O koA OHKacnap BBOASTH B 103i 2500 MO/mr IJIouli MOBEpXHi Tija
0/1HOPa30BO abo GaraTopa3oBo yepe3 KOXKHi [Ba THIKHI, KIiHIYHO 3HaYylla aKTHBHICTh acrapariHa3u
30epiraeTbes MPOTAroM YCHOro iHTEPBAITY MiXK BBEICHHAMM (TobTO, NMpOTATOM ABOX THIKHIB).

[lauienTn i3 moiiHo BetanoBnenum aiarnozom I'J1J1 OTPHMYBA/IM OJIHY B/M iH'€KLIiIO JlikapcbKOro 3acoby
Onkacanp (2500 MO/M? nstomti nosepxHi Tina) abo HaTMBHY acnapariuasy E. coli (25 000 MO/m? nnowi
nosepxHi Tina), abo Erwinia (25 000 MO/™M? mwiowi nosepxHi Tina). [lepion HanieBMBeneHHS
Jlikapebkoro 3acofy OHKacmap 3 ruiasmu KpOBi 6yB CTATUCTMYHO BIpPOTiAHO AOBLIMM (5,7 nuiB) Hixk
Nepiojl HaniBBUBE/JICHHS HATMBHOI acmaparinasu E. coli (1,3 nobu) ta Erwinia (0,65 no6u). Heraiina
KIiTHHHA 3arubens JeHKeMiYHMX KIiTHH in Vivo, BH3HaueHa (hIyOPECLEHTHHM 3abapeieHHsAM
poznaminom, 6y1a 0/IHAKOBOIO MiC/is BBEACHHS YCiX TpbOX npenapatis L-acnaparinasy .

Tauientu 3 T 3 kinbkoMa peLanBamMu OTpumyBaii abo Oukacnap, abo natusHy acnaparinasy E. coli
MmijJ ¥ac Kypey iHAyKiiiHoOl Teparrii. Onkacnap BBozuim B/M B 1031 2500 MO/M? nowi MOBEPXHI Tijia Ha
1-i Ta 15-i nens inmykuii. Cepemniii nepioa Hanisxurrs nikapebKoro 3acoby OHkacnap cTaHoBHE 8 J1i6
y nauienrie 6e3 peakuii nigsumeHoi dyrauBocTi (AUC 10,35 MO/mn/no6y) ta 2,7 nobu y nauieHTis 3
peakuieio nigsumenoi yytimsocti (AUC 3,52 MO/mn/n06y).

Ocobnusi kateropii nauicntis AL R ’
/lM3aiiHOM KOHTPONBLOBAHMX NOCHI/DKeHb He Oyia nepenbavena odiuiiina mﬂfﬁ‘? 1 :_:’ DKIHG] THHAX >
B/IACTMBOCTCH JIiKapcbkoro 3acofy OHKacnap Npu BeeieHHi 0coBIMBHM KATEro 1AM’ TIRAUTCTTRE. &3
PesyIbTaTaMu  TOMYJISLiiHOT  apmakokiHeTnuaHoi ouiHkM niKapebkoro 3aco0y, - Owuxaciiap; Eicy
PYHTYBanach Ha nauux nocimimxens AALLO7P4 (s/B), DFCI- 1H-001(B/B)-a-CCGAI962. (B/m), 6y;19’-
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BCTAHOBJICHO, WO KJipeHe (niHiHHME Ta HacHuyBanwuii) 3pOCTaB NPUOAM3HO NPONOPLIHHO mIoMmi
MOBEPXHI Tina, a 3poctanns o6'emy posnoziny Gyno Ginbuw nponopuiHHUM A0 miowi MOBEPXHI Tijia.
Craructuuno Biporinna pizauus @K XApAKTEPUCTHK T1IPH BBCJCHHI YONOBIKAM T4 KiHKAM 3a
PE3y/IbTaTaMK UBOTO aHaNi3y ineHTHdikoBaHa He Gyna.

Brume HupkoBoi Ta neuinkoBoi HenocrtatHocTi Ha K XapaKTepHCTHKH JIIKapehKoro 3acoby Onkacniap
HE ouiHIoBaIM. OCKiTbKH fieracnaprasa € OULIKOM 3 BHCOKOIO MOJEKYJADHOI) MAacol0, BOHA He
BHBO/IMTECS HHPKaMmH, OTxe 3MiHy (apMakokiHeTHYHHX XapaKTCPHCTHK TIPH BBEJICHHI JIiKapChKOro
3acoby OHkacnap mauienTam i3 HHPKOBOIO HEJIOCTATHICTIO He OUiKYIOTb.

Ockisibkn npoTeoiTHYHi (epmenT, BianosinaneHi 3a Metabomiune TNICPETBOPEHHS JIIKAPCHKOTO 3acoby
Omnkacnap, npejcragieni yCiX TKaHMHAX, TOYHA POJIb MEYIHKH HEBIAOMA; MEHINE 3 THM, He OUIKVIOTB,
O MOripUIEHHs TEYIHKOBHX DYHKLiHA CTaHOBHTHME KIiHIuHO 3Havyuly npobiemy 11pu 3acTocyBaHHi
JliKapebKoro 3acoby Onkacnap.

Jlaui mozo nauientis nitHboro Biky BIICYTHI.
5.3 lani pokainianux qocaimkens 3 Geznexu

®apmakokineTHYHa/hapmMakoaMHaMiYHa AOKTiHIYHA MOPIBHAHHICTB IBOX JIIKAPCHKUX (opM JiKapcLKOro
3aco0y Owukacnap, posuuny s in'ekuii/indysiit Ta TIOPOLUKY /1 NPHTOTYBAHHS PO34HHY, Gyia
1IPOZIEMOHCTPOBAHA Ha cobakaX NPH OHOPA30BOMY Ta GaraTopasoBoMmy BHYTPillIHLOBEHHOMY BBEJEHHI
nosu (500 MO/kr). HuwkuesasnaueHi nociipKeHHS Oynn mpoBeneHi i3 BUKOpHCTAHHSM JKapehKoT
hopmu posumnn s in'ekuii/indys3iii.

["ocTpa TokCcHuHICTD

Jlume myxe Bucoki 103w neracnaprasu, IpH OAHOPa3’OBOMY iHTPANEPITOHEATLHOMY BBEACHHI MMIIAM
(25 000 — 100 000 MO/xr macu Tia) BUKIMKanH 3aruGens 14% yeix TBapHH, AKAM BBOAWJIM 3aci6. [Tpu
BBC/ICHHI TaKMMM K J103aMH CHOCTEPIrali  renaToTOKCHYHICTh HH3BKOIO CTYIIEHS  TSKKOCTI.
Hebaxanumu peakuismu 6yan sumwxenns macu Tijla, NiJIOEPEKLIs Ta IMEHIIEHHS AKTHBHOCTI. SHIDKEHHS
MAacCH ceJle3iHKH Moxe 6yTH 03HaKOK0 IMYHOCYNIPECHBHOTO ehekTy 3acoby.

[ mtypy, i cobaxu n06pe nepenocuu fieracnaprasy npu 0/IHOpasoBOMY BHYTPILIHBOBEHHOMY BBE/ICHHI B
no3ax a0 500 MO/kr macu Tina.

TokenynicTs 1n1pu Garatopasosomy preenni

Y 4-THKHEBOMY J0CIi/DKEHHI, npu IHTpanepiToHeaIbHOMY BBE/CHHI neracnaprasu uypam B j103i 400
MO/kr/noby, cioctepiranu sumkenns crnoxkusanms KOpMY Ta MacH Tijia y NOpiBHSHHI i3 OKA3HUKAMH B
KOHTPOJILHI#M rpymi.

Y 3-micsuHomy aocmimKemi, TNpH  iHTpanepitoHeanbHOMy a60 BHYTPILIHBOM'S30BOMY  BBEACHHI
neracnaprasu Muiam B 2103i 10 500 MO/kr, cnoctepirany He3HauHi renaTokTiTHHH 3MIHH TLIBKH TIpH
iHTpanepiTOHeaILHOMY BBE/ICHH] HAiGLIBIION 203H.

Tumyacose npurnivenns 36insmenns Macy Tina Ta TUMHACOBE 3HHXKEHHS 3aralbHOr0 BMICTY JIEHKOLMTIB
crocTepiraiM y cobak, SKHM BBOJHIH nmeracmaprasy B 103 1200 MO/kr, oauu pa3 Ha TukieHs,
MPOTATOM JBOX THXHIB. ¥V OJIHOrO 3 4OTHPLOX COBAK BHSBHIIM 30iMBIICHHS aKTHBHOCTI ruryTamar-
nipyBaTTpaHCaMiHa3H y CHpoBaTLi KpOBI.

IMyHOreHHicT ;
IMyHorenna sianosias ne Gyna suseiena B 12-TixueBoMy ociipkeHHi Ha Muax, AKH .\ng:iéﬁtr_{ii 18
BBOAM/IM O/tHH pa3s Ha THCHD B 103i 10,5 MO/TBapuna, BHYTPILIIHBOM'930B0 260 in 116 ¢a

PenpoykTuBHa TokcHuHiCTS e
Jocnimkenns penroaykriBHOT ToKCHUHOCT neracnaprasi He NMpoBOJIKIIN. &%
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B jnocaikennnx emGpiOTOKCHYHOrO BIMBY L-acnaparinasu BUsBJIEHI CBifuEeHHS TepaTOreHHOro
BIUIMBY DM BBE/CHHI wlypam 3 6 mo 15 neHs BaritHOCTI, piBeHb BIZICYTHOCTI O4eBHAHOIO edekTy
(NOEL) 3a Tteparorennum Briusom cranoeus 300 MO/kr, NpH  BHYTPIIIHLOBEHHOMY BBE/ICHHI.
Buytpiunbosenne BBesenns kpoamkam B 103 50 abo 100 MO/xr y 8 Ta 9 aui BaritHocti y
KHTTE3IATHUX TUIONIB BMKJIMKAIH BPOKEHI BajM PO3BHTKY; 3HaueHHs NOEL euspiene me 6yno.
Muoxunni Bagu poseutky Ta emMOpioneranbii eeKTH crocTepiranu npu BBeAeHHI JKAPCHKOro 3acoly
JI03aMH B TEPANIEBTHYHOMY Jliana3oni. JlocikeHHs BiMBy Ha depTiibHicTs Ta nepH- i NoCTHATANLHUIA
PO3BHUTOK HE ITPOBO/MIIH.

Kanueporensicrs, MyrareHHicTs, bepTHILHICTL

JloBroTpusani jocmijKeHHs KaHLEPOreHHOro BIUIMBY Ta JIOC/II/UKCHHA BIUIMBY [ieracnaprasu Ha
(hepTHABHICTE TBAPHUH HE NPOBOTMITH.

MyTarennuii BIUIMB neracnaprasu B Tecti Eitmca i3 BHKOPHCTaHHAM wWtamiB Sa/monella typhimurium
BUSIBJICHHI He OyB.

6.  @®APMAIIEBTUYHI XAPAKTEPUCTHKH

6.1 Ilepenik 10NOMIKHHX peuoOBHH

Harpiio rinpodocdar, renrariapar (aurizpar)
Harpuio murizpodocdar muriapar

Harpito xmopun

Caxapoza

Harpiio rizpokenn (st kopurysanns pH)
Kucnora x0pucToBo/iseBa (Ju1s KopuryBanms pH)

6.2 Hecymicnicts

[le#t nikapeekuit 3aci6 He ci1ia 3MilnyBaTH 3 iHmMMY JKapCHKUMH 3aC00aMH 32 BUHATKOM BKa3aHHX y
po3saii 6.6.

6.3 Tepmin npunarnocri
3 pokn.

BigHoBnenuit po3unn

Ximiuna Ta ¢isn4na cTabimBHICTH TOTOBOrO po3uMHYy Oy/I0 NPOJEMOHCTPOBAHO MpH
Temneparypi Hikde 25°C nporsrom 24 roguH. 3 TOUKH 30py MiKpoGi0I0riuHOT YUCTOTH, SKIIO
MCTOJ BiIHOBJICHHS HE BHK/IIOYAC PH3MK MiKPOGIONOriuHOro 3a0pyZAHEHHS, NPOAYKT CIIij
BHKOPHCTATH HeraiiHo. Ko npenapar He BUKOPHCTaHHil HEraiiHO, Bi/IMOBIIATBHICTS 34 TEpMiH
Ta YMOBH 30epiranHs Bi/IHOBJICHOIO PO3uHHY Hece KOPUCTYBa4.

Po3Beniennii pozunn
Ximiuna Ta izuyna cTabinbHICTE roTOBOrO po3unHy OyJ10 IPOJAEMOHCTPOBAHO MPOTAroM 48
FOAMH 1py 30epiranni npu Temnepatypi 2°C — 8°C. 3 Touku 30py MikpoGionorigHof YUCTOTH,
NPOAYKT CJiJl BHKOPHCTATH Heraixo. SIKimo [penapar HE BHKOPMCTaHHMH Heraiino,
Bi/UIOBIIILHICT 38 TEPMiH Ta YMOBH 30€piraHHsi BiTHOBIEHOrO PO3YHHY Hece KOpPHCTYyBay, i,
SIK IpaBUJIO, TepMiH 30epiraHHs He MOBHHEH NepeBMIIyBatH 24 FOJIMHM, [P TeMIepartypi
36epiranns 2°C — 8°C, 32 BUHATKOM BHIIAJIKiB, KOJIH BIIHOBJIEHHS/PO3BeIeHHs OyA0 FilcHeHO
B KOHTPOJIbOBAHUX Ta BAJI/IOBAHHX ACENTHYHUX YMOBAX. .

6.4  OcobuuBi 3acTepexenns npu 36epiranui

|

|FIEPEKNA,

30epirati B Xonoanbhuky (2°C-8°C).
He 3amoposkysath.
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Indopmattis mozo ymos 36epiranis po3uMHEHOrO Ta PO3BEACHOTO PO3UHHIB JiKapcbKoro 3acofy
HaBeJleHa B pozaini 6.3.

6.5 Tun Ta BMicT NepBHHHOI YNAKOBKH

®nakon i3 Gesbapsroro ckiathiy I, 3 npobkoo 3 XJopGyTHIly, 3aKpUTHI ATIOMiHiCBHM
KOBIA4YKoM AiameTpoM 20 MM 3 kpuuieukoro «flip-offy, sxuit mictuts 3750 MO reracnaprasm.

Bwmict B ynakosiy: 1.

6.6 Cneniaabni 3ax01u Ge3nexu NP NOBOIKEHHI 3 HEBHKOPHCTAHAM JiKapebKHM 3acobom abo
BiAxoaamu jikapcsKoro 3acofy

Lle#i sikapcbkuii 3aci6 mMoke BHKIMKATH NOAPAasHEHHA NpH KOHTaKkTi. OTxke, [IpH IOBOJUKEHHI 3
NOPOIUIKOM JUIS BBE/ICHHS 3aco0y HeobXiana ocobamea oGeperxxuicTs. Caial yHUKATH BAMXaHHS Napis Ta
KOHTaKTY 3i WIKIpOIO i CIM30BMMU 0GOJIOHKaMH, 30KpeMa, oueil; y BHIAJKY MOTPAIUIAHHA JIKAPCHKOro
3ac00y B 04i, Ha WKipy a60 CIM30BI 0GONOHKH, CIIi/I HEraiiHO 3MHTH BEJMKOIO KLTLKICTIO BOJIM; 3MHBATH
MPOTATOM, NIPHHANMHI, 15 XBHITHH.

Oukacnap npusHadyeHu# U BHYTPIIIHBOBEHHOTO abo BHYTPIIIHBOM'S30BOr0 BBEJICHHS TIiCIIA
BIIHOBJICHHS JliKapchkoro 3aco0y. Ilepe/i BBe/IEHHSM MOPOIIOK CIIi/l BiIHOBHTH PO3BEJICHHSM Y
5,2 MJ1 BOJIM 114 in'exutiit (auB. posain 4.2).

IHCTPYKILIT i3 NOBOPKEHHS!

8 Ilepconan mae npoiiTi HaBYaHHA MO0 TOBOKEHHS Ta 3aCTOCYBAHHA JIIKAPCLKOI'0 3acoby (xiHOK
B [IEPIOL BAriTHOCTI HE CJ1iJ IOMYCKATH 10 POGOTH 3 LIMM JTIKAPCHKHM 3aC060M).

2, Cail BAKOPHCTOBYBATH aCENTHYHI METO/IH.

3 Caix A0TPHMYBATHCh NPOLE/YP 3 HAEKHOFO MOBODKEHHS i3 MPOTHITYXJIMHHUMH 3aC00aMH.

4. Ipu poboti i3 sikapcekum 3acoGom OHKacnap peKoOMeHI0BaHO KOPHCTYBaTHCh OIHOPAa30BHMH
PYKaBHYKaMM Ta 3aXHCHHM OJITOM.

5. Yee npunanas s BBeieHHs a60 OUHIYBaHHS, BKIIOYHO 3 PYKaBH4KaMH, CJ1i/l HOMILLATH Y Milllku

JUIS CMITTS BUCOKOT'O PH3UKY, JUIS CIATIOBAHHA NIPH BHCOKIH TEMIEpaTypi.

Bignopnenns

I. VY dnakon neoOXigHO noxatu 5,2 Ma Bomu juis iH'exuiii, KOPHCTYIOUYHCH IIIPHIIOM T4
roJikoio kamibpy 21.

2. ®naxoH cniji obepexHo 06epTaTH aXK A0 MOBHOTO PO34YHHEHHS MOPOLIKY.

3. Orpumanuii micas BiHOBICHHS PO3YMH IOBUHEH OyTH npo3opum, OezbapsHuM Ta
BUIBHMM BiJl BHIMMHX OKOM CTOPOHHIX BKmodYeHb. He ciix BHKOPHCTOBYBATH
BI/IHOBJICHMH PO3YHMH y BHIIA/KY HOro MoMyTHIHHS a60 YTBOpeHHs ocany. He crpymysaru.

4. Posumn cnmin BuKOpHCTaTH npOTAroM 24 rOXMH MiCs BiJIHOBIEHHS, 30epiratu npu
Temneparypi Huxye 25°C.

Beesenns

1. Jlikapcbki 3acobu fuIsi mapeHTepatbHOrO BBEACHHS CIil OTVISATH HA HASBHICTH YACTOK
NIEPEl BBCIICHHSM, BBOJAMTH MOXKHA JIHILIE NPO30puii, Ge3bapBumil po3umH, BibHHMH Bij
CTOPOHHIX BKJIIOYEHb.

2. e nikapchkuid 3aciG et BBOAMTH BHYTPILIHBOBEHHO ab0 BHYTPILIHBOM'930B0. Po3
BBOIMTH MOBLIBHO.
YV Bunaaky BHYTPIilIHBOM'A30BOT iH'€KILT 06'€M BBEICHHA HE MOBHHEH nepeBHIILYBATH
aiTed Ta miuTiTKIB i 3 M 1S 10pOCITHX. = :
Y BHNIAAKY BHYTPIlIHBOBEHHOrO BBEJIEHHS PO3UMH CIIij po3BecTH y 1@&
XJIOpHAY [UIs IH'eKLIH KoHUeHTpauieo 9 mr/mi (0,9%) abo 5% PO3YUHY T
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Po3BeaieHHil PO3UMH MOJKHA BBOIAMTH MPOTSroM | — 2 FOJMH pa3oM i3 BkKe po3noyaror iHysicio
po3umMHy Hatpilo xopugy 9 mr/ma abo 5% posunny rmokosu. He cain BBOAMTH HII JTiKapChKi
3aco6u uepe3 OJIHy BHYTPILIHLOBEHHY CHCTEMY I1il 4ac BBEAEHHs JiKapchkoro 3acoby Onkacnap
(nuB. po3nin 4.2).

[licns po3BejJeHHS PO3YMH CNil BBOJMTH Heraino. SKiio HeraiHe BBEIACHHA HEMOMUIMBE,
posBesieHMit posumH caia 36epiratu npu Temnepatypi 2°C — 8°C npotsirom 10 48 roauH (auB.
posain 6.3).

Vruiisaitisg
Onkacnap NpH3HauYeHHH BHKIOMHO U1 OJHOPa30BOro 3actocysanHsi. HeBMKOpMCTaHM#M NiKapChKHid

3aci6 abo BiaXomu caig yTHII3yBaTH i3 JOTPUMAHHSM BHMOI HALlIOHAILHOTO HOPMATHBHOIO
3aKOHO/IaBCTBA.

7.  BJACHMK PEECTPALINHOI'O NIOCBIYEHHS

Jle Jlaboparyap Ceps'e (Les Laboratoires Servier)

50, pro Kapno (50, rue Carnot)

92284 Ciopen centexc (92284 Suresnes cedex)

Dpanuis (France)

8. HOMEP (-H) PEECTPALIMHOI O MOCBIYEHHS

EU/1/15/1070/002

9. JIATA IEPIIOIO 3ATBEP/[KEHHSI / TOHOBJIEHHS JIIi PEECCTPALIIMHOI'O

IMNOCBIYEHHSA

Jlata nepuoro 3aTBepmkeHHs: 14 ciuns 2016
JlaTa ocTaHHBOI nepepeecTpauii

10. JATA NEPEIJISIAY TEKCTY

Jleranbha indopmallis 10710 1BOro JiKapchbKOro 3acoby HasBHA Ha iHTEpHeT caiiTi CaponeicbKoro
areHTCTBa 3 KOHTPOJIIO JIIKApChbKHX 3aco0iB, aapeca http://www.ema.europa.eu.
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1. NAME OF THE MEDICINAL PRODUCT

Oncaspar 750 U/ml powder for solution for injection/infusion.

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Each vial contains 3,750 Units (U)** of pegaspargase*.
After reconstitution, 1 ml of solution contains 750 U pegaspargase (750 U/ml).

* The active substance is a covalent conjugate of Escherichia coli-derived L-asparaginase with
monomethoxypolyethylene glycol

**One unit is defined as the quantity of enzyme required to liberate 1 pmol ammonia per minute at
pH 7.3 and 37°C

The potency of this medicinal product should not be compared to the one of another pegylated or
non-pegylated protein of the same therapeutic class. For more information, see section 5.1.

For the full list of excipients, see section 6.1.

3. PHARMACEUTICAL FORM

Powder for solution for injection/infusion.
White to off-white powder.

4.  CLINICAL PARTICULARS
4.1 Therapeutic indications

Oncaspar is indicated as a component of antineoplastic combination therapy in acute lymphoblastic
leukaemia (ALL) in paediatric patients from birth to 18 years, and adult patients.

4.2 Posology and method of administration

Oncaspar should be prescribed and administered by physicians and/or health care personnel
experienced in the use of antineoplastic products. It should only be given in a hospital setting where
appropriate resuscitation equipment is available. Patients should be closely monitored for any adverse
reactions throughout the administration period (see section 4.4).

Posology

Oncaspar is usually administered as part of combination chemotherapy protocols with other
antineoplastic agents (see also section 4.5).

Paediatric patients and adults <21 vears
The recommended dose in patients with a body surface area (BSA) >0.6 m? and who are <21 years of
age 1s 2,500 U of pegaspargase (equivalent to 3.3 ml Oncaspar)/m? body surface area eve

_— : fare ¥
Children with a body surface area <0.6 m? should receive 82.5 U of pegaspargase (e
Oncaspar)/kg body weight every 14 days. L9
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Adulis >21 years
Unless otherwise prescribed, the recommended posology in adults aged >21 years is 2,000 U of

pegaspargase (equivalent to 2.67 ml Oncaspar)/m’ body surface area every 14 days.

Treatment may be monitored based on the trough serum asparaginase activity measured before the
next administration of pegaspargase. If asparaginase activity values fail to reach target levels, a switch
to a different asparaginase preparation could be considered (see section 4.4).

Special populations

Renal impairment

As pegaspargase is a protein with a high molecular weight, it is not excreted renally, and no dose
adjustment is necessary in patients with renal impairment.

Hepatic impairment
No dose adjustment is necessary in patients with hepatic impairment.

Elderly
There are limited data available for patients older than 65 years.

Method of administration
Oncaspar can be given by intramuscular (IM) injection or intravenous (IV) infusion.

For smaller volumes, the preferred route of administration is intramuscular. When Oncaspar is given
by intramuscular injection the volume injected at one site should not exceed 2 ml in children and
adolescents and 3 ml in adults. If a higher volume is given, the dose should be divided and given at
several injection sites.

Intravenous infusion of Oncaspar is usually given over a period of 1 to 2 hours in 100 ml sodium
chloride 9 mg/ml (0.9%) solution for injection or 5% glucose solution.

The diluted solution can be given together with an already-running infusion of either sodium chloride
9 mg/ml or 5% glucose. Do not infuse other medicinal products through the same intravenous line
during administration of Oncaspar.

For instructions on reconstitution and dilution of this medicinal product before administration, see
section 6.6.

4.3 Contraindications

Hypersensitivity to the active substance or to any of the excipients listed in section 6.1.

Severe hepatic impairment (bilirubin >3 times upper limit of normal [ULN]; transaminases >10 times
ULN).

History of serious thrombosis with prior L-asparaginase therapy.

History of pancreatitis, including pancreatitis related to previous L-asparaginase therapy (see

section 4.4).

History of serious haemorrhagic events with prior L-asparaginase therapy (see section 4.4).

4.4 Special warnings and precautions for use

Traceability
In order to improve the traceability of biological medicinal products, the name and the batc/h
of the administered product should be clearly recorded. '

18 \. & '.'.. " l 4
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Asparaginase antibodies N
The presence of anti-asparaginase antibodies may be associated with low asparaginase activity levels

due to potential neutralising activity of these antibodies. In such cases, a switch to a different
asparaginase preparation should be considered.

Measurement of the asparaginase activity level in serum or plasma may be undertaken in order to rule
out an accelerated reduction of asparaginase activity.

Hypersensitivity

Hypersensitivity reactions to pegaspargase, including life-threatening anaphylaxis, can occur during
therapy, including in patients with known hypersensitivity to E. coli derived asparaginase
formulations. Other hypersensitivity reactions can include angioedema, lip swelling, eye swelling,
erythema, decreased blood pressure, bronchospasm, dyspnoea, pruritus and rash (see sections 4.3
and 4.8).

As a routine precautionary measure, the patient should be monitored for an hour after administration;
resuscitation equipment and other appropriate means for the treatment of anaphylaxis should be
available (epinephrine, oxygen, intravenous steroids, etc.). Oncaspar should be discontinued in

patients with serious hypersensitivity reactions (see sections 4.3 and 4.8). Depending on the severity of
the symptoms, administration of antihistamines, corticosteroids and vasopressors may be indicated as

a counter-measure.

Pancreatic effects
Pancreatitis, including haemorrhagic or necrotising pancreatitis with fatal outcomes, has been reported
in patients receiving Oncaspar (see section 4.8).

Patients should be informed of the signs and symptoms of pancreatitis which, if left untreated, could
become fatal.

If pancreatitis is suspected, Oncaspar should be discontinued; if pancreatitis is confirmed, Oncaspar
should not be restarted.

Serum amylase and/or lipase levels should be monitored frequently to identify early signs of
pancreatic inflammation. Blood glucose levels should be monitored, as impaired glucose tolerance
may occur with concomitant use of Oncaspar with prednisone.

Coagulopathy

Serious thrombotic events, including sagittal sinus thrombosis can occur in patients receiving
pegaspargase (see section 4.8). Oncaspar should be discontinued in patients with serious thrombotic
events.

Increased prothrombin time (PT), increased partial thromboplastin time (PTT), and
hypofibrinogenaemia can occur in patients receiving pegaspargase. Coagulation parameters should be
monitored at baseline and periodically during and after treatment, particularly when other medicinal
products with anticoagulant effects (such as acetylsalicylic acid and non-steroidal anti-inflammatory
medicinal products) are used simultaneously (see section 4.5), or when concomitant chemotherapy
regimen including methotrexate, daunorubicin, corticosteroids is administered. When there is a
marked decrease in fibrinogen or antithrombin III (ATIII) deficiency, consider appropriate
replacement therapy.

Hepatic effects
Combination therapy with Oncaspar and other hepatotoxic products can result in severe hepatic___
toxicity. A

n
. > \’ s
Caution is required when Oncaspar is given in combination with hepatotoxic products/espegially if
there is pre-existing hepatic impairment. Patients should be monitored for changes in rlij.’crl,- unction- .,

. ’F;' got e
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There may be an increased risk of hepatotoxicity in Philadelphia chromosome positive patients, for
whom treatment with tyrosine kinase inhibitors (e.g., imatinib) is combined with L-asparaginase
therapy. This should be taken into account when considering the use of Oncaspar in these patient
populations.

Due to the risk of hyperbilirubinaemia, it is recommended to monitor bilirubin levels at baseline and
prior to each dose.

Central nervous system effects

Combination therapy with Oncaspar can result in central nervous system toxicity. Cases of
encephalopathy (including reversible posterior leukoencephalopathy syndrome) have been reported
(see section 4.8).

Oncaspar may cause central nervous system signs and symptoms manifesting as somnolence,
confusion, convulsions. Patients should be closely monitored for such symptoms, especially if
Oncaspar is used in association with neurotoxic products (such as vincristine and methotrexate; see
section 4.5),

Myelosuppression

Pegaspargase may cause myelosuppression, either directly or indirectly (by altering myelosuppressive
effects of other agents such as methotrexate or 6-mercaptopurine). Therefore, use of Oncaspar could
increase the risk of infections.

The decrease in the number of circulating lymphoblasts is often quite marked, and normal or too low
leukocyte counts are often seen in the first days after the start of therapy. This can be associated with a
marked rise in the serum uric acid level. Uric acid nephropathy may develop. To monitor the
therapeutic effect, the peripheral blood count and the patient’s bone marrow should be monitored
closely.

Hyperammonaemia

Asparaginase facilitates the rapid conversion of asparagine and glutamine to aspartic acid and
glutamic acid, with ammonia as the shared by-product of both reactions (see section 5.1). Intravenous
administration of asparaginase may therefore cause serum levels of ammonia to rise sharply following
administration.

The symptoms of hyperammonaemia are often transient in nature and can include: nausea, vomiting,
headache, dizziness and rash. In severe cases, encephalopathy can develop with or without hepatic
impairment, especially in older adults, which can be life-threatening or fatal. If symptoms of
hyperammonaemia exist, ammonia levels should be monitored closely.

Contraception

Effective non-oral method of contraception must be used during Oncaspar treatment and for at

least 6 months after Oncaspar discontinuation. Since an indirect interaction between the oral
contraceptives and pegaspargase cannot be ruled out, the use of oral contraception is not considered an
acceptable method of contraception (see sections 4.5 and 4.6).

Sodium content

This medicinal product contains less than 1 mmol sodium (23 mg) per dose, that is to say, essentially
‘sodium-free”’.

4.5 Interaction with other medicinal products and other forms of interaction ~

The decrease in serum proteins caused by pegaspargase can increase the toxicity
products that are protein bound.
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In addition, by inhibiting protein synthesis and cell division, pegaspargase can disturb the mechanism
of action of other substances which require cell division for their effect, e.g., methotrexate.
Methotrexate and cytarabine can interact differently with Oncaspar: their prior administration can
increase the action of pegaspargase synergistically. If these substances are given subsequently, the
effect of pegaspargase can be weakened antagonistically.

Pegaspargase can interfere with metabolism and clearance of other medicinal products, based on its
effects on protein synthesis and hepatic function, as well as from its combined use with other
chemotherapy products known to interact with CYP enzymes.

The use of Oncaspar can lead to fluctuation in coagulation factors. This can promote the tendency to
bleeding and/or thrombosis. Caution is therefore needed when anticoagulants such as coumarin,
heparin, dipyridamole, acetylsalicylic acid or non-steroidal anti-inflammatory medicinal products are
given concomitantly, or when concomitant chemotherapy regimen including methotrexate,
daunorubicin, corticosteroids 1s administered.

When glucocorticoids (e.g., prednisone) and pegaspargase are given at the same time, alterations in
coagulation parameters (e.g., fall in fibrinogen and antithrombin III deficiency, ATIII) can be more
pronounced.

Immediately preceding or simultaneous treatment with vincristine can increase the toxicity of
pegaspargase. Administration of Oncaspar before vincristine may increase the neurotoxicity of
vincristine. Therefore, vincristine should be given at least 12 hours prior to administration of Oncaspar
in order to minimise toxicity.

An indirect interaction cannot be ruled out between pegaspargase and oral contraceptives due to
pegaspargase hepatotoxicity that may impair the hepatic clearance of oral contraceptives. Therefore,
the concomitant use of Oncaspar with oral contraceptives is not recommended. Another method than
oral contraception should be used in women of childbearing potential (see sections 4.4 and 4.6).

Simultaneous vaccination with live vaccines may increase the risk of severe infections attributable to
the immunosuppressive activity of pegaspargase, the presence of the underlying disease and
combination chemotherapy (see section 4.4). Vaccination with live vaccines should therefore be given
no earlier than 3 months after termination of the entire antileukaemic treatment.

4.6 Fertility, pregnancy and lactation

Women of childbearing potential/Contraception in males and females

Men and women should use effective contraception during treatment and for at least 6 months after
Oncaspar discontinuation. Since an indirect interaction between oral contraceptives and pegaspargase
cannot be ruled out , oral contraceptives are not considered sufficiently safe in such clinical situation.
A method other than oral contraception should be used in women of childbearing potential (see
sections 4.4 and 4.5).

Pregnanc

There are limited data on the use of L-asparaginase and no data on the use of Oncaspar in pregnant
women. No reproduction studies in animals with pegaspargase were performed but studies in animals
with L-asparaginase have shown teratogenicity (see section 5.3). Therefore and due to its
pharmacological properties, Oncaspar should not be used during pregnancy unless the clinical
conditions of the woman require treatment with pegaspargase.

Breast-feeding 7 K ;
It is not known whether pegaspargase is excreted in breast milk. Based on its pharmac Q *e@’—-g—%\
properties, any risk to the breast-fed newborns/infants cannot be excluded. As a precgutionary measure; /.
breast-feeding should be discontinued during treatment with Oncaspar and should n s-i‘-*:bf’ restarted; .

until after discontinuation of Oncaspar. [ 25 | SOK
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Fertility
No studies investigating the effect of pegaspargase on fertility have been performed.

4.7 Effects on ability to drive and use machines

Oncaspar has a major influence on the ability to drive and use machines. The following adverse
reactions have been reported in patients treated with Oncaspar along with other chemotherapy
medicinal products: somnolence, confusion, dizziness, syncope, seizure.

Patients should be advised not to drive or operate machines while receiving Oncaspar if they
experience these or other adverse reactions which can impair their ability to drive or operate machines
(see section 4.4).

4.8 Undesirable effects

Summary of the safety profile

The adverse reactions described in this section are derived from studies data and post-marketing
experience of Oncaspar in ALL patients. The safety profile is based on randomised, controlled,
prospective, open label multicentre studies using Oncaspar at a dose of 2500 U/m’ administered
intravenously as a comparative treatment (studies DFCI 11-001 and AALLO7P4). In addition,
Oncaspar studies using the intramuscular route of administration (studies CCG-1 962 and CCG-1991)
were also considered to determine the safety profile (see section 5.1).

The most common adverse reactions with Oncaspar (observed in at least 2 studies with a frequency of
>10%) included: alanine aminotransferase increased, aspartate aminotransferase increased, blood
bilirubin increased, activated partial thromboplastin time prolonged, hypertriglyceridaemia,
hyperglycaemia, and febrile neutropenia.

The most common, severe adverse reactions with Oncaspar (graded 3 or 4) observed in studies

DECI 11-001 and AALLO7P4 with a frequency of >5% included: alanine aminotransferase increased,
aspartate aminotransferase increased, blood bilirubin increased, febrile neutropenia, hyperglycaemia,
lipase increased, and pancreatitis.

Tabulated list of adverse reactions

Adverse reactions and their frequencies are reported in Table 1. Frequencies are defined by the
following convention: very common (>1/10), common (>1/100 to <1/10), uncommon (=1/1,000 to
<1/100), rare (>1/10,000 to <1/1,000), very rare (<1/10,000) and not known (cannot be estimated from
the available data). Within each frequency grouping, adverse reactions are presented in order of
decreasing seriousness.

Table 1: Adverse reactions reported with Oncaspar therapy

MedDRA standard

Adverse reaction
system organ class

Infections and infestations | Common: Infections, sepsis

Very common: Febrile neutropenia
Blood and lymphatic

system disorders Common: Anaemia, coagulopathy

Not known: Bone marrow failure

. Very common: itivi icari i i
Immune system disorders ery on: Hypersensitivity, urticaria, anaphylactic reaction

Not known: Anaphylactic shock.

Very common: Decreased appetite, hyperglycaemia

Metaboli triti = : :
stalbolisn and nutniion Common: Hyperlipidaemia, hypercholesterolaemia

disorders Not known: Diabetic ketoacidosis, hypoglycaemia [ FHIB N
Psychiatric disorders Not known: Confusional state Ho 2392075
Common: Seizure, peripheral motor neuropathy, syndope/” 72N
Nervous system disorders | Rare: Posterior reversible leukoencephalopathy syndromie ,, 4.7y \=
Aoltn )

Not known: Somnolence, tremor*

o7 |
= |
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Vascular disorders

Very common: Embolism**

Common: Thrombosis***

Not known: Cerebrovascular accident, haemorrhage, superior sagittal sinus
thrombosis

Respiratory, thoracic and
mediastinal disorders

Common: Hypoxia

Gastrointestinal disorders

Very common: Pancreatitis, diarrhoea, abdominal pain, nausea

Common: Vomiting, stomatitis, ascites

Rare: Pancreatitis necrotising, pancreatitis haemorrhagic

Not known: Pancreatic pseudocyst, parotitis*

Hepatobiliary disorders

Common: Hepatotoxicity, fatty liver

Rare: Hepatic necrosis, jaundice, cholestasis, hepatic failure

Skin and subcutaneous
tissue disorders

Very common: Rash

Not known: Toxic epidermal necrolysis*

Musculoskeletal and
connective tissue disorders

Common: Pain in extremities

R_enal R proey Not known: Renal failure acute*

disorders

General disorders and

administration site Not known: Pyrexia

conditions
Very common: Weight decreased, hypoalbuminaemia, alanine
aminotransferase increased, aspartate aminotransferase increased,
hypertriglyceridaemia, blood fibrinogen decreased, lipase increased,
amylase increased, activated partial thromboplastin time prolonged, blood
bilirubin increased

Investigations

Common: Prothrombin time prolonged. international normalised ratio
increased, hypokalaemia, blood cholesterol increased, hypofibrinogenaemia,
gamma-glutamyl transferase increased

Not known: Blood urea increased, anti-pegaspargase antibodies, neutrophil
count decreased, platelet count decreased, hyperammonaemia

* Adverse reactions observed with other asparaginases in the class
**Cases of pulmonary embolism, venous thrombosis, venous thrombosis limb, and thrombophlebitis superficial

were observed in DFCI 11-001

***[ egend: CNS thrombosis

Description of selected adverse reactions

The following adverse reactions have been observed in association with asparaginase therapy.
Although they have not been specifically associated with the use or pegaspargase, they may occur with

the use of Oncaspar:

Blood and lymphatic system disorders

Oncaspar can cause mild to moderate myelosuppression, and all three blood cell lines can be affected.
About half of all serious haemorrhages and thromboses affect cerebral vessels and can lead to e.g.,
stroke, seizure, headache or loss of consciousness.

Nervous system disorders

Oncaspar may cause central nervous system dysfunctions manifesting as convulsions, a}t{dles
frequently confusional state and somnolence (mildly impaired consciousness). ¥
In rare cases, a reversible posterior leukoencephalopathy syndrome (RPLS) may occuf‘
In very rare cases, mild tremor in the fingers has been described. \

f_:- I
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Gastrointestinal disorders

About half of patients develop mild to moderate gastrointestinal reactions such as loss of appetite,
nausea, vomiting, abdominal cramps, diarrhoea and weight loss.

Acute pancreatitis can occur commonly. There have been isolated reports of formation of pseudocysts
(up to four months after the last treatment).

Haemorrhagic or necrotising pancreatitis occurs rarely. One case of pancreatitis with simultaneous
acute parotitis has been described with L-asparaginase treatment. In single cases, haemorrhagic or
necrotising pancreatitis with fatal outcome has been reported.

Serum amylase can rise during and also after the conclusion of Oncaspar therapy.

Renal and urinary disorders
Acute renal failure may develop in rare cases during treatment with L-asparaginase-containing
regimens.

Skin and subcutaneous tissue disorders
Allergic reactions can manifest on the skin. One case of toxic epidermal necrolysis (Lyell‘s syndrome)
has been described in association with L-asparaginase.

Endocrine disorders

Alterations in endocrine pancreatic function are observed commonly and are expressed mainly in the
form of abnormal glucose metabolism. Both diabetic ketoacidosis and hyperosmolar hyperglycaemia
have been described, which generally respond to administration of insulin.

Metabolism and nutrition disorders

An alteration in serum lipid levels was observed and changes in serum lipid values, in most cases
without clinical symptoms, are very common.

A rise in serum urea occurs regularly, is dose-independent and nearly always a sign of pre-renal
metabolic imbalance.

General disorders and administration site conditions
Pyrexia can occur after the injection, which usually subsides spontaneously.

Immune system disorders

Specific antibodies to pegaspargase have been detected; uncommonly they were associated with
hypersencitivity reactions. Neutralising antibodies reducing clinical efficacy were also recorded.

Hypersensitivity reactions to Oncaspar, including life-threatening anaphylaxis, angioedema, lip
swelling, eye swelling, erythema, blood pressure decreased, bronchospasm, dyspnoea, pruritus and
rash, can occur during therapy (see sections 4.3 and 4.4).

Hepatobiliary disorders

Alteration of liver parameters is common. A dose-independent rise in serum transaminases, and serum
bilirubin is commonly observed.

Fatty liver can be observed very frequently. There have been rare reports of cholestasis, icterus,
hepatic cell necrosis and hepatic failure with fatal outcome.

Impaired protein synthesis can lead to a decline in the serum proteins. There is a dose-independent
decrease in serum albumin in the majority of patients during the treatment.

The types of adverse reactions with Oncaspar are similar to those observed with native non-p
L-asparaginase (e.g., native £. coli asparaginase).
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Reporting of suspected adverse reactions

Reporting suspected adverse reactions after authorisation of the medicinal product is important.

It allows continued monitoring of the benefit/risk balance of the medicinal product. Healthcare
professionals are asked to report any suspected adverse reactions via the national reporting system

listed in Appendix V

4.9 Overdose

Cases of accidental overdose have been reported with Oncaspar. Following overdose, increased liver
enzymes, rash and hyperbilirubinaemia have been observed. There is no specific pharmacological
treatment for the overdose. In case of overdose, patients must be carefully monitored for signs and
symptoms of adverse reactions, and appropriately managed with symptomatic and supportive
treatment.

5.  PHARMACOLOGICAL PROPERTIES
5.1 Pharmacodynamic properties

Pharmacotherapeutic group: Antineoplastic and immunomodulating agents, other antineoplastic
agents, ATC code: LO1XX24

Mechanism of action

The mechanism of action of L-asparaginase is the enzymatic cleavage of the amino acid L-asparagine
into aspartic acid and ammonia. Depletion of L-asparagine in blood results in inhibition of
protein-synthesis, DNA-synthesis and RNA-synthesis, especially in leukaemic blasts which are not
able to synthesise L-asparagine, thus undergoing apoptosis.

Normal cells, in contrast, are capable of synthesising L-asparagine and are less affected by its rapid
depletion during treatment with the enzyme L-asparaginase. The PEGylation does not change the
enzymatic properties of L-asparaginase, but it influences the pharmacokinetics and immunogenicity of
the enzyme.

Pharmacodynamic effects

Anti-leukaemic effect of L-asparaginase is related to a sustained L-asparagine depletion in blood and
cerebrospinal fluid (CSF). The pharmacodynamic (PD) effect of Oncaspar was assessed after
intramuscular (Study CCG-1962) and intravenous administration (AALLO7P4).

In Study CCG-1962, PD effect of Oncaspar was assessed through serial measurements of asparagine
in serum (n=57) and CSF (n=50) of newly diagnosed paediatric patients with standard-risk ALL who
received three intramuscular doses of Oncaspar (2,500 Units/m* BSA), one each during induction and
two during delayed intensification treatment phases. A reduction in serum asparagine concentration
was evident by the 4th day after the first Induction dose and reached an apparent nadir by the 10th day
after the dose. Serum asparagine concentrations of approximately 1 pM persisted for approximately

3 weeks. Asparagine concentration fell to <3 uM when asparaginase activity was >0.1 U/mL. CSF
asparagine of 2.3 M pre-treatment fell to 1.1 uM on Day 7 and 0.6 uM on Day 28 of Induction

(see Clinical efficacy and safety).

In Study AALLO7P4, the PD effect of Oncaspar was assessed in 47 evaluable subjects with high risk
B-precursor ALL who received intravenous doses of Oncaspar 2,500 U/m* BSA during the Induction
and Consolidation phases. Plasma L-asparagine concentrations were depleted to below the assay Hmit ==
of quantification within 24 hours following the Induction and first Consolidation dose of Oxf ﬁ%i;'@.r andy- 3 N

depletion was sustained for approximately two weeks. CSF asparagine concentrations wgre "E@;ﬂﬁmﬁ{ir \
the 4th day following the Induction dose, and remained largely undetectable by the 18t ,{lﬁ&a_éﬂer . i
dosing. (Gelfoy,. '
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Based on results from these two studies, a 2,500 U/m? BSA dose of Oncaspar administered
intramuscular (CCG-1962) and intravenous (AALL07P4) provides maintenance of L-asparagine
depletion for approximately two weeks following dosing.

Clinical efficacy and safety

Oncaspar efficacy and safety were evaluated on the basis of three clinical studies using Oncaspar
solution for injection/infusion in the first line treatment of ALL: Study CCG-1962 in standard risk
ALL patients; Study AALLO7P4 in high risk ALL patients; Study DFCI 11-001 enrolled both standard
and high-risk ALL patients.

Oncaspar efficacy in ALL in patients with relapse/refractory disease and a history of prior clinical
allergic reaction to native E. coli L-asparaginase was based on a pool of 94 patients from six
open-label studies [ASP-001, ASP-201A, ASP-302, ASP-304, ASP-400 and ASP-001C/003C].

First-Line (ALL rsensitive to native E. coli L-asparaginase
The safety and efficacy of Oncaspar was evaluated in an open-label, multicentre, randomised,
active-controlled study (Study CCG-1962). In this study, 118 paediatric patients aged 1 to 9 years with
previously untreated standard-risk ALL were randomised 1:1 to Oncaspar or native E. coli
L-asparaginase as part of combination therapy. Oncaspar was administered intramuscularly at a dose
of 2,500 Units/m? BSA on Day 3 of the 4-week Induction phase and on Day 3 of each of two 8-week
Delayed Intensification (DI) phases. Native E. coli L-asparaginase was administered intramuscularly
at a dose of 6,000 Units/m? BSA three times weekly for a total of 9 doses during induction and for a
total of 6 doses during each delayed intensification phase.

The primary determination of efficacy was based on demonstration of similar asparagine depletion
(magnitude and duration) in the Oncaspar and native E. coli L-asparaginase arms. The
protocol-specified goal was achievement of asparagine depletion to a serum concentration of <1 uM.
The proportion of patients with this level of depletion was similar between the 2 study arms during all
3 phases of treatment at the protocol-specified time points.

In all phases of treatment, serum asparagine concentrations decreased within 4 days of the first dose of
asparaginase in the treatment phase and remained low for approximately 3 weeks for both Oncaspar
and native E. coli L-asparaginase arms. Serum asparagine concentrations during the induction phase
are shown in Figure 1. The patterns of serum asparagine depletion in the 2 delayed intensification
phases are similar to the pattern of serum asparagine depletion in the induction phase.

Figure 1: Mean (+ standard error) serum asparagine during Study CCG-1962 induction phase

@ Nativee | E coll -~
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Note: Oncaspar (2,500 Units/m” BSA intramuscular) was administered on Day 3 of the 4-week—77 ==
induction phase. Native E. coli L-asparaginase (6,000 Units/m* BSA intramuscula ? i\{ii% € 3 "?f j\'\._.

administered 3 times weekly for 9 doses during induction. ISy ~
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CSF asparagine concentrations were determined in 50 patients during the induction phase. CSF

asparagine decreased from a mean pre-treatment concentration of 3.1 pM to 1.7 uMon Day 4 + 1 and
1.5 uM at 25 £ 1 days after administration of Oncaspar. These findings were similar to those observed

in the native E. coli L-asparaginase treatment arm.

Event-free survival (EFS) for the Oncaspar and native E. coli L-asparaginase arms is summarised in

Table 2, Study CCG-1962 was not designed to evaluate differences in EFS rates.

Table 2: Event-free survival rate at 3, 5 and 7 years (Study CCG-1962)

Oncaspar native E. coli L-asparaginase
3-Year EFS Rate, % 83 79
(95% CI) (73, 93) (68, 90)
5-Year EFS Rate, % 78 73
(95% CI) (67, 88) (61, 85)
7-Year EFS Rate, % 75 66
(95% CI) (63, 87) (52, 80)

In Study CCG-1962, the most common adverse reactions were infections, including two
life-threatening infections (1 patient in each arm). In general, incidence and type of adverse reactions
Grade 3 and 4 were similar between the two treatment groups. Two patients in the Oncaspar arm had
allergic reactions during Delayed Intensification (DI) DI #1 (Grade 1 allergic reaction and Grade 3
hives).

A pilot study was conducted for newly diagnosed patients from 1 to <31 years of age with high risk
B-precursor ALL (Study AALLO7P4). This was an open label, controlled, randomised study
comparing an investigational pegylated asparaginase product to Oncaspar as a component of
multi-agent chemotherapy in the first line treatment of ALL. White blood cell (WBC) criteria were:

a) Age 1-10 years: WBC >50,000/uL; b) Age 10-30 years: Any WBC; ¢) Prior steroid therapy: Any
WBC. Patients were not allowed prior cytotoxic chemotherapy with the exception of steroids and
intrathecal cytarabine. A total of 166 patients were enrolled in this study; 54 patients were randomised
to treatment with 2,500 U/m* BSA Oncaspar and 111 patients were randomised to the investigational
pegylated asparaginase product. Oncaspar was administered intravenously at the dose of

2,500 Units/m? BSA during Induction, Consolidation, Delayed Intensification, and Interim
Maintenance phases in patients with high-risk ALL receiving augmented Berlin-Frankfurt-Miinster
therapy. The percentage of patients in the Oncaspar treatment arm with evaluable minimal residual
disease (MRD) negative status (<0.1% leukaemia cells in bone marrow) at Day 29 of Induction was
80% (40/50). At 4-years, the EFS and overall survival (OS) for the Oncaspar treatment arm were
81.8% [95% CI 62.9-91.7%)] and 90.4% [95% CI 78.5-95.9%], respectively. Overall, in the group
receiving Oncaspar, the rate of all grade hypersensitivity was 5.8%, anaphylactic reactions was 19.2%,
and pancreatitis 7.7%. Grade 3 or higher febrile neutropenia was 15.4%.

Study DFCI 11-001, conducted by the Dana-Farber Cancer Institute (DFCI), is an ongoing,
active-controlled, randomised multicentre study of an intravenous investigational pegylated
asparaginase product versus Oncaspar, in children and adolescents aged 1 to <22 years with newly
diagnosed ALL treated with a DFCI ALL consortium therapeutic backbone. A total of 239 patients
were randomised, 237 of whom were treated with study drug (146 male and 91 female), of these,
119 patients (115 with a diagnosis of ALL) were treated with Oncaspar 2500 U/m?. Treatment was
administered during Induction (Day 7), and then every 2 weeks for a total of 30 weeks post-Induction
therapy. Randomisation of patients was stratified based on risk group (standard/high/very high risk),
including both B- and T-cell ALL. The percentage of patients in the Oncaspar arm with evaluable Low
End-Induction MRD (<0.001 detectable disease) at Day 32 was 87.9% (80/91). The One-year EFS _—
was 98.0 [95%CI 92.3, 99.5]; the One-year OS was 100 [95% CI 100, 100] in this study. = K

ALL patients hypersensitive to native E. coli L-asparaginase »;?/" )
Six open-label studies evaluated Oncaspar in relapse/refractory haematological diseases. In h hesef  Dne
studies a total of 94 patients with ALL diagnosis with a history of prior clinical allergic rca{!:t_iqﬂ'to L3 DY
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native E. coli L-asparaginase were exposed to Oncaspar. One patient received Oncaspar doses of

250 and 500 Units/m? BSA intravenously. The remaining patients were treated with 2,000 or

2,500 U/m* BSA administered intramuscularly or intravenously. Patients received Oncaspar as a
single agent or in combination with multi-agent chemotherapy. Overall, from five studies analysed
based on 65 ALL patients exposed to Oncaspar using the highest therapeutic response during the
entire study, complete remission was observed in 30 patients (46%), partial remission in 7 patients
(11%) and haematological improvement in 1 patient (2%). In the other study, with 29 hypersensitive
ALL patients exposed to Oncaspar, 11 patients were evaluated for response during induction. Of these,
3 patients (27%) achieved complete remission, 1 patient (9%) had partial remission, 1 patient (9%)
had haematologic improvement and 2 patients (18%) had therapeutic efficacy. Therapeutic efficacy
was defined as a clinical improvement which did not meet the criteria for other beneficial outcomes.
During the maintenance phase, 19 patients were evaluated, with 17 patients (89%) achieving complete
remission, and 1 patient (5%) with therapeutic efficacy.

5.2 Pharmacokinetic properties

Oncaspar pharmacokinetic properties were based on asparaginase activity measured by an enzymatic
assay after intramuscular (CCG-1962) and intravenous (AALL07P4, DFCI 11-001) administration.

In Study CCG-1962, mean asparaginase activity reached peak value of 1 U/mL on Day 5 after the
injection. The mean half-life after absorption from the injection site was 1.7 days and the elimination
half-life was 5.5 days. The volume of distribution at steady-state and clearance were estimated at
1.86 L/m” and 0.169 L/m? per day, respectively.

In Study AALLO7P4, PK parameters after a single 2,500 U/m? intravenous dose during Induction were
calculated by noncompartmental PK analysis from sequential plasma samples and are depicted in
Table 3 (see section 5.1). The Crux and AUC of Oncaspar trended lower in males, subjects with larger
BMI, and subjects >10 years. During Induction, following a single intravenous dose of Oncaspar
2,500 U/m?, asparaginase activity >0.1 U/mL was sustained for up to 18 days post-dose in 95.3% of
subjects.

Table 3: Pharmacokinetic Parameters After a Single intravenous Dose of Oncaspar
2,500 U/m? BSA During Induction (N=47; Study AALL07P4)

PK Parameters Arithmetic Mean (SD)
Comax (mU/mL)* 1638 (459.1)

Tmax (hr)* e 1.25 (1.08, 5.33)"
AUCq.(mU-day/mL)* 14810 (3555)
AUCpw (mU-day/mL)' 16570 (4810)

t1 (day)’ 5.33(2.33)

CL (L/day)’ 0.2152 (0.1214)
Vss (L) 1.95(1.13)

* N=47 evaluable subjects.
¥ Median (10™, 90™ percentiles).
* N=46 evaluable subjects.

In Study DFCI 11-001, assessments of asparaginase activity were performed following a single
intravenous dose of Oncaspar 2,500 U/m? BSA during Induction, and every two weeks during
post-Induction (see section 5.1). During Induction, plasma asparaginase activity >0.1 U/mL was
sustained in 93.5% of subjects 18 days after administration. During the post-Induction phase, a nadir
(trough) asparaginase activity above 0.4 U/mL was sustained in 100% of subjects from Week 7 up
until Week 25. These results indicate that, when Oncaspar 2,500 U/m? BSA is administered as single

and repeated doses every two weeks, clinically relevant asparaginase activity is sustained over the
entire dosing interval (i.e., two weeks).

Patients with newly diagnosed ALL received a single intramuscular injection of Oncaspar/ (2 Sfm Ufr!n2 =
BSA) or native asparaginase from E. coli (25,000 U/m* BSA) or from Erwinia (25,000 U?m’"BSA)

P '-'a,_.' e b #
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The plasma elimination half-life of Oncaspar was statistically significantly longer (5.7 days) than the
plasma elimination half-lives of the native asparaginascs from E. coli (1.3 days) and Erwinia

(0.65 days). The immediate cell death of leukaemic cells in vivo, measured by rthodamine
fluorescence, was the same for all three L-asparaginase preparations.

ALL patients with several relapses were treated either with Oncaspar or with native asparaginase from
E. coli as part of an induction therapy. Oncaspar was given intramuscular in a dose of 2,500 U/m?
BSA on days 1 and 15 of induction. The mean plasma half-life of Oncaspar was 8 days in
non-hypersensitive patients (AUC 10.35 U/ml/day), and 2.7 days in hypersensitive patients (AUC
3.52 U/ml/day).

Specific populations

The controlled studies were not designed to formally evaluate the pharmacokinetics of Oncaspar in
specific populations. A population pharmacokinetic evaluation of Oncaspar based on data obtained
from Studies AALLO7P4 (IV), DFCI 11-001 (IV), and CCG-1962 (IM) identified that clearance
(linear and saturable) increased approximately proportionally to BSA and volume of distribution
increased slightly more proportionally to BSA. No statistically significant differences in PK
characteristics between male and female subjects were identified in this analysis.

The impact of renal and hepatic impairment on the PK of Oncaspar has not been evaluated. As
pegaspargase is a protein with a high molecular weight, it is not excreted renally, and no change of
pharmacokinetic of Oncaspar in patients with renal impairment is foreseen.

Since the proteolytic enzymes responsible for Oncaspar metabolism are ubiquitously distributed in
tissues the exact role of the liver is unknown: however any decrease in liver function is not expected to
present clinical relevant problems in the use of Oncaspar.

There are no data available for elderly patients.
5.3 Preclinical safety data

Pharmacokinetic/pharmacodynamic nonclinical comparability between the two pharmaceutical forms
of Oncaspar, solution for injection/infusion, and powder for solution, was demonstrated in dogs after
single and repeated doses (500 U/kg), by the intravenous route. The below mentioned studies were
performed on the solution for injection/infusion formulation.

Acute toxicity

Only very high doses of pegaspargase given to mice intraperitoneally as a single dose (25,000 —
100,000 U/kg body weight) caused the death of 14% of all treated mice. Mild hepatotoxicity was

observed with the same doses. Adverse reactions were loss of body weight, piloerection and reduced

activity. Reduced splenic weight might be a sign of potential immunosuppressant effect of the

treatment.

Pegaspargase was well tolerated both in rats and dogs when administered intravenously in single doses
up to 500 U/kg body weight.

Repeated dose toxicity
A 4-week study in rats treated with a dose of pegaspargase of 400 U/kg/day intraperitoneal resulted in
a fall in food intake and body weight compared to the control group.

A 3-month study in mice with pegaspargase at doses up to 500 U/kg intraperitoneally or
intramuscularly resulted in slight hepatocellular changes only at the highest intraperitoneal dose.

A temporary suppression in body weight gain and a temporary reduction in total leukocy gﬂq\ﬁun S8 :.l.J -_.‘\\
ks, SeBCA

were observed in dogs which were treated with pegaspargase 1200 U/kg weekly for 2 yee
rd o

Increased serum glutamic pyruvic transaminase activity also occurred in one out of fol i
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Immunogenicity
No immunogenic response was detected in a 12-week study in mice in which pegaspargase was
administered weekly at the dose of 10.5 U/mouse intramuscularly or intraperitoneally.

Reproductive toxicity
No studies of reproductive toxicity were conducted with pegaspargase.

Embryotoxicity studies with L-asparaginase have showed evidence of teratogenic potential in rats
treated from day 6 to 15 of gestation with a No Observed Effect Level (NOEL) for teratogenic effects
at 300 U/kg intravenously. In rabbits, doses of 50 or 100 U/kg intravenous on days 8 and 9 of
gestation induced viable fetuses with congenital malformations: no NOEL has been determined.
Multiple malformations and embryolethal effects were observed with doses in the therapeutic range.
Investigations of the effect on fertility and peri- and postnatal development were not conducted.

Carcinogenicity, mutagenicity, fertility
Long-term investigations of carcinogenicity or studies of the effect on fertility in animals were not
conducted with pegaspargase.

Pegaspargase was not mutagenic in the Ames test using Salmonella typhimurium strains.

6. PHARMACEUTICAL PARTICULARS
6.1 List of excipients

Disodium phosphate heptahydrate

Sodium dihydrogen phosphate monohydrate
Sodium chloride

Sucrose

Sodium hydroxide (for pH adjustment)
Hydrochloric acid (for pH adjustment)

6.2 Incompatibilities

This medicinal product must not be mixed with other medicinal products except those mentioned in
section 6.6.

6.3  Shelf life

Unopened vial:
3 years.

Reconstituted solution

Chemical and physical in-use stability has been demonstrated for 24 hours below 25°C. From a
microbiological point of view, unless the method of reconstitution precludes the risk of microbial
contamination, the product should be used immediately. If not used immediately, in-use storage times
and conditions are the responsibility of the user.

Diluted solution

Chemical and physical in-use stability has been demonstrated for 48 hours at 2°C-8°C. From a
microbiological point of view, the product should be used immediately. If not used immediately,
in-use storage times and conditions prior to use are the responsibility of the user and would-niors
not be longer than 24 hours at 2°C-8°C, unless reconstitution/dilution has taken plaqgciﬁ'@éw&bltga_am.
validated aseptic conditions. P g
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6.4 Special precautions for storage

Store in a refrigerator (2°C-8°C).
Do not freeze.

For storage conditions of the reconstituted and diluted medicinal product, see section 6.3.
6.5 Nature and contents of container

Type 1 flint glass vial with chlorobuty! elastomer stopper, capped with a 20 mm aluminium flip-off
seal, containing 3,750 U pegaspargase.

Pack size of 1.

6.6 Special precautions for disposal and other handling

This medicinal product can cause irritation on contact. The powder must therefore be handled and
administered with particular caution. Inhalation of the vapour and contact with the skin and mucous
membranes, especially the eyes, must be avoided; if the medicinal product comes in contact with eyes,
skin or mucous membranes, rinse immediately with plenty of water for at least 15 minutes.

Oncaspar is to be administered intravenously or intramuscularly after reconstitution of the product.
The powder must be reconstituted with 5.2 ml water for injections prior to administration (see
section 4.2).

Instructions for handling

1. Staff should be trained in how to handle and transfer the medicinal product (pregnant staff
should be excluded from working with this medicinal product).

7. Aseptic technique must be used.

3. Procedures for proper handling of antineoplastic agents should be observed.

4.  The use of disposable gloves and protective garments is recommended when handling
Oncaspar.

5 All items for administration or cleaning, including gloves, should be placed in high-risk waste
disposal bags for high-temperature incineration.

Reconstitution

E 5.2 ml water for injections are injected into the vial using a syringe and 21 gauge needle.

2. The vial should be gently swirled until the powder is reconstituted.

3. After reconstitution, the solution should be clear, colourless and free from visible foreign
particles. Do not use if the reconstituted solution is cloudy or if a precipitate has formed. Do not
shake.

4, The solution should be used within 24 hours after reconstitution, when stored below 25°C.

Administration

8 Parenteral medicinal products should be inspected for particulate matter prior to administration,
only a clear, colourless solution free from visible foreign particles should be used.

2. The medicinal product should be administered intravenously or intramuscularly. The solution
should be administered slowly.
For intramuscular injection, the volume should not exceed 2 ml in children and adolescents and
3 ml in adults.
For intravenous administration, the reconstituted solution should be diluted in 100 ml sodium
chloride 9 mg/ml (0.9%) solution for injection or 5% glucose solution.
The diluted solution can be given over 1 to 2 hours together with an already-runni
either sodium chloride 9 mg/ml or 5% glucose. Do not infuse other medicinal proc
the same intravenous line during administration of Oncaspar (see section 4.2) /'~ /
After dilution, the solution should be used immediately. If immediate use is ot
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Disposal
Oncaspar is for single use only. Any unused medicinal product or waste material should be disposed
of in accordance with local requirements.

1. MARKETING AUTHORISATION HOLDER
Les Laboratoires Servier

50, rue Carnot

92284 Suresnes cedex

France

8. MARKETING AUTHORISATION NUMBER(S)

EU/1/15/1070/002

9. DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION

Date of first authorisation: 14 January 2016
Date of latest renewal:

10. DATE OF REVISION OF THE TEXT

Detailed information on this medicinal product is available on the website of the European Medicines
Agency http://www.ema.europa.eu.
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V [leit nikapchkuii 3aci® mijsirae J0JaTKOBOMY monitopunry. lle 3abe3neuuth MBHIKY
itenTudixanio HOBOI iHpopManii 3 Ge3neKH. CrerianicTiB B rany3i OXOPOHHM 3/10pOB'sl IPOCHTh
NOBiZOMJIATH TIPO yei Ti03proBani HebakaHi peakLii. [ndopMmaris mpo Te, siK CJIi1 NOBIAOMIISATH
npo HebaxaHi peakiii, HaBejeHa B po3ini 4.8.

1. HA3BA JIIKAPCBKOI'O 3ACOBY

OHKacIap, MOPOIIOK /U1s pO34uHy JUIs iH'ekuii/indysii, no 750 MO/ma.

2.  KLJIBKICHUM TA SSKICHAM CKJIAJL

B koxuomy rakoni mictutses 3750 oguunis (MO)** neracnapraszu®.
[icis BijoBseHHs B 1 Mt posunny mictuThes 750 MO neracnaprasu (750 MO/mn).

* Jliio4a pedoBHHA € KOBAIEHTHHM KOH'Ioratom L-acnaprisasu, orpumanoi 3 Escherichia coli, 3
MOHOMETOKCHIIOJIIETHIICHTTIKOJIEM

** () OJIMHWIS RU3HAYEHA, SK KUTBKICTh GepMeHTy, HeoOXijHa Ul BUBUIbHEHHS 1 MKMOJIb
amoHiro 3a xsunuHy 1pu pH 7,3 Ta Temneparypi 37 °C

Cuuty Jii 11bOTO JKApCHKOro 3acofy He CIijl MOPIBHIOBATH 3 CHIIOIO mil IHIONX NETrHJIbOBaHUX
260 HellerIbOBAHMX OLIKIB TOTrO  TepaneBTMYHOro kiacy. JUisi OTpMMaHHS JOJaTKoOBOI
iH(popmarii auB. po3aia 5.1.

[ToBuuii repeik JOMOMIXXHIX PEUOBHH HaBeIeHUH B po3ii 6.1.

3. JIIKAPCBKA ®OPMA

[TopoIIOK JUIst PO3YMHY JUIst 1H'eKIii/iHYy3ii.
[Topomok 6inoro abo maiixe 61100 KOJIBOPY.

4. KJIIHIYHI XAPAKTEPUCTHKH

4.1 Tloxa3zaHHdA 0 3aCTOCYBaAHHSH

OHKacIap MoXa3aHWi SK KOMIIOHEHT aHTHHEOILTACTHYHOI KOMOIHOBaHOT Teparnii IpH rocTpomy
nimbaruunomy neiikosi (IJUI) y niteit Bin napomxenus no 18 POKIB, @ TaKOX JIOPOCIHX
Mali€HTIB.

4.2 JlosyBaHus Ta cnocid 3acTocyBaHHs

OHKacrap NPH3HAYACTBCS Ta BBOAMTHCH BHKIIOYHO JiKapsmu Ta/abo creniaicraM ratysi
OXOpPOHH 3/I0pOB's, SKi MAIOTh JIOCBi/l 3aCTOCYBAaHHS AHTHHEOILIACTHYHHUX JIiKapchKUX 3aco0iB.
3aci6 c1i BBOAMTH BMKTIOUHO B JTiKapHi, B AKili HasBHE HAJEXHE peaHimaliiHe 00IaJHaHHI.
HeoOxifuuil perenbHMii MOHITOPMHI mMalieHTiB Ta BeeDiune OOCTEXEHHS BHsI)
NOGIYHMX PeaKiliii MpOTAroM BCHOTO Mepiojly BBEICHHS (JUB. po3/in 4.4). "

JlosyBauns =

i - i ” Xl nouva
OHKacnap, SK IPpaBuio, 3aCTOCOBYIOTh B SKOCTI CKJIaI0Boi KOMOIHOBAHO] x\MIb_'I"cﬁaﬂi
{HITMMH aHTHHEOIIACTHYHUMH 3ac00aMHi (JIUB. TaKOXK po3iii 4.5).

‘ anPEKnA;:L BIPHWUA




Jlimu ma dopocni gikom <21 pokis

PekoMen/10BaHa J103a Juis mauientis 3 mwiomero nosepxui tina (IIIT(BSA)) >0,6 M> Ta BiKOM
<21 pokis cranoBuTh 2500 MO neracnaprasu (exBiBasieHT 3,3 M 3ac00y C)chacnap)m2 ol
OBEpPXHi Tija yepe3 KOXKHi 14 1HiB.

Jlns niteit 3 miomero nosepxHi Tina <0,6 M2 go3za craHoButh 82,5 MO mneracnaprasu
(exsiBanenTso 0,1 M 3aco6y Onkacnap)/Kr MacH Tija 4epes KkoxHi 14 JHIB.

Hopocni gikom >21 pokie

SIKmo Jlikap He NpPU3HAYMB iHAKIIE, PEKOMEHJOBaHa J103a JUIS J0POCIHX BikoM >21 pokis
cranosuts 2000 MO mneracnaprasu (exsiBaientno 2,67 mi 3aco0y Oukacnap)/m? miom
TOBEpXHi Tijia Yepe3 KoxkHi 14 aHiB.

MoHITOPHHI Tepanii NOBHHEH IPYHTYBaTUCh Ha MiHIMaIBHIH AKTHBHOCTI acmapriHas B
CHpOBATIi KPOBI, BU3HAYEHOI MEpe/l HACTYNHHM BBC/CHHAM TICTacliaprasu. SIKIO aKTHUBHICTb
acriaprigas He J0CSra€ I(iJIbOBOrO piBHS, CJi/L PO3IIAHYTH JIOIUIBHICTD TI€pPEeX0jy Ha IHIMHUH
npenapar acnaprinu3u (JMB. po3/ii 4.4).

Ocobnugi kamezopii nayicumis

Huprosa nedocmamuicme

OckinbKu Teracriapraza € OLIKOM 3 BHCOKOK) MOJIEKYIISPHOIO Macoio, BOHA HC BHBOJIMTLCA
HHPKaMH, OTXKE, KOPHTYBAHHS JIO3H NAIEHTaM 3 HEPKOBOIO HE/I0CTATHICTIO He 1moTpibHe.

lleyinkoea nedocmamnicme
KopHryRaHHs 1034 Nalli€HTaM i3 EYiHKOBOIO HEAOCTATHICTIO He notpidHe.

Iayicumu 1imnb020 iKY
HasBHi jaHi 11010 MALEHTIB BIKOM MOHa/ 65 POKiB € 0OMEKEHUMH.

Cnocib 3acTocyBaHHs

Oukacrap c1i BBoAuTH B (opmi BHYTpilIHBOM's30BOI (B/M) in'exuii abo BHYTPINIHBOBEHHOI
(8/B) indys3ii.

Ilpu menmux ob'eMax mepepary CIIiJl HaJaBaTH BHYTPIIIHBOM'SI30BOMY CII0CO0Y BBEICHHS. Y
BUNajiKy BBeaeHHs 3aco0y Onkacnap y ¢opmi BHYTPIIIHBOM'S30BOT in'exuii ob'em iH'exuii B
OJIHY ALISHKY HE IOBMHEH [IEPEBHIIyBaTH 2 MII JUIs JliTeH Ta HiUTITKIB Ta 3 M1 JU1st opociux. Y
BUTIA/IKY GibInoro o6'eMy /03y C71il PO3MOJILIATH Ta BBOJHTH Y KilbKa JUIAHOK.

TpuBaticTs BHYTPilIHEOBEHHOI iH(Y3il 3ac00y Onkacnap, AK IpaBuio, CTAHOBATH B/l ofHieT J10
JBOX TOJMH, 3aci6 BBOASTH micas po3sezeHHs B 100 M HATPiiO XIIOPHIY, KOHIeHTpalicio 9
mr/mi (0,9%), po3umHi st in'eutiit, a6o 5% po3unHI ITIHOKO3M.

Po3Beenuii pO3UHH MOXKHA BBOJMTH PasoM 3 iHQysicio, Ky BKe BBOLATH, abo i3 PO3YHHOM
HaTpilo xaopuay, 9 mr/mi, abo 5% po3uuHoM rirokosu. He CJIil BBOJMTH iHII JHIKapCchKi
3aco6H Yepe3 0jIHY BHYTpILIHBOBEHHY CHCTEMY IIijl 4ac BBeeHHs 3aco0y Onkacnap.
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4.3 TIlporunoxkazaHHs

Peaxrii rinepqy'rnuﬂocﬁ Ao aiodoi pedosuHM abo 10 Oyab-sKoi JONOMIKHOI PEHOBHHH
HaBejleHi po3ini 6.1.

Me4inKOBa HEJIOCTATHICTD TSXKKOrO CTyNeHs (PiBCHb Gmlpyﬁuiy y MOHaA TPH pPa3su NCPEBHIILYE
BepxHIo Mexy Hopmu [BMH]; Tpancaminas — y nonaj 10 pasis Bummit 3a BMH).

Cepitosuuii TpoM003 B aHamHesi IpH NMPOBE/ICHHI IMOIEpe/Hboi Tepamii i3 3acTOCYBaHHAM
L-acniaprinasu.

[laHKpeaTHT B aHaMHe3i, B TOMY 4HCIi NaHKPEATHT, OB 'g3aHmii i3 NONEpeHbOI0 Teparnieo i3
3aCTOCYBaHHAM L-acnapanﬁaau (zuB. poamn 4.4).

Cepito3ni remopariusi nojiii B anaMuesi, NoB's3aHi i3 MONEPEHLOIO TEpamniclo i3 3aCTOCYBaHHAM
L-acnaparinaszu (qus. po3zin 4.4).

4.4 OcobuBi 3acTepexeHHs Ta 3an00bKAI 3aX011 NPH 3aCTOCYBaHHI

TpocrexyBaHHICTD
Jliist moKpaiieHHs Bl,IICJ'IlJIKOByBaH Hsi GIOTOTIYHMX MEIMYHMX MPEenaparis, Ciij 41TKO
peecTpyBaTH Ha3By Ta HOMEp cepii BBEJICHOTO IIpernapary.

AHTHTINIA JI0 acnapriHasu

HasBHicTs aHTHTLN JO acmaprinasy Moxe OyTH acouifioBaHO i3 HU3BKOIO aKTHBHICTIO
acnaparmaan BHAC/IZI0K MOTEHILIHHOT Hempamaqum AKTMBHOCTI [AX AHTHTUL Y TakKuX
BUNAKAX CJIi/1 PO3TTISHYTH JIOLIBHICTb IEPEXO/ly HA iHIIMH TperapaT acraprinasy.

BusHaueHHs aKTHBHOCTI acnaprinasu y cupoarili abo 1nasmi KpoBi MoXe OyTH KOPHCHUM JULs
[OTepe/DKEH S IPUIIBAIIEHOTO 3HHKEHHs aKTHBHOCT] acnapriHasy.

Peaxilii rinep4yTIMBOCTI

Peaktii rmepqymuaocn JI0 meracnapras, B TOMY yucm i3 3arpo3IMBOIO LIS KATTS
anadinakcicio, MOXKIHMBI B mepioj Tepamii, B TOMy 4HCIi y NALi€HTIB 3 BLIOMOIO pemcu:em
11 /IBUIIIEHOL try'rnnaocn J0 TIpenapaTiB acnaprinas, OTpUMaHuX 3 E. coli. InmuMu peakiisvu
rinepuyTAMBOCTI MOXKYTH GyTH aHTIOHEBPOTHYHMH HAGPSK, HaGpsik ry6, HaGpAK NOBIK, epuTeMma,

3HUXKEHHS apTepiaNbHOTO THCKY, GPOHXOCIA3M, 3a/IHIIKa, CBEPOLK Ta BUCHIIAHHS (JIMB. po3iaH
4.3 ta 4.8).

B sKocTi pyTHHHOTO 3arnoOiKHOrO 3aXody HeoOXiHHuil MOHITOPHHI CTaHy Halli€HTa TIPOTATOM
TOJIMHM IIC/IA BBEJICHHS,; NMOBUHHE OYTH HasBHE peammaumﬂe obnanHanHs Ta iHIII HAJICKHI
3ax0/11, HeOOXi/IHI Ha BUNA/IOK anatbmamuqﬁm peaKun (enminedpuH, KHCEHb, BHYTPIITHBOBEHH]
crepoiau, TOmO). Y BHIAAKY cepno3um peaxitii rmepqy*mnnocn 3aCTOCYBaHHS 3acoby
OHKacnap coing MPHIHHATH (auB. po3aimm 4.3 Ta 4.8). B 3anexHOCTI BiJl CTYNEHs TAKKOCTI
CHMITOMIB B SKOCTI AHTHIOTY MOMUIMBE 3acCTOCYBaHHS AaHTHTiCTaMiHHMX —3acoiB,
KOPTHKOCTEPOI/IIB Ta Ba30IPECOPHMX 3aCO0IB.

Brume Ha NiANUTYHKOBY 34103V
IIpn 3actocyBanui OHKacmapy MOBIIOMJISUIOCH PO BHNAJIKH IIAHKPEATHTY, B TOMY YUCII
reMopari4Horo abo HeKpOTH3YKOHOr0 3 JICTAIBHAMH HacIiKamMu (4B, po3/in 4.8).

[lamienTiB caia indopMyBaTH MO0 O3HAK Ta CUMIITOMIB IAHKPEATUTY, AKUH, ) ppl \B“mesy"q:ﬂocn\
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HeoOxiuuit YacTMii MOHITOPMHT BMiCTy aminasu Ta/abo Jjinasu y CHpOBATIi KpPOBI JuIs
BUSBICHHS paHHlx 03HAK 3aNaleHHs MiAIUIyHKOBOI 3am03u. OCKUIBKA MOKIHBE NOPYUICHHS
MEpPeHOCHMOCTI TTIIOKO3H NPH OJIHOYAaCHOMY 3aCTOCYBaHHI mxapcmcoro saco0y Oukacnap Ta
Npe/IHi30HY, HEOOX /IHHI MOHITOPHHI' BMIiCTY IJIIOKO3H B KPOBI.

Koarynonaris

MosiiBe BHHMKHEHHS TPOMOOTHHHUX [O1i#i Cepi03HOTO CTYIEHS, B TOMY HMCII 3 'lpOM6030M
CariTa/IbHOTO CHHYCY Yy TANICHTIB, SKi OTPUMYIOTh Ieracnaprasy (IuB. po3nin 4.8).
3actocyBannsi OHKacmapy y TNAlUi€HTIB i3 TPOMOOTHYHHMH MOLISMH CEPHO3HOTO CTYIEHS
HEOOXITHO NPUIHHNUTH.

36ibmennit nporpombinosuit dac (IT4), 30inpmIeHUH 9acTKOBHH TPOMOOTIJIACTHHOBHI Yac
(UTY) Ta rinopiOpunoreneMis MOXIUBI Y namicHTiB, SKi OTPUMYIOTh nieracraprasy.
HeobxiiHuii Mom'ropnnr napaMeTpiB Koarysiii 0 Nouarky Tepanii, nepiogM4HO B mepioj
Tepamii Ta micns ii 3aBeplICHHs, 30KPEMa, Y BHMAJAKy OJHOYACHOrO 3acTOCYBaHHS iHITAX
JTiKapchbKUX 3acobiB aHTHKoaryns{HTHo'f mii, TakMX, $K aleTHICAIINMIOBA KHCIOTa Ta
HeCTepomm npom:;anansm nikapeeki 3acobm  (MB. po3ain 4.5), abo 01HOYACHO i3
ximioTepamieio 13 3aCTOCYBAHHSA METOTPEKCATY, JnayHOpyOilMHY, KOPTHKOCTEPOIIiB. Y BHNAIKY
iCTOTHOIO 3HHXXCHHS BMICTY c]:ulﬁpﬁﬂoreny abo nediumty amtutpombiny III (ATII) crix
PO3IIISHYTH JOLLIBHICT HAJIGKHOI 3aMicHOT Tepariii.

BruiMB Ha [IEYIHKY

KomGinoBana Tepaiis i3 3acTOCYBaHHSM JiKapchKoro 3aco0y Omkacnap Ta iHIINX 3aco0is
renaTOTOKCHYHOI /il MO3Ke PU3BECTH JI0 TeNaTOTOKCHYHOCTI THIKKOIO CTYTICHS.

Crig Gyrn obepeKHHMH TpH 3acTocyBaHHi 3aco0y Omnxacnmap B KomOiHawii i3 3acobamu
rermaTOTOKCHYHOI ii, 30KpeMa, IpH HasBHOCTI mopyureHHs (ynxiuid nedinku. HeoOXimuni
MOHITOPHHT NAIEHTIB /LTS CBOCYACHOTO BUSBICHHS 3MiH 1apaMETPIB [E4iHKOBAX GyHKILH.

MoxuBHi  30iMbIICHMH PH3MK TENAaTOTOKCHYHOCTI JUIS TAIIEHTIB, NO3MTHBHHX 33
hinagenbhiichKOI0 XPOMOCOMOIO, siKi OTPUMYIOTH KOMOIHOBaHY TEpaIio i3 3acTOCYBaHHAM
iuri6iTopiB THpo3MHKiHa3K (Hanpuk:iaj iMaTHHIOY) Ta L-acnaprinasu. lle caix Oparu 10 yBaru
[IPH PO3IIIAMI MOXKIMBOCTI 3acTocyBanHs OHKacmapy nalieHTam uiei nomysisuii.

3 ypaxyBaHHSM PH3HMKY TinepGinipyGinemii pekomMeH10BaHHi MOHITOPHHT piBHS GLnipyGiny 10
104aTKy Teparlii Ta repe/l BBEACHHAM KOXHOI JI03H.

BIuivB Ha IIEHTPAJIbHY HEPBOBY CHCTEMY

Kom6inoBana Tepamii i3 3actocyBanusM 3acoby OHkacrap Moe 3aB/ary TOKCHYHOIO BILIHBY
Ha LEHTpaJIbHY HepBOBY cuctemy. IToBimomusuiocs npo BHNaaky ennedanonarii (B Tomy 4ucii
CHHZIPOMY 3BOPOTHOI 3a/1HBOT JIelikoeHnedanonarii) (auB. po3zin 4.8).

OHKacnap MOKE CIPHYMHATH O3HAKH Ta CHMITOMH 3 OOKY LEHTPaIbHOI HEPBOBOI CHCTEMH Yy
BUIJISLI COHJIMBOCTI, CIUIYTAHOTO CTaHy CBiZoMocTi, KOHBYibCiit. HeoOXimmuii pereibHui
MOHITODHMHI /Ui BHSBJIEHHS TaKMX CHMIITOMIB, 30Kpema, sikmio Omnkacnap 3aCTOCOBYIOTh
OJIHOYACHO i3 JiKapchKMMM 3aco0amMH HeHpoTOKcH4HOI aii (Takumu, sK amxpncmn Ta
METOTpEKCAT, JMB. po3in 4.5). B ¥ N
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3HMKEHHS KUIBKOCTI UPKYTOI0UMX 1iM(OOIACTIB 4acTo € JI0BOJI 3HAYYLINM, a HOpMaJTLHU N
a60 3aHM3bKMIT BMICT JICHKOIMTIB HaCTO CMOCTEPIraOTh NPOTAIOM MEPIIUX JHIB MCIIs 10YaTKy
tepanii. 1le Moxe GyTH NOB'S3aHAM i3 ICTOTHMM 3pOCTAHHAM BMICTy Y cupoBarii KpOBI Ce4OBOI
KHCJIOTH. MOXIMBHI PO3BUTOK Cedokucnoi Hedponatii. JIns MOHITOPHHIY TEpaneBTHYHOIO
edeKTy HeoOXiHull peTeNbHUil MOHITOPHHI NMOKA3HUKIB TepupepuuHOi KPOBi Ta KICTKOBOIO
MO3KY MaLl€eHTa.

[inepamoniemis

Acnaparinasa CTIpHSC [IBHIKOMY MEPETBOPCHHIO acnaprmy Ta rny‘rammy Ha acnapariHoBy
KHCJIOTY Ta TJIYTAMiHOBY KHMCJIOTY, i3 BHIUICHHSM aMOHIIO B SKOCTi CHLIBHOTO noGiuHoro
npoyKTy 060X peakuiit (qmB. posain 5.1). BuyTpilmHbOBeHHE BBEJCHHS acIapriHasu, TaKnM
YHHOM, MOKE BUK/JIMKATH 3HAYHE IIABHIICHHS PIBHA aMOHIIO [T1CIIsl BBE/ICHHS.

CuUMIITOMH TinmepamMOHieMii 4acTO HOCATH TPAH3UTOPHHUA XapakTep Ta MOXKYTh BKIIKOYATH:
HYJI0TY, GIIOBOTY, TOIOBHMIA OlIb, 3aIAMOPOYCHHS Ta MIKIpHI BUCHITAHHS. Y TSKKHX BHIIA/IKAX
MOXUTHBHIT PO3BHTOK enuedatonartii 3 ypaxeHHsM medinkn abo Oe3 HBOro, 30Kpema, Yy
Naui€eHTiB CTAPIIOro BiKy, SKi MOXYTh 3arpoXyBaTH KHTTIO ab0 npu3BoauTH 10 cmepti. Ilpu
HASBHOCTI CHMITTOMIB rirepamMoHiemii HeoOXiiHuil peTe/bHIil MOHITOPHHT BMICTY aMOHIIO.

Kowu eris

Cnig 3actocoByBatd e(eKTMBHMI METOJ HEOpalbHOI KOHTpauenuii B mepioa Tepamii i3
3aCTOCYBAHHSM JiKapchkoro 3acoby OHKacnap Ta IPOTAroM NpHHAMMHI meCTH MICSUIB mics
3aepiuenns Teparii. OCKUIBKH HempsMa B3a€MOJlisi MK OpaJIbHMMH KOHTpAleNTHBaMH Ta
rieracrapra3oi0 BUKTIOUEHa OyTH HE MOXe, 3aCTOCYBaHHs OpalbHMX KOHTPALENTHBIB HE
PO3IIISIAI0Th, SK NPHIHATHHI MeTO KOHTpauenuil (aus. po3aim 4.5 ta 4.6).

Bumicr Hatpio
Ileit nikapchkuit 3aci6 MicTuTh MeHIN 3a 1 MMOJIb HaTpilo (23 Mr) Ha OAHY 103y, TOOTO Maiixke
«BiTBHUI BiJ1 HATPIION.

4.5 Basaemonail 3 inmHMu JiKapebKHMH 3aco0amMu Ta iHII BHIH B3aeMOil

BHKJIMKaHe Ieracrnapra3ol) 3HWKEHHS BMicTy Oi/IKiB y cupoBaTili KpoBi MOKe 30LIblIyBaTy
TOKCHYHHMH BIIJIMB iHIIHX JiIKApChKHX 3ac00iB, AKi 3B'A3yIOThCSA 13 OLIKaMH.

Takoxk, BHACHiIOK iHriOyBaHHs cHHTe3y OUIKIB Ta MOAUTY KIITHH, [eracrnaprasa MOXe
NOPYIIYBaTH MeXaHi3M Jii iHmMX pedoBHH, eeKT SKHX 3aleKHTh BiIl NOULY KIITHH,
HANPUKJIA] METOTPEKCATY.

B3aemojtis MeTOTpeKkcaTy Ta luTapabidy i3 jikapcbkum 3acobom OHKacnap MOXKE po3pi3HATHCH
— X monepeaHe 3acTOCYBaHHsS MOXE CHMHEPIreTHYHO MiCHIMTH Jil0 meracnapras. Skmio ui
PCUOBMHM 3aCTOCOBYIOTH MIC/si JiKapehkoro 3acofy OHKacnmap, MOXIMBE aHTaroHiCTHYHE
3HMIKeHHA eeKTy neracnaprass.

Ileracnaprasa MoXe MEpPENIKOKATH MeTaboniuHOMY MEPEeTBOPEHHIO Ta BUBEACHHIO IHIIMX
nikapechbKuX 3aco0iB, 4Yepe3 BIUIMB Ha CHHTe3 OLIKIB Ta (yHKUIl NEYIHKH, @ TaKOX IIpH
KOMOIHOBAaHOMY 3aCTOCYBaHHI 3 IHIIMMH XiMiOTEpaneBTHYHMMH 3acodaMH, 3/1aTHH

B3aeMoii 3 izodepmentamu CYP. 7o

IIpu 3acrocysanHi Jikapcekoro 3aco0y OHkacrmap MOMIMBE KOJMBaHHS Bmmi‘y tfpa;m)p
xoarynsuii. Ile Moxke crpuaTH pO3BHTKY TEHJIEHIT 10 KpoBOoTeul Ta/abo Tpomﬁoay /i}
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renapuH, JMIIPHIAMOII, aeTHIICATIINIOBA KHCI0TA a6o HecTepoiHi MpoTH3aNasbHi J1iKapehKi
3aco0u, ab0 NpPH OJHOYACHOMY NPOBEJEHHI ximioTepanii i3 3acTocyBaHHAM METOTpEKCary,
jayHOPYOGilMHY Ta KOPTHKOCTEPOT/IiB.

YV BUN@AKy O/IHOYACHOr0 BBEJCHHS ITIOKOKOPTHKOIAIB  (HaNpHKiaz MNpeaHi3oHy) Ta
fieracapras¥ 3MiHM TapamerpiB KoaryJisuil (3HHXEHHS BMicTy (ibpunoreny Ta aeiunty
anrurpom6iny 111, AT IIT) MoxyTh GyTr Gl ICTOTHUMH.

TIpu BBEACHHI BiHKpUCTHHY Ge3nocepeHbo /10 abo O/1HOUACHO i3 meracnaprasoro, TOKCHYHUH
BILUIMB OCTAHHBLOI MOXKe 30inblmTHCh. IIpn BBeAeHHI Jikapchkoro 3acody Oukacnap nepei
BIHKPDHCTMHOM MOXJIHBE 30i7bIIeHHS HEHPOTOKCHYHOTO  BILIMBY BinkpucTiHy. OTxe,
BIHKDHCTHH CJIi/i BBOJAMTH NpuHaiimMHi 3a 12 TOIMH /O BBEICHHS zaco0y Omnkacnap, s
MiHiMi3allii TOKCHYHOTO BILIMBY.

Henpsma B3aeMofiisi Tieracniaprasi Ta OpaibHHX KOHTpalENTUBIB BHKIIOYeHa OyTH HE MOXE,
yepe3 renaToOTOKCHYHHI BIUIMB NEracnaprasy, BHACHIIOK HOr0O MOXIIMBE 3HIDKCHHS BUBC/ICHHA
TIEYiHKOIO OpalbHUX KOHTpauenTusiB. OTie, OJHOYACHE 3aCTOCYBAHHA 3acoby Omnkacmnap Ta
Opa/IbHAX KOHTpAlCNTHBIB HEe pekomenjoBane. XiHKam, 3/aTHUM JI0 JITOHAPOJUKEHHS, CIIiL
BHKOPHCTOBYBATH iHIII METOIM KOHTpPAUEHIl, BiJIMiHHI BiJl OPAIBHUX KOHTPALENTHBIB (JIUB.
po3ainu 4.4 Ta 4.6).

OjHovYacHA BaKIMHAL(A >KMBHMM BaKIMHAMM MOXe ITIJIBUIIYBATH DH3AK THKKHX indexuii,
3yMOBJICHHIl  iIMYHOCYIIPECHBHOIO ~ @KTHBHICTIO  Teracraprasi, HasBHICTIO  OCHOBHOTO
3aXBOPIOBAHHA Ta KOMOIHOBaHOIO XiMioTepamnieio (1uB. po3in 4.4). 3 orsLy Ha e BaKIMHALIO
JKMBHMM BAaKIMHAMY CJiJ TPOBOJMTH He paHimie, HK uepe3s 3 micsni Imicis 3aBepLICHHSA
[IOBHOTO KypCy aHTHJICHKeMIYHOT Tepartii.

4.6 @epTMILHICTH, BArITHICT TA JAKTALis

Kinku, 31aTHi 10 AiTonapopkenHs / KonTparenuis s YOJIOBIKIB Ta JKIHOK

Yo 10oBiKaM Ta KIHKaM CJ1il BAKOPUCTOBYBATH e(eKTHBHI METOIH KOHTpaLeIIii B mepio repamii
Ta NPOTATOM TNpPHHAMMHI MIECTH MICAIB MiCIs 3aBEPIICHHS tepamnii i3 3aCTOCYBaHHSIM
mikapeekoro  3aco0y Omxacmap. Ockiibkd — HETpsMa B3aEMOJIiE MK  OpaJbHUMH
KOHTPAILICNITHBAMK Ta TEracnaprasoi BHKIIOYEHa OyTH HE MOXE, Opa/lbHi KOHTPAUCITHBH HC
PO3IIIAARIOTE, K 3aci0, mo 3abe3mneuye JOCTaTHIO Ge3neky B Takiii KiiHiuHi# cutyanii. XKinkam,
3J[aTHAM JI0  UTOHAPOJDKEHHS, CIiJI BHKOPUCTOBYBAaTH METOX KOHTpaleIuii, BiMiHHMHA Bil
OpaILHUX KOHTPALENTHBIB (JIMB. po3/inu 4.4 Ta 4.5).

BariTHicTh
Jlani moj0 3acTocyBanHs L-acnaparinasi oOmexeni, a JaHi M0A0 3aCTOCYBAHHS JIIKAPCHKOrO
3acoby Omkacrap B Iepiojl BariTHOCTi BiACYTHI. JlocaijpkeHHs BIUTMBY Iieracraprasi Ha
penpoayKTHBHI GyHKIIT TBApHH HE IPOBO/MIH, 4 B nocnipkeHHsx L-acnaprida3si Ha TBapuHax
6yJ10 TIPO/IEMOHCTPOBAHO TEPATOreHHUH BIUIMB (JHB. po3ain 5.3). Buaciiziok 1poro, a Takox 3
ypaxysauusm (apmakonoridnux BractupocTed, OHKacnap He CIiJl 3aCTOCOBYBaTH B IEPIOJ
BAariTHOCTI, 3a BHHATKOM BHIAJKiB, KONH KIIHIYHMH CTaH XKIHKH BHMAara€ BBE/ICHHS
neracrnaprasm.
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HesijjoM0 49M NpoOHMKAE Ieracmnaprasa y rpyJaHe MOJIOKO. 3 ypaxysaHHsM (apma 0.!101",1'41;1]113( e, 2
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NPUITMHATH Ha NEpiojl Tepanii i3 3aCTOCYBAHHAM nikapeskoro 3acoby Onkacuap i Horo He e
IOHOBJIIOBATH A /10 3ABEPIICHHS TEPaIii i3 3aCTOCYBAHHSIM JIIKapCHKOTO zaco0y Onkacmnap.

depTHIBHICTD
JlocipKeH s JUTs BA3HAYCHHS BILTHBY Neracraprasu xa (GepTHIIBHICTD HE NPOBO/IMIIH.

47 BnauB Ha 3IaTHICTH KepyBaTH TPAHCHOPTHHMH 3acofamMu Ta TpPANOBATH 3
MexaHisMaMH

Oukacrnap 3aBja€ iCTOTHOTO BIUIMBY Ha 3aTHICTh KEpyBaTH TPAHCIIOPTHHMH 3aco0amu Ta
npaioBati 3 Mexasismamu. [losigomisnocs mpo nacTynHi nobiuni peakii y NaieHTiB, AKi
orpumyBani OHKacnap 3 iHIIHMH XiMiOTepaNeBTHYHUMH JTIKAPCHKHMH 3ac00aMHu: COHJIUBICTB,
CIUTYTaHIiCTh CBiJIOMOCTI, 3a11aMOPOYCHHS, HENIPUTOMHICTD, CY/IOMH.

IManicntam, siki oTpumyioTh OHKacmap, C/IiI PEeKOMCHIyBaTH HE KEpyBaTH TPAHCIOPTHHMH
3ac06aMM T4 HE MPAIOBATH 3 MEXaHI3Mam#, SIKIO y HHX pasBHi 1i abo inmm nobivni peakui,
3jaTHi BIUIMBATH HA 3JaTHICTh KEpyBaTH TPAHCIIOPTHHMH 3acobaMu Ta MpalioBaTH 3
MmexaHizmamu (quB. po3jin 4.4).

4.8 Ilobiuni peaxuii

Pesiome npodimo Ge3nexu

[lo6iuni peakiii, siKi onmucani B bOMY PO3/IiT, TPYHTYIOTbCS HA JIAHHX KJIIHIYHHX JOCTIJDKEHb
Ta micaspeecTpaliftHOMY JIOCBiAl 3aCTOCYBaHH 3aco0y OHkacrap B Tepailii nauieHTis 3 FILL
Tpodisb Ge3nekn PYHTYEThCA HA JAHMX PAH/IOMI30BAHUX, KOHTPOILOBAHHX, IIPOCTIEKTHBHHX,
BiZKpUTHX 6araToLUEHTPOBHX JIOC/I/UDKEHD i3 BHYTpIIIHBOBEHHHM BBEJICHHIM JIIKapChKOI o
sacoby Omkacmap B j03i 2500 MO/M?, B SKOCTI TNOpPIBHAJBHOIO JHKapchKoro 3acoly
(nocaimkenns DFCI 11-001 ta AALLO7P4). Takox, /st BU3HAUCHHA npodimo Gesneku Oyim
BUKODHCTaHi JaHi JOCIDKCHb NPH BHYTPIIIHBOM S30BOMY BBEJICHHI JIiKapChKOro 3acoly
Omnkacnap (nocmipkenas CCG-1962 ta CCG-1991) (auB. po3ain 5.1).

HaifuacTimumu nobGiunumu peakuismu na Onkacmap (crocTepiraiuch NpuUHaiiMHI B JIBOX
nocTiKeHnAX 3 uactotoo >10%) Gymd: 30inblieHHS BMiCTY ananin aminorpaHcdepasu,
3GiAbIICHHS BMICTY acmaprar amiHoTpancdepasH, NiJBMIICHHS PIBHSA 6inipybiny B Kposi,
3G1IbIICHHS AKTHBOBAHOI'O YAaCTKOBOTO TPOMOOIUIACTHHOBOIO 4acy, rineprpuriinepuaeMis,
rinepriikemis Ta GeOpriIbHA HEHTPOTICHIS.

HafiuacTimumy  TsOKKuMH ToGiunuMu peakmismu na Omkacrap (ctymens 3 abo 4), SIK1
criocrepiramucs B gociipkennax DFCI11-001 rta AALLO7P4 3 uactotoio >5%, Oynm:
3GinbmieHHs  BMicTy  amaHin  amiHotpancdepasu, — 30UIbIICHHSA BMiCTY  acrnaprar
amiHoTpancdepasd, miBMImIEHHS piBHs OlripyOiHy B kpoBi, QeOpuabHa HEHTpONEHis,
rimepritikeMisi, 361/IbIICHHA BMICTY JIil1a3u Ta MAHKPEATHT.

[Tepenik nmobiunux peakuiii B Tabanuniit hopmi

Indopmanis moao MOGIMHMX peakuid Ta iX 9acTOTH HaBeACHA B Tabmuui 1. Yacrora
BCTAHOBJIEHA 3 YPAXYBaHHAM HACTYNHHX 3aralbHONPHHHATHX KpuTepiiB: ayxke dacto (=1/10),
yacto (Bim >1/100 mo <1/10), mewacro (Bix 21/1000 10 <1/100), piako (Biz >1/10 000 mo
<1/1000), xyxe piako (<1/10 000) Ta yactoTa HeBizioma (He MoJKe OyTH BH3HA4YeHa 32 Hagw_g
januMu). B KOXKHIM rpyni 3a 4acToTOI0, MepeiK moGiuHMX peaKuii HaBe/ICHHI~Y TIOPSIK
3HMIKEHHS CepiO3HOCTI. £y S P
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Ta6auus 1: Mobiuni peakuii, aconiiiosani i3 Tepanicio i3 3acTOCYBAHNAM JIKAPCHLKOI0
3aco0y Onkacnap
Craugapr MedDRA
CHCTEMHO-0PraHHuH
kiaac (MedDRA —
CJIOBHHK MeIHIHHX IMobiuna peakuis
TepPMiHIB 114
peryJsiTopHoi
JAisJIbHOCTI)
[Topymensns 3 60Ky Jlyxe uacto: ®ebpuiibHa HEHTPONEHIs
cucTeMM KpoBoTBopeHHst | YacTo: AHeMist, KoaryJjonaris
ta nimdaruunoi cucremn | YactoTa Hesizioma: HeocTaTHicTh KICTKOBOTO MO3KY
e yacto: Ilankpearur, jiapes, abloMiHaIbHUA O11b, Hy10Ta

[Topyienns 3 6oky Ay ) p . ’ » B

YacTo: bioBoTa, cTOMaruT, acluT
ILTYHKOBO-KHITTKOBOTO 5 ) R
el Pi/iko: HEKPOTH3YIOUK#t MAHKPEATHT, FeMOpariyHuii aHKpeaTHT

paKty YacroTa HeizoMa: [Ices/ioKicTa miiu1yHKOBOI 3271031, NapoTHT*
CucreMHi NOpYIICHHS Ta
HOPYIICHHS 32 MiCLIEM Yacrota nesigoma: [Tipekcis
BBEJICHHS
e Yacto: [ enaroTOKCHYHICTh, CTEaTO3 NEYIHKH

I'enarobiniapHi ; A - . .

Pinko: Hexkpo3 me4iHKM, J>KOBTSHMIS, 3acTiif JKOBYl, [E4IHKOBA
MOPYIICHHS :

HEJOCTaTHICTD

K€ 4acto: Peaxiuis MiJBHINEHOT YYTJIHBOCTI, KpOIIMB SHKA

[Topymenns 3 6oky Ay » XD 2

IMYHHOI CHCTEMH

anadisakTMyHa peaxiis
YacroTa Hesijgoma: aHadilakTH9HMN mok™*

Indexnii Ta inBasii

Yacto: IHdekiiiini 3aXBOpPIOBaHHS, CETICHC

[Topyienns, BUsBiIeHi 3a
pesylbTaTaMM

IHCTPYMEHTAIbHHX
o0CTEeKEHD

I[yme yacTo: 3HWKEHHS Macu Tija, r‘inoa.nbﬁyMiHeMiﬂ 301IbIIeHHS
BMICTY ajaHiH amnmpancd:epasn 36LIblUeHHs BMicTy acnaprar
amiHoTpaHcdepasH, rmep'rpnrmuepunemm 3HHIKCHHS amc"ry
¢iGpuHoreny B KpoBi, 30iblICHHsS BMICTY JIinasy, 301IbIMICHHA BMICTY
amisia3y, 301IbIIEHHS YaCTKOBOr0 aKTHBOBAHOIO TPOMOOILIACTHHOBOIO
yacy, NMiZIBHIIEHHS piBHA OL1ipyOiHy B KpOBi

Yacto:  30LibimeHHss  nporpombiHOBOrOo  yacy,  30UIbIIEHHS
MIKHApOJHOIO0 HOPM@JIi30BAHOIO  CIIIBBIAHOLICHHS, TIiNOKaJieMis,
301/IbIIEHHS XOJIEeCTEpHHY B KpOBi, rinogibpuHoreHemis, 3011bIIeHHS
BMICTY rama- I‘J'Iy‘Ta.MiJ'[ Tpaﬂcd}epam

Yacrora HeBiaoma: 301IbIICHHS BMlCTy CEYOBHHH B KPOBi, aHTHTLJIA JIO
nmeracriaprasy, 3HHXEHHS kibkeert HeHTpodiiB, 3HIKEHHS Kiibkoet
TPOMOOIIMTIB, rinepaMoHieMis

[Topymenns oOmiHy
PEYOBHH Ta PO3JIaaH
XapuyBaHHs

Jly»xe yacTo: 3HHKEHHS AlETUTY, TNepriiKeMis
Yacro: Ninepiiniaemis, rinepxosiecTepuHemis
Yacrtora HeBijioma: JliabeTHUHHI KETOAIKW/103, TiIorIiKeMis

[lopymenns 3 6oky
CKEJICTHHX M'SI3IB Ta
CIIOJIYYHHX TKAHHH

Yacro: bisib B KiHIIBKaX

[lopymenns 3 6oky
HEPBOBOI CHCTEMHU

Yacro: Cyaomu, nepudepudna MOTOpHA HEHPOMaTisi, HEIPUTOMHICTb
Pizxo: Cunzipom 3aH501 000poTHOI Neiikoenuedanonarii
Yacrora neijioma: COHIUBICTB, Tpemop*

[Topymenns 3 boky
IICHX1KH

Yacrora HeBigoma: CruryTanuii cTan cBIJIOMOCTI

[TopymenHs 3 60Ky
HHUPOK Ta CEHOBUX
HLISXIB

Ilopyieniig 3 Ooky

Yacro: ['inoxkcig
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JMXATBHUX MUIAXIB,
OpraHiB TOpaKajabHOro
BiJUTLTY T CEPEIOCTIHHSA

[Nopyuienns 3 GOKy

; : 7 JIyKe 4acTo: BUCHIIAHHS
IIKIpH Ta MIAKIPHAX

YacrtoTa HeBitoma: ToKcHuHHI enijiepMaTbHuii HeKpo:is*

TKAHUH
Jlyxe gacto: Em6omnis**
[lopyuients 3 60Ky Yacro: Tpomboz***
CY/MH Yacrota HeBizoma: IHCYIBT, KPOBOBHJIMB, TpPoMDO3 BEpXHBOTO

cariTaJIbHOIr0 CHHYCY

* HeGaxaHi peaxiiii, 10 CnocTepirajinch IpHu BBEJICHHI 1HIIMX acmapriias 1boro % Kiacy

** Bunaxky em6osii JereneBoi apTepii, TpoMG03y BeH, TPOMO03y BEH KIHIIIBOK Ta MOBEPXHEBOTO
TpombodediTy cnocTepiranucs B aocaimxenni DFCI 11-001
#+* Jlerenna: Tpom6o3 ITHC

Omnuc OKpeMuX NMOOIYHNX peakiii

CriocTepiranuch HacTynHi T1oGiuHI  peakuil, mop'szaHi i3 Tepami€ro i3 3acTOCYBaHHAM
acraprinazu. Xo4a BOHM HE Oyim crien$ivHO acouiOBAaHUMH 13 3aCTOCYBaHHSAM ICraciapras,
BOHHM MOMUIMBI [IPH 3aCTOCYBaHHI JIKapChbKOro 3aco0y Onkacnap:

Hopywenns 3 60Ky cucmemu KpOSOMEOPEHHA ma nimgpamuunoi cucmemu

OuKacnap MOMe BHKJIMKATH MI€JIOCYTIPECIF0 HM3BKOTO Ta CEPeAHBOrO CTYNEHS TSKKOCTI, 13
MOJK/IMBICTIO YPaKEHHS YCiX TPhOX JIiHiA KPOB'SHUX KJTITHH.

[1pu61M3HO MOIOBMHA YCIX Cepiio3HMX BUIA/IKIB KDOBOBHJIMBY T4 TpoMGO3y CTOCYBAJIach Cy/IHH
FOJIOBHOTO MO3KY, MOX/IMBHMH HACJI/IKaMH €, HallpHKJIaz, iHCYJIBT, CY/IOMH, TOJIOBHMH OiyTb abo
HETIPUTOMHICTb.

ITopywenns 3 60Ky Hep606oi cucmemu

OHKacnap Mo)e BUKIMKATH NOPYIICHHS (yHKILiH IEHTPAILHOI HEPBOBOI CHCTEMH, IIPOSBAMH
SKHX € KOHBYJIbCII T4, Pi/llle, CILTYTaHui CTaH CBiIOMOCTI Ta COHJIMBICTD (HE3HAYHE NOPYIICHHS
CBiJIOMOCTI). :

Y piAKHX BHNAIKaX MOMNKIHBHIL CHH/IPOM 3aIHBOI oGoporHoi nefikoenuedaionarii (RPLS).

B yiKe piIKMX BHITAKAX CIOCTEPIraiy Jerkuit TpeMop NaibLiB.

Iopywenns 3 60Ky WIYHKOBO-KUUIKOB020 MPAKMY

[Tpu6iM3HO y TOJOBMHM MAUI€HTIB BHHMKAIOTH peakiii HU3BKOrO Ta CEPEeJHBOTO CTYNCHS
TSOKKOCTI 3 GOKY HLTYHKOBO-KMIIKOBOI CHCTEMH, TaKi, K BTpaTa aneTuty, HyJ10Ta, 6moBoTa,
abI0MiHAIBHI CITa3Mu, Jiapes Ta BTpaTa MacH Tija.

UacTo MOK/IMBHIL TocTpHit mankpeatut. HasBHI OKpeMi MOBIZIOMJICHHSA PO BUINAJKH yTBOPCHHS
11CeBIOKICTH (IPOTATOM /10 YOTHPBOX MICALIB MiC/Is OCTAHHBOTO BBCJICHHS).

I'emopariunmii ab0 HEKPOTHU3YIOYHMH MaHKPEATHT BUHAKAIOTH piako. Onucanuil OJMH BUIAJIOK
NaHKpeaTuTy 3 OJHOYACHMM TFOCTPHM IaPOTHTOM Ha doni Tepanii i3 3actocyBaHHsm L-
acnaprinasu. € MOBLIOMJICHHA NPO OKpeMi BHIIAJIKH reMoparigHoro abo HEKpOTH3YIOHOro
NAaHKPEATUTY 3 JISTATLHAM HACJI1JIKOM.

MosciuBe 30iNbINeHHs BMICTY aMminasu B cupoBatii Kposi B mepion abo Imicas 3aBepLICHHS
Teparii i3 3acTocyBanHsM Jikapebkoro 3acody Onkacnap.

Iopyuwenns 3 GOKY HUPOK MA CEHOBUX WIAXIE w2 b
[ocTpa HMPKOBA HEJOCTATHICTh MOXNUIMBA Y PUIKMX BHITA/IKax npoTAroM  Tepamii is\ « 2
3aCTOCYBaHHSM, B TOMY u4ncai, L-acnaprinasH. EE5 | npowed Tl s o
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IMopywenns 3 6OKY wWKipyu ma RIOULKIPHUX MKAHUH

Peakiiii 3 60Ky mKipH MOKYTb OyTH IPOSIBOM ajlepriynux peakuii. Onucanuil oJMH BHIIA/I0K
TOKCHYHOIO  emigepManbHoro  Hekposnizy  (cunapomy  Jlaitenna), acomiifoBanmii 13
L-acnaprinasoro.

ITopywenns 3 60Ky eHOOKpUHHOT cucmemu

3MiHH HIOKPMHHMX (GYHKIIH MiAUUTYHKOBOT 32103 CIOCTEPITaloTh 4acTo, IXHIMH IPOSBAMH,
rOJIOBHMM YMHOM, € MOpYIICHHs MetabouisMy rioko3n. Onucani Bunaaku, sk aAiabeTHyHoro
KETOALMI03y, Tak 1 TiNEpOCMOJISpHOI  rinepriikemil, ski, K [pPaBWiIO, BIJANOBIAIOTH Ha
BBCJICHHS 1HCYJIIHY.

Ilopywenns 0bminy pevosun ma po3naou xap4y6amms

Bunaaku 3MiHM BMicCTY JIiNiAIB y CHpPOBATLi KPOBi, @ TAKOK 3MiHa MOKa3HUKIB BMICTY JHIIAIB Yy
CHpOBATII KPOBIi, y Oi/IbIIOCTI BUNIAIKIB 6€3 KIIHIYHHX CHMIITOMIB, € JIyXKe YaCTHMH.
ITiBuIIeHHS BMICTY CEYOBHHH Y CHPOBATIlI KPOBI BUHHKAE PETYJISPHO, € HE3AJICHKHUM Bijl JI03H 1
MaiiiKe 3aBXK/IM CYNPOBO/DKYETBCS 03HAKaMy NMOpPyIIeHHS 6anancy npepeHansHoro Metabomismy.

Cucmemui nopyuieHnss ma nopyulenis y Micyi 66eoenns
[Ticas in'exuil MOXIIMBA MIPEKCid, AKa 3a3BUYaH MHHAC CIIOHTAHHO.

IHopywenns 3 60Ky iMynnoi cucmemu

bynu BusBieni cneumdidyHi aHTHTINIA [0 meracnapra3; HEYacTO BOHHM acOLIIOBAIHMCH i3
peaKuisiMH TifBHIIEHOT 4YyTauBocTi. Takok OyJo BHABICHO HEHTpAI3yrOdl aHTHTLNA, SAKI
3HUKYIOTh KJIIHIYHY e()eKTUBHICTD.

Peaxuii miziBuieHol 9yTJIMBOCTI 710 JiKapeskoro 3aco0y OHkacnap, BKIIOYHO 13 3arpo3JIMBUMH
KHUTTIO aHAQUIAKTHYHAMH peaKilisiMHi, aHTIOHEBPOTHYHUM HaOpskoM, HaOpskoM ryd, HabpsKoM
MOBIK, EPUTEMOIO, 3HHXKCHHSM apTepiaIbHOTO THCKY, OPOHXOCIa3MOM, YTPYIHEHHSM JIUXaHHS,
cBepOIXKEM Ta HEcPHHMHE BHCHIIAMHA, MOXUINBI Ha (oH1 Tepamii (auB. po3aim 4.3 Ta 4.4).

I'enamobiniapni nopywenns
3miHa nokasHUKIB (YHKUiH mnedinkd € uactoo. Hesanexxne Big 103u 30LIbIICHHS pIBHS
TpaHcaminaz Ta OiipyOiHy B CHPOBATIII KPOBI CIOCTEPIralOTh 4acTo.

Bunaaku creaTo3y NediHKH CIOCTEpiraloTh Jyxe 4acro. € MOBiIOMIICHHS NPO PiKi BHNAIAKHA
3aCTOIO JKOBYI, JKOBTAHHUIL, HEKPO3Y KJITHH NEYIHKHA Ta NEYIHKOBOI HEJIOCTATHOCTI 13 JIETAJIbHUM
HACITI/IKOM.

[lopyienns cuHTe3y OLJIKY MOXE IPU3BECTH J0 3HMIKCHHS BMICTY OLIKY Y CHpPOBATIi KPOBI.
Hesanexne Bix 1034 3HMIKEHHS BMICTY abOyMiHy B CHpPOBAaTIli KPOBI BHABISIOTH Y OLIBIIOCTI
Nali€eHTiB B epioj Teparii.

HeGaxkani peaxiii mpwu 3acrocyBaHHi npenapary OHkacnmap Ta NpW 3acTOCYBaHHS HATHBHOT
HenerunaboBanoi L-acmaprinazu (to6T0, HaTUBHOI acnaprinasu E. coli) € noaioHUMH.

oBiioMiIeHHS PO Mi03pIoBaHi no0i4YHI peakitii
[ToBimomnenus npo migo3pioBani moOiuni peakuii y micaspeecrpauiiiuuii nepis \mxap(;},}cé}n
3acoby ¢ BaxsmBuM. lle naec 3mory BectH OGesnepepBHMH MOHITOPHHF/ cmﬁm,anom
Kopncmpmuxy 3aCTOCYBAHHSA NIPENIapary. Cnemamcm B rauysi oxopOHH 3):fo,pd‘u' '
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4.9 [llepenozyBanus

[ToBitomisiziocss mpo BMNAJKM HEHABMUCHOTO Mepeno3yBaHHs 3aco0y Omkacnap. Ilicas
NePe/I03yBaHH CIOCTEPirany NiJABHIICHHS aKTUBHOCTI NEYiHKOBHX (DEPMEHTIB, BUCHIIAHHS Ta
rinepbinipyGinemiio. Cnenudiune MeaukameHTO3HE TiKyBaHHS Y BHIAJKY IEpPEAO3yBaHHS
BIJICYTHE. Y BHNAJKY Nepe03yBaHHs HeOOXiXHMH peTenbHuil MOHITOPHHT CTaHy malieHTa s
BHABJICHHS O3HAK Ta CHMITOMIB MOGIYHMX peakiliii Ta HaJlaHHs HATEKHOTO CHMIITOMATHYHOI'O
Ta MATPHMYIOHOI0 JIIKYBaHHS.

5.  ®APMAKOJIOI'TYHI BJJACTHUBOCTI
5.1 ®@apmakoauuamiuni BJACTHBOCTI

®dapmakorepaniysa rpyna: AHTHHEOIUIACTHYHI  Ta IMyHOMOAYI0104i  3acobu,  iHmi
aHTHHEOIUIacTUYHI 3acobu, koa ATX: L01XX24

Mexanizm gi"

Mexanism aii L-acnaprina3su nossirae y ¢pepMeHTHOMY posmenﬂenm aminokucinotd L-acnapriny
Ha acnapriHoBy KHCJIOTy Ta amowniii. Hecraua L-acnapriny B KpOBl NPHU3BOIUTD J0 mrlﬁyBaHHa
cuHTe3y 01Ky, cuntedy JIHK ra cunresy PHK, 30kpema, B neifkeMiunux 6iactiux KITHHAX, HE
3/1aTHHUX 710 cuHTe3y L-acnapriny, yepes mo BinOyBacThes IXHiH anonTos.

HaBnpoTu, Hopmanbhi KkiniTHH, 31aTHI 10 cuHTe3y L-acmapriny, € memm YYTIIMBHUMH JI0 HOTO
IIBMJKOTO po3nany Ha QoHi Tepamii i3 3aCTOCYBAHHAM depmenty L-acnaprinasm.
IIEI'mmoBadnHsg He 3MiHIOE cbepmcn*rm BiracTuBocTi L-acnaprinasu, aje BIJIMBaE Ha
apmaxokineTHyHi BJaCTHBOCTI Ta IMyHOTEHHICTB ILOTO (epMEHTY.

®apmakoauHaMiyni ebekTu

AnTHNCHKeMIYHUH edeKT L-acnaprmaan NOB'3aHUH 13 NOCTIHHNM BHBeneHHsM L-acnapriny i3
KpOBi Ta CiMHOMO3K0BOI pimmuu (CMP). ®apmakouuamiunuii (DJ1) edexT nikaperkoro 3acoby
Onkacnap ouinoBamm micis 8/M (gociimkenus CCG- 1962) ta B/B BBenteHHs (AALLO7P4).

B mocmimxenni CCG-1962 @)1 edexr nikapcekoro 3acoby Onxkacriap ouiHrosamu 3a
pesyJibTaramu cepii BUMipIOBaHE BMiCTy acnapridy B cnpoaa'mt kposi (n=57) ta CMP (n=50) y
AiTeH Ta MiUTKIB, IKUM MIONHO 6y10 BCTAHOBJICHO JiarHo3, i3 CTaH/IAPTHHM PH3HKOM [T, sixi
OTPUMAIIK 110 TPH JIO3H JIIKAPCHKOTO 3ac06y Onxacnap BHyTplu.IHLOM '13080 (1m0 2500 MO/m?
IUIONII TIOBEPXHi Tina), oaHy — y ¢asi inaykuii, Ta aBi — y mismimmx ¢azax inTeHcupikanii
Tepanii. 3HHKEHHS I{OH]_leH'I'an.ll acnapnﬂy B CHpOBATIi KpOBi Oy0 O4YEBHMIHHM BXe Ha
YeTBEPTHH JICHb MicCis mMepmoi iHayKuifHoi 103H, Ta 6yno HaHwKk4yuM Ha 10-# jnewp micns
BBe/IcHHs. KoHueHTpanis acnapriny B cupoBarii kpoBi, mpu6mmsno, 1 MKMOJIb, 30epiranach
NpOTATOM O/M3bKO TPhOX THXHiB. KoHleHTpalis acmapriny 3sHH3MIach 70 <3 MKMOJIb, KOJIM
aKTUBHICThL acnaprisasu cranosuiaa >0,1 MO/ma. Bwicr acnapriny 8 CMP 2,3 mkmoib 110
JiKyBaHHs 3HM3MBCA 10 1,1 Mkmosts B Jlens 7 Ta 0,6 MKMOJIL B Henn 28 innykuiitnoi gasu (aus.
Kainiuna epexrusnicts Ta Ge3neka).

B nocmimrenni AALLO7P4 ®J] edext nikapckoro 3acoby OHKacnap OIIHIOBAIIH npy. d_ae,&enm
47 nauientam 3 I'JIJI 3 BUCOKHM pusHkoM (HasBHicTH B-kimiThn- nonepennuxm) )jam Gme; \
npn,ua'rm JUIst aHamsy, AKi OTPUMYBAIH Omnkacnap B/B B 1031 2500 MO/m? r:nom}r nmepﬁi?r
B ¢asi ingykuii ta xoncomigauii. Kounentpanis L-acnapriny B miaswi KPOBi- 3 i
plﬁﬂa HIKHOIO 32 MEXY KIJIbKICHOTO BH3HAUCHHS TPOTArOM 24 romn nics ﬁBe I
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BBeICHHS B (asi imaykuii, Ta 30epiraiach HWKYOIO 33 MeXy BH3Ha4eHHs 10 18 mua micns
BBE/ICHHS.

I pyHTYIOUMCH Ha pe3yjabTaTax IMX ABOX JIOCI/DKEHb, MOXKHA 3p0OMTH BUCHOBOK, 110 OHKacmap
npu BBEACHHI B 031 2500 MO/M? niomi nosepxsi tina B/M (CCG-1962) ta 8/ (AALLO7P4)
3abe3neyye MiATPUMaHHs 3HHKEHHs BMicTy L-acniapriny npoTsroM G1M3bK0 JIBOX THIKHIB MICIs
BBCJICHHS.

Kniniyna edpexruBHicTh Ta Oe3neka

EdexktuBHicth Ta 6Ge3nexy Jikapcekoro 3acofy OHKacmap OIIHIOBAIN 3a JAHHMH TPbOX
KJIHIYHMX JIOC/IDKeHb TpU 3actocyBanni OHKacnmapy, po3uMHy I iH'eKiii/indys3ii B skocTi
Tepanii nepmoi ninii nauientis 3 I'JUT: o nocnimpxenns CCG-1962 6y10 BKIIOYEHO NALIEHTIB
i3 cranpapraum pusukom [JIJI; B mociimkenns AALLO7P4 Oyno BKIIOYEHO NALIEHTIB i3
Bucokum pusukom [JUI; B jocmimkenus DFCI11-001 6yno BKIIOYEHO NAIIEHTIB i3
CTaHJApTHHUM Ta BUCOKMM pusukoMm I'JUJL

Ouinka edexktuBHOCTI Jikapcekoro 3aco0y Omnkacnap B Tepamii mnamientis 3 T'JIJT 3
perauBoM/pedpakTepHEM 3aXBOPIOBAHHSM Ta KIIHIUHOIO ajlepridHoi0 Peakilicilo Ha HATUBHY
L-acnaprinasy E. coliB anamue3l I'PyHTYEThCS Ha CYKYNHHX JaHHX 94 namieHTiB i3 1mecTH
BiIKpuTHX  Jocuijpkens [ASP-001, ASP-201A, ASP-302, ASP-304, ASP-400 Ta
ASP-001C/003C].

Iepwa nrinis_mepanii (nayienmu 3 TJIJI 6e3 peakyii nidsuwenol 4ymaueocmi 00 HAmMuHOT
L-acnapeinasu E. coli)

Besneky Ta epexkTuBHIiCTD JiKapcekoro 3acoby OHKacmap ONIHIOBAIM 33 /JAHMMH BIJAKPHTOTO,
6araToLEHTPOBOrO, PAHAOMI30BAHOrO IOCIIKEHHS 3 aKTHBHHM KoHTposiem (JlociimkeHHs
CCG-1962). B nupomy jpocnipkenni 118 giteit Bikom Big 1 g0 9 pokis 3 ['JIJI cranpaptHoro
PU3HKY, AKi HEe OTPUMYBAIM JIiKyBaHHs pasimie, Oyiau panjomisoBani y cnisBigHomenHi 1:1 10
rpyn OTpHMaHHS Jikapcekoro 3acoby Ounkacnap abo HatuBHOI L-acnaprinasu E. coli B Kypci
KoMGiHOBaHOi Tepamii. OHKAcap BBOJMIN BHYTPINIHBOM'S30BO, B 1031 2500 MO/M? muomi
noBepxHi Tina B JleHb 3 4-THKHEBO1 1HyKIHHOT (a3u Ta B JleHb 3 KOKHOI 3 JIBOX 8-THKHEBHX
BiakuaaeHux ¢a3 inTencudikauii. Harusny E. coli L-acnaprinasy BBOAMIM BHYTPIIIHBOM'S30BO
B 7103i 6000 MO/M? 1i01i MOBEpXHi Tijia TPH pa3u Ha THK/EHD, B LLJIOMY, BBOJIWITH JIEB'ATH 103
[IPOTArOM iHAYKLIHHOT (a3 Ta WicTh 103 B KOXKHIH 3 BiAK/I1aieHUX (a3 iHTeHCcHpiKanii.

[lepBuHHa OLIHKA €(EKTHBHOCTI IPYHTYBalach Ha JICMOHCTpAIlIl OTHAKOBOIO 3HMIKCHHS BMICTY
acrapriny (3a KiJIbKicTIO Ta TPHBAIICTIO) B Ipylax 3acTOCYBaHHS JliKapchKoro 3acoby Ounkacnap
Ta HATUBHOL L—acnapr'iHa:m E. coli. llepenba4eHoro NpOTOKOJIOM METOK Eiyno 3HUKEHHS BMiCTy
acrnapriny B CHpOBartlli KpoBi J10 Kouuempaml (11 CJmonk. KinbKicTh Malli€HTIB 3 TAKAM PiBHEM
3HMKEHHS Oy/1a 0IHaKOBOIO B 000X JIOCHI/UKYBaHMX IPyNax IMpOTAroM ycix Tpbox (a3 Teparmii y
BH3HAYEHI MPOTOKOJIOM MOMEHTH Hacy.

B ycix ¢a3zax rtepamii KOHIEHTpallis acnapriHy B CHpPOBATIli KPOBI 3HMIKYBalach IPOTAIOM
YOTHPHOX JIHIB IIiCJIsi BBEJCHHS IEpIIOi J03W acrapriHasd y BiANOBIAHIA (a3l Tepamii, Ta
3QIMIIANack HA HHM3bKOMY PpIBHI IIPOTAroM NpuHOMM3HO TpbOX THXKHIB B 000X rpymax

3aCTOCYBaHHSA HiK&pChKOI‘O 3aco0y Omnkacriap Ta HaTuBHOI L-acmaprinasu E. coli. Iucbopmauiﬂ
| 010 KOHIEHTpaIllii acnapridy B CHpOBElTLII KpoBi y a3l inaykuil HaBeaeHa Ha H yzaw—ih
XapakTepUCTHKH 3HWKEHHS BMICTY acrapriny B CHpOBarTIii KpOBl NPOTAIOM ,unox a,zer
$a3 inTencudikauii moaidHI 10 XapaKTEPUCTHKH 3HHIKEHHA BMICTY acnapriny B c? p"_a
IPOTArOM IHAVKLIAHOL dha3u.

MEPEKNAL B:PHWF
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Pucynok 1: Cepeani ([] crangaprHa noxn0Ka) NoKa3HUKH BMICTY acnapriny B CHpOBaTIi
kposi B Jlocaikenni CCG-1962, B inaykuiiiniit gasi
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Awie nicna sseaexss Nepwol goau L-acnaprinaiu

IMpumitka: Onkacnap (no 2500 MO/M? niomi noBepXHi Tina, BHYTPIMIHEOM'S30B0) BBOJIMIM B

Jlens 3 4-tixuHeBoi ¢asm iHmyKuii.

Hartupny L-acnaparinazy E. coli (mo 6000

MO/*mtomi moBepxHi Tina, BHYTPIIHBOM'S30BO) BBOAM/IA TPH Pa3d HA THIKACHb, B
1iJI0MY, IPOTATOM (as3u iHayKIil BBoaMIM 9 103.

KonuenTpauiro acnapriny B ciuHoMo3KoBil piguni (CMP) Busnauanu y 50 namientis nporsrom
iHayKkuiinoi ¢asu. Bmict acnapriny B CMP 3u#3u3uBCs, 3 cepenboi konneHTpaii 3.1 MKMOJIb
mo nouarky tepanii g0 1,7 mxmons B Jlenb 4 [ 1 Ta 1,5 MxMonbs gepes 25 [J1 auiB micis
BBEJICHHS JliKapchkoro 3aco0y Onkacnap. Lli pe3ynbraTh € mOAiGHUMY /10 OTPUMAHMX B rpymi
HaTUBHOI L-acnaparinasu E. coli.

Iudopmanis mono BuxuBanus Ge3 moxiit (BBIT) naiieHTis 3 rpyn OTpUMaHHS NiKapchKOro

3aco0y Omnkacnap Ta HatuBHOI L-acnaparinasu E. coli nasenena B Tabmmui 2, amzaiinom
nocnimxents CCG-1962 ue Gyna nepebayena oninka pisHuni nokazuukis BBIL.

Tabiuus 2: Iokasauku Bixusanns 6e3 noaiit (BBI1) uepes 3, S ta 7 pokis (Jlocaimkenns

CCG-1962)
Omnxkacnap HaruBna L-acnaprinasa
E. coli
3-piunwii pisens BBII, % 83 79
(95% A1) (73, 93) (68, 90)
5-piunuii pisens BBII, % 78 73
(95% A (67, 88) (61, 85)
7-piunuii pisers BBIL, % 75 66
(95% JI) (63, 87) (52, 80)

B nocnizxenni CCG-1962 naityactimmmu 106iuHMMHU peakiuismu Oy iHpeKnii, BKIIOYHO 3

ABOMA 3arpO3JIMBUMHM JUIS KHUTTA iHGeKuisMu (y OJHOTO NaLieHTa 3 KOXKHOT 3 rpym). ]}&%\_\
4acToTa Ta THI NoOIYHMX peakiii crynens 3 ta 4 6y 0JHaKOBUMH B 060X rpynﬁf 9 HBOX
TNAIiCHTIB 3 IPYIH 3aCTOCYBaHHS JIIKapchKOTo 3acoby Onkacnap po3BHIIHCE alepriuni peg
nepion (asu BinknaneHol inrencudikamii Nel (anepriuna peakmis 1 crynens ta p __

CTYTEHS).
NEPEKNAN E‘»H”H"‘
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Bysio mposeiene minoTHe A0CHUKEHHS 3 BKIIOYCHHAM MAICHTIB i3 IOWHO BCTAHOBJICHHM
niarnosom, Bikom Bix 1 mo <31pokis, 3 Bucokum pusukom [JUJI B-kimitum TIOIIePE/IHHKIB
(Mocmipkenns AALLO7P4). Lle Oys0 BiakpuTe, KOHTPOITBOBAHE, PaH/IOMi30BaHe, MOPIBHAJIBHE
JIOCJTI/UKCHHS TIeTHIIbOBAaHOT acmapriHa3i Ta JiKapchkoro 3acoby OHKAclap, sK CKIaI0BHX
Gararo-KoMIOHEHTHO XimMioTepanii B mepmiif jinii Jikysanus namientis 3 TJUL Kputepicm 3a
BMICTOM JieiikouuTiB Oynu: a) Bik 1-10 pokis: neitkomutis >50 000/mxu; 6) Bik 10-30 POKIB:
Oyab-siknit BMICT JICHKOUMTIB; B) IPOBEIEHHS MONEPENHBOI CTEPOimHOI Tepamnii: Oyib-sKui
BMict elikouutis. He Bkmowanu mnauientis, ski panime OTPHMYBAIHM IHTOTOKCHYHY
XiMiOTepariio, 3a BUHSTKOM CTEPOiliB Ta iHTPATEKATBLHOrO BBEICHHS mutapabiny. B uinomy, B
pocnipkenns 6yn10 BKmoyeHo 166 nanientis; 54 namienTie Gy/10 BKIIOYEHO PaHOMHO JI0 TPYIIH,
fiKa OTpUMasia Jlikapchkuii 3aci6 Omnkacnap o300 2500 MO/M? mnomi noepxsi Tina ta 111
NAlieHTiB — 10 IPyNH, sKa OTpHMAana JUls JIKYBaHHS JOCIi/UKyBaHHil 3acid NernIbOBaHO!
acnaprinasy. OHKacnap BBOJAM/IM BHYTPIIIHBOBEHHO B /1031 2500 MO/m mutonti nosepxwi Tina B
asax inaykuii, KoHcostianii, BixKIazeHoi inTeHcHdikanil Ta pasi mpomikHol HiATPAMYIOYOT
Tepanii nauienTam i3 BucokuM pusukom [JUI, siki orpumyBanmM miscuieny Tepamiio 3a
npotokosioM  bepnin-®pankdypr-Mioncrep. Kinbkicts namientis B rpymi  3actocyBauus
miKapepkoro 3aco0y OHKacnap 3 HEraTMBHMM CTATYCOM 33 MiHIMATLHHM 3/ IHITKOBHM
3axBoproBaHHAM (M33) (<0,1% nelikeMiuHMX KIiTHH y KiCTKOBOMY MO3Ky) B Jlennp 29
iHAykuiinoi ¢asu cranosuna 80% (40/50). Ilicas 4-x pokis mokasuuku BIIB Ta 3arabroi
BikuBaHOCTI (3B) B rpyni 3acrocyBanHs nikapebkoro 3aco0y OHKacmap CTAHOBHIIM 81,8%
[95% MI: 62,9-91,7%) ta 90,4% [95% JI: 78,5-95,9%) Bianosizuo. B ninomy, B rpymi
3aCTOCYBaHHS JiKapChKOro 3aco6y OHKacnap 4acToTa BUNa/KIB peakuil mijBuimeHo 9y TJIIMBOCTI,
HE3&IEXHO Bil CTYNEHs TSMKKOCTI, cTaHOBHIA 5,8%, aHaQLIaKTHUHUX peakiii — 19,2%, a
naHkpeardry — 7,7% Yacrora Bunazkis pedpuibHOi HeliTponeHii cTyneHs 3 Ta BUIIE CTAHOBHIA
15,4%.

Hocnimxenns axe Tpusae - DFCI 11-001, sike npoBouTh IuctutyT paky [lana-®apbep (DFCI),
€ aKTHBHO KOHTPOJbOBAHUM, PaH/IOMi30BaHMM, GaraTolEHTPOBHM JOCIIKEHHSM pe3y/IbTaTiB
B/B 3aCTOCYBaHHs JIOCII/UKYBAHOTO MPOJAYKTY MErH/IbOBAHOL acnapriHasu y nopieHanHi i3
3aCTOCYBaHHs JliKapebkoro 3acoby Onkaciap, B Teparnii jitedf Ta miutiTkis Bikom Bix 1 g0 <22
POKIB 3 II0HHO BcTanoBIeHNM AiarHozom ['JIJI, sxi oTpuMyIOTH ximioTepariio B 38'3Ky 3 [J1J]
3a npotokosiom DFCIL. 3aranom, 6ys10 paujomizosano 239 nauientis, 237 3 SIKMX OTPHMYBATH
AocniuKyBanuit 3acibd (146 vosnosikis Ta 91 xinka), 3 Hux 119 namienTis (115 3 niarnozom I'JIJI)
orpumMysain OHkacnap, 1o 2500 MO/M?. 3aci6 BB B dasi ingykuii (Jlens 7) 1 Hajai yepes
KOXHI 2 THXHI, IPOTATOM, B Iinomy, 30 THxKHIB MicHsiHAyKuiAHOT tepanii. Pangomizaniio
nauienTis Oy10 crpaTHdikoBano 3a pu3HKOM (cTanapTHHMI/BACOKHIA/yKE BUCOKHH PH3HK), SIK
B-kmitunnoi, tak i T-xinituanoi I'JIJI. KinekicTe namiesTtis 3 rpyIM JIKapchKoro 3acoby
Omnxacnap 3 HusbkuM M33 nicis ingykuifinot $pasu (<0,001 KIiTHH, 10 HALAIOTHCS BUSABJICHHIO)
B Jlens 32 cranoBmio 87,9% (80/91). Oxnopiuna yactora BIIB cranosmna 98,0% [95% JI:
92,3; 99,5]; omnopiuna 3B cranosuia 100% [95% JII: 100; 100] B JIAHOMY JIOCTIKEHH].

Hayienmu 3 Il y sxux cnocmepizanuce pearxyii nidsuwenoi _yymausocmi 00 namueHoi
L-acnapeinasu E. coli

Y mecTH BIIKPHTHX AOCIIKEHHSX OLiHIOBAIIH pe3yabTaTH 3acTOCYBaHHS JIIKAPCHKOro 3acoly
Omukacniap B 38'43Ky i3 pelManBHIM/pepaKTepHIM reMaTOIOrYHAM 3aXBOpoBaHHAM. B xoji
WHX JI0CIIi/UKeHb, B Lij1oMy, 94 nanicuts 3 miarnozom I'JIT Ta KiiniuHo0O JIEPrivHO peaKilicio
Ha wHatuBHy L-acnaprinasy E. coli B anamue3i orpumyBamu Omnkacrap. OfuH malieHT
orpumyBaB Omnkacnap B n03ax 250 Ta 500 MO/M* nuomi noeepxsi Tina, BHYTPLUHHEBOBCIHO,
Pemra nauientis orpumysamm 3aci6 B 103i no 2000 a6o 2500 MO/M? miomi Lﬁ{é@xﬁi".{'ﬂ{f{;ﬁ‘r:,_

BHYTPILIHBOM'S130B0 a60 BHYTpilHb0BeHHO. [lamienTy orpumyBamu OHkacriap }'ﬁ@'ﬁﬁhano ab
KoMOIHanil B ckirai 6aratokoMIoHeHTHOT ximiotepanii. B ninomy, B n'stu .uqc;f:jﬂixex ' 7
AKMX Oy10 InpoanatizoBaHo, y 65 nauieHTiB, fAKi OTPHMYBaIH Onxacnép; '*_3=
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HalOLIbIIO] TepaneBTHYHOT BIAMOBIAI NPOTATOM YCHOIrO JIOCIUKEHHS, INOBHY peMiciio
crocrepiraima y 30 nauientis (46%), yactkoBa pewmicis y 7 nauientis (11%) Ta remarosoriube
nokpamenns y 1 namienta (2%). B inmomy gocnimkenni, mo sxoro Oyio BkmoueHo 29
nauicntis 3 I'JIJI Ta peakniero ninsuimenoi 9y imBocTi, ki oTpumyBamu OHKacHap, OIliHIOBAIH
BI/NOBI/b B IHAYKUiHHiH pa3i y 11 nanientis. 3 uux 3 nauienty (27%) J0CATIH TOBHOT pemicii,
1 mauient (9%) — wacTkoBoi pewmicii, 1 mamient (9%) — reMaToNOriYHOrO NOKPAIIEHHS Ta y 2
mamientis  (18%) cnocrepiranu o3HakuM TepaneBrHuHOi edexTuBHOCTI. TepaneRTHUHY
eeKTUBHICTh BU3HAYAIHM, SK KIIHIYHE TOKPAIIEHHS, SKe He BiAMOBIZAN0 KpUTEpisM iHIOro
MO3UTHBHOIO pesyibraty. B nepiox ¢asm miarpumyiouoi Tepanii 6yno omimeno gami 19
nauieHTis, 3 skux 17 nanientis (89%) aocsarim nosHoi pewmicii, y 1 naunienta (5%) criocrepiraiu
O3HAKH TEPANeBTHYHOT eheKTHBHOCTI.

5.2 ®apmakokiHeTH4HI BJIACTHBOCTI

®apmaxokineTnuHi BiacTHBOCTI 3aco0y OHKacmap 3yMOBIeHi aKTHBHICTIO acriapriHasu, sKy

BU3HAYaIM MeToamM (epMeHTHOro awWanizy micas B/M (CCG-1962) Tta B/B (AALLO7P4,
DFCI 11-001) BBeienus.

B npocmimxenni CCG-1962 cepeans akTHBHICTH acmapriHasd J0CATaia MaKCHMATBHOTO
sHadeHns 1 MO/mn B Jlens 5 micna in'exnii. Cepeanst TpuBazicTs nepiofy HaiiBBUBEICHHS
ImicIis BOMOKTYBaHHA y Micui in'exuii cranosuna 1,7 1o6u, a nepiojy HariBBHBegeHHS — 5,5 6.
Iloxaszuuky 06'eMy posnoniny micnst J0csTHeHHS AMHAMIYHOT PiBHOBArM Ta KIipeHCy, 3rigHO 3
oLiHKoIO, cranoBu 1,86 1/mM? Ta 0,169 1/M° Ha 100y, BiANOBIAHO.

B nocaimkenni AALLO7P4 ®K napamerpu micis oanopasoBoro BBemeHHS 1031 2500 MO/m?
B/B B iHAyKuiiui#i d¢asi pospaxoByBanu MeTozoM HekommaptmenTHOro ®K aHamisy, i3
BHKOPHCTaHHAM I10CJIi/IOBHO OTPUMAHHX 3pa3KiB IUIa3MH KPOBIi, pe3ysLTaTh HasejeHi 8 Tabmuui
3 (mwmB. po3ain 5.1). BusBiena Tenzienuis 10 HIWKYHX 3Ha4eHb Cmax Ta AUC JiKapchKoro 3acoly
Onkacriap y 4onosikis, nanientis i3 Gimbmmam IMT Tta namientis Bikom >10 pokis. B
iHAyKUiHHiA dasi, nicis B/B BBeleHHs aikapcbkoro 3acoby Omkacnap B pasosiit 103i 2500
MO/m?, akTuBHicTh acnaprinasu cranosuna >0,1 MO/ Ta 36epiranaces npotsrom a0 18 auis
nicins BBeJAeHHS ¥ 95,3% nauieHTiB.

Tabmus 3: @apmakokiHeTHYHI NapaMeTpH miciasi 0JHOPA30BOro B/B BBEACHHS
Jikapeskoro 3acoby Omnkxacmap B 031 2500 MO/m?  wiomi noBepxui Tila B
iHayKuiiinii gpasi (N=47; Tocaixxenns AALL07P4)

OK napamerpu Cepeane Apupmernune (CB)
Cmax (MMO/ma)* 1638 (459.1)

Tmax (roa.)* 1,25 (1,08; 5,33)"

AUCo-« (MMO [ xoba/m)* 14810 (3555)

AUCo-0 (MMOOxo6a/mn)’ 16570 (4810)

ti2 (106a)’ 5,33 (2,33)

CL (1/106a)' 0,2152 (0,1214)

Vss (1)’ 1,95 (1,13)

* N=47 nauieHTis, 1aHi SIKHX IIPUAATHI 718 aHATi3Y.

T meniana (10", 90" npomenTis).

' N= 46 nauientis, 1ani AKMX pUAATHI /UIA aHaTi3Y.

B nocniypkenni DFCI11-001, ouinky axkTWBHOCTI acnaprinasm 3HCHIQBET
O/IHOPa30BOTO B/B BBEJICHHS JliKapchKoro 3acoby Ounkacnap B 1031 2500 MO/M? ¢
Tina B Qasi inaykuii Ta yepes KOXKHI JBa THXKHI MPOTATOM MHCAsiHAYKIIHHOT bdzn(ug. 1 \
5.1). Ilporsirom inmykuiiiHol (a3u axTHBHICTH acHapriHasH CTAHOBHJA 20,1/ TA \* T\

30epiranace y 93,5% nauientiB nporsrom 18 auis micas Beexenns. [Ipotsrom sf/
¢asu miniMaibHa (HalHIKYa) aKTUBHICTH acmaprinasy Ha piBHi noHan 0,4<MC
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y 100% naumicutis Bia 7 thxus a0 25 ks, Lli pesynbramm ceimwath npo Te, mo Ko
Onkacnap BBomsTh B 21031 2500 MO/M° muomgi nmosepxHi Tina 0JiHOpa3oBo abo OaraTopa3zoBo
4epes KOXKHI /B2 THXHi, KJIIHIYHO 3HAYyINa aKTHBHICTH acriaprinasm 36epiracThes MPOTArOM
YChOTO IHTEpBAIY MikK BBEJACHHSMH (TOGTO, IPOTATOM JIBOX THIKHIB).

IlarienTy 13 moiHo BeTanosnenum aiaraozom IJIJ1 OTPUMYBAIH OJIHY B/M 1H'€KIIIIO JIKapChbKOro
3aco0y Onxacanp (2500 MO/m> nzomii moBepxui Tina) a6o HaTUBHY acnaprinasy FE. coli
(25 000 MO/™* mnowi moBepxwi Tima), abo Erwinia (25 000 MO/M? mwnomi MOBepXHi Tina).
Ilepion nanisBMBeneHHS JiKapchkoro 3acofy OHKacmap 3 ILIa3Mu KpoBi OyB CTarucTH4YHO
BIpOriaHo noBmmM (5,7 AHIB) HiX Nepioa HANiBBHBEACHHS HATHBHOI acnaprinasu E. coli
(1,3 no6u) Ta Erwinia (0,65 n106u). Heraiina xnitTunHa 3arubeis TeHKeMIMHAX KIITHH in vivo,
BH3HAYeHa (uyopecieHTHHM 3a0apBieHHAM PoIaMiHOM, 6yJ1a 0IHAKOBOIO Mic/Is BBCICHHS ycix
TPBOX IpenapariB L-acnaprinasu.

Hamientn 3 TJIJT 3 kinbkoma peummBamMM OTPHMYBATH a60 Oukacnap, abo HarHBHY
acnaprinasy E. coli B Kypci inaykuiiisoi Tepanii. Onkacnap BBogmim B/M B 1031 2500 MO/m?
o moBepxHi Tina B gewb 1 Tta 15 ¢asu inaykuii. Cepesniit IIepioJl HaniBBHBEICHHS
nmiKapebKoro 3acoby Oukacnap cranosus 8 16 y naiienTis 6e3 peakuii minBrIIeHOT Yy TJIMBOCTI
(AUC 10,35 MO/mna/no6y) Ta 2,7 106¥ y namieHTiB 3 peakuicio miaBUIIEeHO] gyTiuBocTi (AUC
3,52 MO/mi/no6y).

OcobHBi KaTeropii namicHris

/ln3aiiH KOHTPOILOBAHHX JIOCITI/KEHb HE Tepe/16auaB MpPOBeIeHHS OLiHKH hapmakokineTHYHHX
BJIACTHBOCTEH JlikapchKoro 3acody Onkacnap npu BBeACHHI 0coGIHBHM KaTeropisM MaiieHTiB.
3a pesysbTaTamu nonyANiHHOT GapMakoKiHeTHUHOT OLIHKH JTiKapChKOTo 3aco0y Onkacriap, sika
IPYHTYBajach Ha JaHux jociipkens AALLO7P4 (8/8), DFCI 11-001 (8/B) Ta CCG-1962 (B/M),
0yJ10 BCTAHOBJICHO, WO KIipeHc (MiHifHuit Ta HacH4yBaHHH) 3pocTaB NPUOIH3HO MPONOPIiHHO
IOl MOBEPXHi Tina, a 3pocTanus of'eMy posnoginy 6yno Gimbm NPONOPIIHHAM 10 TUIONI
nosepxHi Tisa. CratucTHyHO Biporiana pisuuis GOK XapaKTePUCTHK MIPH BBE/ICHHI YOJIOBIKaM Ta
KIHKaM 3a pe3yJIbTaTaMu 1bOTo aHawisy ineHTH(IKOBaHA He Oyna.

Bnime HupkoBoi Ta newinkoBoi HexoctatHOCTI Ha OK XapaKTEePHCTHKH JIKapChKOTo 3acoby
Ounxkacnap e ouinoBam. OCKiTbKu rneracnaprasa € OLIKOM 3 BHCOKOIO MOJICKYJ/IAPHOIO Macolo,
BOHA HE BHBOJMTBLCS HUPKaMH, OTKe 3MiHY (papMaKOKiHETHYHMX XapaKTEPHCTHK IIPH BBEICHHI
JiKapeeKoro 3acoby OHKacap nanieHTaM i3 HEPKOBOK HeI0CTATHICTIO He OYIKYIOTb.

Ockinbku npoteosiTHuHi pepMenTH, BiAMOBITAbHI 32 MeTabomiuHe [IEPETBOPEHHS JIIKapPCLKOro
3aco0y Oukacnap, npescTaBieHi B yciX TKaHHHAX, TOYHA PO IeYiHKH HEBIZIOMa; MEHIIE 3 THM,
HE OYIKYIOTb, IO MOTiPIUICHHS NIeYiHKOBUX (QYHKIIIH CTAHOBHTHME KIiHITHO 3HAYyIy npobiemy
NpH 3aCTOCYBaHHI JliKapchkoro 3acolby Onkacnap.

Jlani 1mo/10 naiicHTiB TiTHLOTO BiKy BiACyTHI.
5.3 /lani 10KJiHIYHHX J0CTiKeHD 3 Ge3nexu

®apmakokiHeTHuHa/hapMaKoMHAMiuHa JOKIIHIYHA MOPIBHSHHICTE IBOX mKapcekux  dopm
JIKapchKoro 3acoby OHKacnap, po3uuHy s iH'eK1ii/indy3ii Ta mOpOWKyY 1A NPUrOTYBaHHS
posuuHy, Oyna npojaemoHcTpoBaHa Ha cobaKax NpH OHOPA30BOMY Ta GaratopazoBoMy
BHYTPIIIHBOBEHHOMY BBefeHHI 1031 (500 MO/kr). Huxuesaznaueni JOCIUKCHT S O ik
MPOBE/ICHI 13 BUKOPHUCTAHHSM JHKapChKOi hOPMM PO3UMH /st H'eKUif/iHdy3iil.

I'ocTpa TOKCHYHICTH 4 e
Jlmme jyxKe BACOKi 103 meracriaprasu, npu OTHOPAaZOBOMY iHTpanepiToneaThHOMY BREASHITI-7
mumam (25 000 — 100 000 MO/kr macu Tina) BukIMKaium 3aruGens 14% ycix “TBAPHH, SKHM/. =/
BBO/MIH 3aci6. [1pu BBeIeHH] TaKK K /103 CHOCTEPIrati renaToTOKCHYHICTh ToMi @iﬂ“@yp;ﬁﬁj"a/' '
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TsoKKocTi. HeGakanuMmu peakiisMi OyJiM 3HMIKCHHS Mac Tina, Hijloepexilisi Ta 3MEeHIIeHHs
AKTHBHOCTI. 3HHMIKCHHSI MacH CeJe3lHKH MoXKe OyTH O03HAaKOI IMYHOCYIIPECHBHOTO edexty
3aco0ly.

I mypu, i cobaku mo6pe NepeHOCH M Meracnaprasy HpH OJAHOPAa30BOMY BHYTPILIHHOBEHHOMY
BBejieHH] B 1031 10 500 MO/kr Macu Tina.

ToxcuyHicTb 11pu OaraTopa3oBOMy BBEJICHHI

Y 4-THxKHEBOMY JIOCII/IKEHHI, NIPH IHTpanepiTOHeaILHOMY BBE/JCHHI leracrnapra3u niypaM B
1031 400 MO/kr/no6y, crioctepirany 3HHKCHHS CIIOXKHBaHHs 1KI Ta MAacH Tijia y TOPIBHSHHI i3
MOKa3HUKaMM B KOHTPOJIbHIN IpyIIi.

V 3-Mica4HOMY JOCIIKEHHI, IIPH IHTpANepiTOHeaIbHOMY ab0 BHYTPIIIHEOM'A30BOMY BBEACHHI
meracnaprazd Mumam B 1031 g0 500 MO/kr, crnoctepiraiu He3HayHi renaToOKIITHHHI 3MiHM
TUIBKH IIPH IHTpaNepiTOHeaIbHOMY BBEICHHI HaiOLIBIIOT 1034.

TumuacoBe npurxideHHs 30UIBIICHHA MacH Tila Ta THMYacOBE 3HWIKCHHS 3aralbHOTO BMICTY
JIEHKONMTIB criocTepiram y cobak, SSIKUM BBOJWIM reracnaprasy B 1o3i 1200 MO/kr, oaun pa3
Ha THXK/ICHb, NMPOTATOM [BOX THXKHIB. Y OJHOr0 3 4HOTHPHOX coOak BUSBHIH 301IbLICHHS
AKTHBHOCTI TJIyTaMaT-nipyBaTTpaHCaMiHa3M y CHPOBATIII KPOBI.

IMyHOTreHHICTB

ImyHorenna BianoBie He Oyna BHsBIeHA B 12-THXXHEBOMY JOCII/DKEHHI HA MHIIAX, AKAM
neracnaprasy BBOJIMIJIM OJIMH pa3 Ha THXK/IeHb B 1031 10,5 MO/TBapuHa, BHYTPIIIHEOM'130B0 ab0
IHTparepiToHeaIbHO.

PenpoykTiBHa TOKCHYHICTD
JlociKeHHs penToIyKTHBHOT TOKCHYHOCTI Ieracnapra3u He POBOIMIIH.

B nocaimxeHHsx eMOpiOTOKCHYHOrO BILIMBY L-acniapriHasu BUSBIEH] CBIINEHHS TEPATOTEHHOTO
BIUIMBY NpPH BBEJIEHHI mypaM 3 6 mo 15 aeHs BariTHOCTI, piBeHB BIJACYTHOCTI OYEBHIHOTO
edexry (NOEL) 3a Tepatorennum Bmmsom cranoBus 300 MO/kr, npu BHYTPIIHEOBEHHOMY
BBeJICHHI. BHyTpimmHbOBeHHE BBeJeHHs Kponukam B 031 50 a6o 100 MO/kr y 8 Ta 9 nmi
BAariTHOCTI Yy JKHTTE€3JaTHUX IUIOJIB BHMKJIMKAJIM BPOJDKCHI BaJu PO3BUTKY; 3HaueHHs NOEL
BUsIBIICHE HE Oy/0. MHOXMHHI Baji PO3BHTKY Ta eMmOpiosneranbHi edexkTd crocrepiraid mnpu
BBEJICHHI /103 JIIKApCHKOTo 3aco0y B TepaneBTHYHIN 1031 J{oc/ikeHns BILMBY Ha GepTHIBHICTD
Ta MepHu- i MOCTHATA/IbHUHA PO3BHTOK HE TPOBO/IMIIH.

KaHueporeHHicTh, MyTareHHICTh, PEPTHIBLHICTE

JloBroTpusaii JOCIIKCHHA KaHIEPOr€HHOTO BILTUBY Ta JOC/IUKEHHS BIUIMBY Ieracnaprasy Ha
(epTHIBHICTE TBAPHH HE POBO/IAIIH.

MyTrarennnii BIUIMB meracmaprasd B tecti Eiimca i3 BuKopucranHsm mramiB Salmonella
typhimurium BAABICHUH HE OyB.

6. ©APMAIEBTHUYHI XAPAKTEPUCTUKH
6.1 Ilepeaik 10NOMIZKHHX Pe4OBHH
Harpiio rizpodocdar, renrariapar (auriapar)

Harpito qurigpodocdar qurigpar
Harpito xinopuz

INEPEXNAZ BIPHUMA[ >
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Caxapo3sa
Harpito riapokeu (Juis kopuryanus pH)
Kucnora xiopucroBoauesa (s kopurysanns pH)

6.2 HecymicuicTn

Ile#t nikapchbkuit 3acib He ciTijl 3MITTyBaTH 3 IHIIMMH JTIKAPCHKMMHM 3ac00aM¥M 33 BAHSTKOM
BKa3aHMX y po3jiii 6.6.

6.3 Tepmin npuaarHocri
3 poku.

BigHOBICHMH PO3YHH

Ximiyna Ta ¢isuuHa cTabiMBHICTH TOTOBOrO po34MHYy OyJI0 NPOJEMOHCTPOBAHO TPH
TcMHepaTypi Hrx4de 25°C npotsaroM 24 roiMH. 3 TOUKH 30py MIKpoOioIOrigHOT YHCTOTH, SKIIO
METO/Jl BIJIHOBJIEHHS HEe BHK/IIOYAE PH3UK MikpoGionoriusoro 3a6py;meﬂnﬂ TPOJIYKT ciin
BHKOPHCTATH HEraiHo. SIKio npenapar He BUKOPUCTAHU HeraiftHo, BI/INOBIAANIBHICTE 33 TEPMiH
Ta YMOBH 30epiranns BIJIHOBJICHOTO PO34YHHY HECE KOPHCTYBAY.

Po3Bejienuit po3unn

Ximiyna Ta iznuHa cTaGiIbHICTh TOTOBOrO po3uMHY 6yI0 TPOAEMOHCTPOBAHO MPOTsArom 48
rojun npu 36epiranni npu remneparypi 2°C — 8°C. 3 Touku 30py MikpoOiosoriysoi 4HCTOTH,
HOPOAYKT CJiJl BHKOPHMCTaTH Heraino. SIKio mnpemapaTr He BHKOPHCTaHMH HeraiHo,
BINOBLAILHICTE 3a TEPMiH Ta YMOBH 30epiranHs BiZIHOBICHOIO PO3YHHY Hece KOPHCTYBad, i,
K TPaBUIIO, TEPMiH 30epiraHHs He TOBHHEH NEPEBHINYBATH 24 TOIMHM, IIPU TeMIeEparypi
30epiranng 2°C — 8°C, 3a BUHSITKOM BHIIAIKIB, KOJIH BLIHOBI/ICHHS/pO3Be/IeHHs ByIo 3/1iicHeHO
B KOHTPOJILOBAHHX Ta BaJIiIOBAHUX ACENTHYHUX YMOBAX.

6.4 OcobiuBi 3acTepexenns npu 36epiranni

30epiraTu B X0noAMILHUKY (2°C-8°C).
He 3amopoxysaru.

[rdopmaltis 11010 yMOB 30epiranHs BiJIHOBJICHOTO Ta PO3BEACHOr0 PO3YHHIB JIiKAPCHKOTO
3aco0y HaBejieHa B po3jini 6.3.

6.5 Tun Ta BMiCT NEPBHHHOT YIAKOBKH

®naxon i3 GesbapsHoro ckia Ty I, 3 npoGKow 3 XJIOpOYTHIY, 3aKpHTHIl alOMiHIEBAM
KOBIa4ykoM jiamerpom 20 mm 3 kpumeukoro «flip-offs, sxuii mictuts 3750 MO neracnaprasu.

Bwmict B ynakosui: 1.

6.6 Cpeuiaabui 3axoau 6e3neKH NPU MOBO/UKEHHI 3 HEBHKOPUCTAHUM JTIKAPCHKHAM
3acobom abo BiaXoaamu JiKapcsKoro 3acoby

Ile#t nikapcekuit 3aci6 MOXKe BHKIMKATH TI0/IPA3HEHHS IIPH KOHTaKTi OT}KC npu pogo 3%
AT al
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Onkacriap npu3Ha4YeHUH Ul BHYTPIIHLOBEHHOro ab0 BHYTPIIIHBOM'S30BOIO BBEACHHS IIICIIs
Bi/IHOBJIEHHS JliKapchbKoro 3aco0y. Ilepes BBeJCHHAM MMOPOIIOK CJIij1 Bi/JHOBHTH PO3BEICHHSM Y
5,2 M1 Bojin Juis iH'eK1i#l (auB. po3jin 4.2).

IHCTPYKLIT 13 ITOBO/DKEHHS

1.

Ilepconan mosuHeH OyTH HaBUCHMH WIOA0 IHCTPYKUIM 3 NMOBOKEHHS Ta 3aCTOCYBAHHSA
nikapebkoro 3aco0y (KIHOK B mepioi BariTHOCTI HE CIiJl JIONYCKATH 10 PoBOTH 3 UM
JIIKapChbKUM 3aco0om).

Ci1it BUKOPHCTOBYBATH aCENTHYHI METO/IH.

Cnin  nOTpUMYBaTHCh TIPOLEAYDP 3 HAICKHOTO MOBO/DKEHHS 13 [POTHIYXJIHHHUMM
3acobamu.

Ilpu pobori i3 sikapcekum 3acobom OHkacnmap peKOMEHIOBAHO KOPHCTYBATHCH
0/IHOPa30BHMH PYKaBHYKAMH Ta 3aXHCHUM OJISITOM.

Yce npuniajuls Ui BBEJCHHS a0 OYMINYBaHHS, BKIIOYHO 3 PyKaBHYKAMH, CJIijl IOMIlaTH
Y MIIIKH JUIS CMITTS BHCOKOTO PH3HKY, /UIS CHIATIOBAHHS IIPH BUCOKIH TeMmIieparypi.

Bignosnenns

1.

Y ¢nakon neobxizHO nonatH 5,2 M BOAM I8 iH'eKIii, KOPUCTYIOMHCH LIMPHIIOM Ta
roakoxo kanbpy 21.

2. ®nakos ciin obepe:kHO 06epTaTH @K 10 MOBHOTO PO3YUHEHHS TIOPOIIKY.

3. Orpumanuii micis BiAHOBJEHHS pO3YMH TOBHHeH OyTH Tpo3opuM, Ge30apBHUM Ta
BUIBHHM BIJI BHJMMHX OKOM CTOpPOHHIX BKmMOYeHb. He ciig BUKOPHCTOBYBAaTH
BIJIHOBJICHMH PO34HH y BHIIJIKy HOro noMyTHiHHs abo yTrBopeHHst ocany. He erpymysarh.

4. PosuuH ciiji BUKOpHCTaTH NpOTSroM 24 roauMH 1icis BigHOBIeHHs, 36epiratw npu
Temueparypi Huxue 25°C.

BBejieHHs

1. Jlixapceki 3aco0M JUis NapeHTepaibHOrO BBEJEHHS CIIijl OIJIS/IaTH HA HASBHICTH YaCTOK
nepe] BBEJACHHAM; BBOJMTH MOXHA JIMINE NPO30pHi, Oe30apBHHN PO3YMH, BUIBHHHA B
CTOPOHHIX BKJIIOYEHb.

2. lle# nikapchbKuii 3aci0 i1l BBOAHTH BHYTPILIHBOBEHHO ab0 BHYTPilIHbOM'a3080. Po3uun
CJIiJT BROJIMTH IOBLILHO.
Y BUNA/JKy BHYTPIIIHBOM'S30B01 iH'eKliT 06'eM BBe/ICHHS HE MOBMHEH NEPEBHINYBATH 2 MJI
JUIS JUTEH Ta MiJUTITKIB i 3 MJI JUIS IOPOCIIHX.
Y BHIIQ/IKY BHYTPIIHHOBCHHOIO BBE/ICHHS BiJIHOBJICHHMH PO34MH Clij possect y 100 mu
PO34MHY HATPIIO XJIOPH/Y /1A iH'eKNii KoHueHTpauiero 9 mr/mi (0,9%) abo 5% posunny
TJIIOKO3H.
Po3Bejienuii po3uMH MOJKHA BBOIMTH IPOTATOM | — 2 rofMH pa3oM i3 BKe PO3IIOHYATOIO
iHdy3icio po3unHy HaTpilo XJaopuay 9 mr/mia abo 5% poszuuny rmokosn. He cmin BBoauTH
inmn rikapcbki 3aco0M €epe3 OjHY BHYTPIIIHLOBEHHY CHCTEMY IIiji 4Yac BBEJCHHS
JiKapceKoro 3aco0y Onkacnap (4B, po3ain 4.2).
ITicns po3BeieHHs PO3YMH CJ1i/1 BBOJAMTH HeraiiHo. SIKIIO HeraiftHe BBe/ICHHS HEMOKJIHUBE,
poO3BEICHUH po3duH cij 30epiratu npu Temneparypi 2°C — 8°C nporsroM o 48 romus
(nuB. poszain 6.3).

Yrumizanis

Onkacniap NpuU3HAYCHUH BUKIIOYHO JUIS OJHOPA30BOTO 3aCTOCYBAHHS/ -
JiKapchkui 3acib abo BiAXOAM Cij yTHAi3yBaTH i3 JOTPMMAHHAM B
HOPMAaTHBHOI'O 3aKOHO/IABCTBA. zaf
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7.  BJIACHHUK MAPKETHHI'OBOI'O JJO3BO.1Y
Jle JTaboparyap Ceps'e (Les Laboratoires Servier)
50, pro Kapno (50, rue Carnot)

92284 CropeH ceneke (92284 Suresnes cedex)
®panuis (France)

8. HOMEP (-M) MAPKETHHI'OBOI'O IO3BOJIY

EU/1/15/1070/002

9. JATA NEPHIOTO 3ATBEP/[KEHHS / TOHOBJIEHHS JIi
MAPKETHHI'OBOI'O 103BO.JIY

Hara nepioro 3arBepyokenns: 14 ciuns 2016

10. JATA IIEPEIJISIAY TEKCTY

HAeranbna indopmanis 1010 ubOro J1ikapchKoro 3acoy HasiBHA Ha IHTepHeT caiTi
€BporneichKoi areHIii 3 KOHTPOIIO JIiKapCHKUX 3acobiB, agpeca http://www.ema.europa.eu.
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vThis medicinal product is subject to additional monitoring. This will allow quick identification of
new safety information. Healthcare professionals are asked to report any suspected adverse reactions.
See section 4.8 for how to report adverse reactions.

1.  NAME OF THE MEDICINAL PRODUCT

Oncaspar 750 U/ml powder for solution for injection/infusion.

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Each vial contains 3,750 Units (U)** of pegaspargase*.
After reconstitution, 1 ml of solution contains 750 U pegaspargase (750 U/ml).

* The active substance is a covalent conjugate of Escherichia coli-derived L-asparaginase with
monomethoxypolyethylene glycol

**One unit is defined as the quantity of enzyme required to liberate 1 pmol ammonia per minute at
pH 7.3 and 37°C

The potency of this medicinal product should not be compared to the one of another pegylated or
non-pegylated protein of the same therapeutic class. For more information, see section 5.1.

For the full list of excipients, see section 6.1.

3.  PHARMACEUTICAL FORM

Powder for solution for injection/infusion.
White to off-white powder.

4. CLINICAL PARTICULARS

4.1 Therapeutic indications

Oncaspar is indicated as a component of antineoplastic combination therapy in acute lymphoblastic
leukaemia (ALL) in paediatric patients from birth to 18 years, and adult patients.

4.2 Posology and method of administration

Oncaspar should be prescribed and administered by physicians and/or health care personnel
experienced in the use of antineoplastic products. It should only be given in a hospital setting where
appropriate resuscitation equipment is available. Patients should be closely monitored and carefully
observed for any adverse reactions throughout the administration period (see section 4.4).

Posology
Oncaspar is usually administered as part of combination chemotherapy protocols with other
antineoplastic agents (see also section 4.5).

Paediatric patients and adults <21 years
The recommended dose in patients with a body surface area (BSA) >0.6 m? and who are <
age is 2,500U of pegaspargase (equivalent to 3.3 ml Oncaspar)/m? body surface area g

S T ;
g S s
_ el}\qﬂalent to 0.1 ml
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Children with a body surface area <0.6 m? should receive 82.5 U of pegaspargase
Oncaspar)/kg body weight every 14 days.
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Adults >21 years
Unless otherwise prescribed, the recommended posology in adults aged >21 years is 2,000 U of

pegaspargase (equivalent to 2.67 ml Oncaspar)/m’ body surface area every 14 days.

Treatment may be monitored based on the trough serum asparaginase activity measured before the
next administration of pegaspargase. If asparaginase activity values fail to reach target levels, a switch
to a different asparaginase preparation could be considered (see section 4.4).

Special populations
Renal impairment

As pegaspargase is a protein with a high molecular weight, it is not excreted renally, and no dose
adjustment is necessary in patients with renal impairment.

Hepatic impairment
No dose adjustment is necessary in patients with hepatic impairment.

Elderly
There are limited data available for patients older than 65 years.

Method of administration
Oncaspar can be given by intramuscular (IM) injection or intravenous (IV) infusion.

For smaller volumes, the preferred route of administration is intramuscular. When Oncaspar is given
by intramuscular injection the volume injected at one site should not exceed 2 ml in children and
adolescents and 3 ml in adults. If higher volume is given, the dose should be divided and given at
several injection sites.

Intravenous infusion of Oncaspar is usually given over a period of 1 to 2 hours in 100 ml sodium
chloride 9 mg/ml (0.9%) solution for injection or 5% glucose solution.

The diluted solution can be given together with an already-running infusion of either sodium chloride
9 mg/ml or 5% glucose. Do not infuse other medicinal products through the same intravenous line
during administration of Oncaspar.

For instructions on reconstitution and dilution of this medicinal product before administration, see
section 6.6.

4.3 Contraindications

Hypersensitivity to the active substance or to any of the excipients listed in section 6.1.
Severe hepatic impairment (bilirubin >3 times upper limit of normal [ULN]; transaminases >10 times
ULN).

History of serious thrombosis with prior L-asparaginase therapy.

History of pancreatitis, including pancreatitis related to previous L-asparaginase therapy (see
section 4.4).

History of serious haemorrhagic events with prior L-asparaginase therapy (see section 4.4).
4.4 Special warnings and precautions for use

Traceability
In order to improve the traceability of biological medicinal products, the name and the batch number
of the administered product should be clearly recorded.

Asparaginase antibodies A B "4
¥ . = . . . . b i g . F LT N
Anti-asparaginase antibodies may be associated with low asparaginase activity levels duaeta potential i w)

neutralising activity of these antibodies. In such cases, a switch to a different asparagi?é_i‘._st?‘p’reparp_tiog \.:-; :
1

should be considered.
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Measurement of the asparaginase activity level in serum or plasma may be undertaken in order to rule
out an accelerated reduction of asparaginase activity.

Hypersensitivity

Hypersensitivity reactions to pegaspargase, including life-threatening anaphylaxis, can occur during
therapy, including in patients with known hypersensitivity to E. coli derived asparaginase
formulations. Other hypersensitivity reactions can include angioedema, lip swelling, eye swelling,
erythema, blood pressure decreased, bronchospasm, dyspnoea, pruritus and rash (see sections 4.3
and 4.8).

As a routine precautionary measure the patient should be monitored for an hour after administration:
resuscitation equipment and other appropriate means for the treatment of anaphylaxis should be
available (epinephrine, oxygen, intravenous steroids, etc.). Oncaspar should be discontinued in
patients with serious hypersensitivity reactions (see sections 4.3 and 4.8). Depending on the severity of
the symptoms, administration of antihistamines, corticosteroids and vasopressors may be indicated as
counier-measure.

Pancreatic effects
Pancreatitis, including haemorrhagic or necrotising pancreatitis with fatal outcomes, have been
reported in patients receiving Oncaspar (see section 4.8).

Patients should be informed of the signs and symptoms of pancreatitis which, if left untreated, could
become fatal.

If pancreatitis is suspected, Oncaspar should be discontinued; if pancreatitis is confirmed, Oncaspar
should not be restarted.

Serum amylase and/or lipase levels should be monitored frequently to identify early signs of
pancreatic inflammation. As impaired glucose tolerance may occur with concomitant use of Oncaspar
with prednisone, blood glucose levels should be monitored.

Coagulopathy

Serious thrombotic events, including sagittal sinus thrombosis can occur in patients receiving
pegaspargase (see section 4.8). Oncaspar should be discontinued in patients with serious thrombotic
events.

Increascd prothrombin time (PT), increased partial thromboplastin time (PTT), and
hypofibrinogenacmia can occur in patients receiving pegaspargase. Coagulation parameters should be
monitored at baseline and periodically during and after treatment, particularly when other medicinal
products with anticoagulant effects are used simultaneously, such as acetylsalicylic acid and
non-steroidal anti-inflammatory medicinal products (see section 4.5), or when concomitant
chemotherapy regimen including methotrexate, daunorubicin, corticosteroids is administered. When
there is a marked decrease in fibrinogen or antithrombin III (ATIII) deficiency, consider appropriate
replacement therapy.

Hepatic effects
Combination therapy with Oncaspar and other hepatotoxic products can result in severe hepatic
toxicity.

Caution is required when Oncaspar is given in combination with hepatotoxic products, especially if
there is pre-existing hepatic impairment. Patients should be monitored for changes in liver function
parameters. =

‘x_,_‘

There may be an increased risk of hepatotoxicity in Philadelphia chromosome positive ga‘treifts" for < ¥

whom treatment with tyrosine kinase inhibitors (e.g., imatinib) is combined with L-a f:arz;ﬁnase §
E:



therapy. This should be taken into account when considering the use of Oncaspar in these patient
populations.

Due to the risk of hyperbilirubinaemia, it is recommended to monitor bilirubin levels at baseline and
prior to each dose.

Central nervous system effects
Combination therapy with Oncaspar can result in central nervous system toxicity. Cases of

encephalopathy (including reversible posterior leukoencephalopathy syndrome) have been reported
(see section 4.8).

Oncaspar may cause central nervous system signs and symptoms manifesting as somnolence,
confusion, convulsions. Patients should be closely monitored for such symptoms, especially if
Oncaspar is used in association with neurotoxic products (such as vincristine and methotrexate; see
section 4.5),

Myelosuppression

Pegaspargase may cause myelosuppression, either directly or indirectly (by altering myelosuppressive
effects of other agents such as methotrexate or 6-mercaptopurine). Therefore, use of Oncaspar could
increase the risk of infections.

The decrease in the number of circulating lymphoblasts is often quite marked, and normal or too low
leukocyte counts are often seen in the first days after the start of therapy. This can be associated with a
marked rise in the serum uric acid level. Uric acid nephropathy may develop. To monitor the

therapeutic effect, the peripheral blood count and the patient’s bone marrow should be monitored
closely.

Hyperammonaemia

Asparaginase facilitates the rapid conversion of asparagine and glutamine to aspartic acid and
glutamic acid, with ammonia as the shared by-product of both reactions (see section 5.1). Intravenous
administration of asparaginase may therefore cause serum levels of ammonia to rise sharply following
administration.

The symptoms of hyperammonaemia are often transient in nature and can include: nausea, vomiting,
headache, dizziness and rash. In severe cases, encephalopathy can develop with or without hepatic
impairment, especially in older adults, which can be life-threatening or fatal. If symptoms of
hyperammonaemia exist, ammonia levels should be monitored closely.

Contraccption

Effective non-oral method of contraception must be used during Oncaspar treatment and for at

least 6 months after Oncaspar discontinuation. Since an indirect interaction between the oral
contraceptives and pegaspargase cannot be ruled out, the use of oral contraception is not considered an
acceptable method of contraception (see sections 4.5 and 4.6).

Sodium content
This medicinal product contains less than 1 mmol sodium (23 mg) per dose, i.e., essentially
‘sodium-free’.

4.5 Interaction with other medicinal products and other forms of interaction

The decrease in serum proteins caused by pegaspargase can increase the toxicity of other medicinal
products that are protein bound.

In addition, by inhibiting protein synthesxs and cell division, pegaspargase can dist _b lh'e, n‘rechamSn; \\
of action of other substances which require cell division for their effect, e.g., met treiatc v \

e
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Methotrexate and cytarabine can interact differently with Oncaspar: their prior administration can
increase the action of pegaspargase synergistically. If these substances are given subsequently, the
effect of pegaspargase can be weakened antagonistically.

Pegaspargase can interfere with metabolism and clearance of other medicinal products, based on its
effects on protein synthesis and hepatic function, as well as from its combined use with other
chemotherapy products known to interact with CYP enzymes.

The use of Oncaspar can lead to fluctuation in coagulation factors. This can promote the tendency to
bleeding and/or thrombosis. Caution is therefore needed when anticoagulants such as coumarin,
heparin, dipyridamole, acetylsalicylic acid or non-steroidal anti-inflammatory medicinal products are
given concomitantly, or when concomitant chemotherapy regimen including methotrexate,
daunorubicin, corticosteroids is administered.

When glucocorticoids (e.g., prednisone) and pegaspargase are given at the same time, alterations in
coagulation parameters (e.g., fall in fibrinogen and antithrombin I11 deficiency, ATIII) can be more
pronounced.

Immediately preceding or simultaneous treatment with vincristine can increase the toxicity of
pegaspargase. Administration of Oncaspar before vincristine may increase the neurotoxicity of
vincristine. Therefore, vincristine should be given at least 12 hours prior to administration of Oncaspar
in order to minimise toxicity.

An indirect interaction cannot be ruled out between pegaspargase and oral contraceptives due to
pegaspargase hepatotoxicity that may impair the hepatic clearance of oral contraceptives. Therefore,
the concomitant use of Oncaspar with oral contraceptives is not recommended. Another method than
oral contraception should be used in women of childbearing potential (see sections 4.4 and 4.6).

Simultaneous vaccination with live vaccines may increase the risk of severe infections attributable to
the immunosuppressive activity of pegaspargase, the presence of the underlying disease and
combination chemotherapy (see section 4.4). Vaccination with live vaccines should therefore be given
no earlier than 3 months after termination of the entire antileukaemic treatment.

4.6  Fertility, pregnancy and lactation

Women of childbearing potential/Contraception in males and females
Men and women should use effective contraception during treatment and for at least 6 months after

Oncaspar discontinuation. Since an indirect interaction between oral contraceptives and pegaspargase
cannot be ruled out , oral contraceptives are not considered sufficiently safe in such clinical situation.
A method other than oral contraception should be used in women of childbearing potential (see
sections 4.4 and 4.5).

Pregnancy

There are limited data on the use of L-asparaginase and no data on the use of Oncaspar in pregnant
women. No reproduction studies in animals with pegaspargase were performed but studies in animals
with L-asparaginase have shown teratogenicity (see section 5.3). Therefore and due to its
pharmacological properties, Oncaspar should not be used during pregnancy unless the clinical
conditions of the woman require treatment with pegaspargase.

Breast-feeding
It is not known whether pegaspargase is excreted into breast milk. Based on its pharmacological

properties, any risk to the breast-fed newborns/infants cannot be excluded. As a precautionaryine:
breast-feeding should be discontinued during treatment with Oncaspar and should not be ,es
until after discontinuation of Oncaspar. ;

Fertility
No studies investigating the effect of pegaspargase on fertility have been performed.
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4.7 Effects on ability to drive and use machines

Oncaspar has major influence on the ability to drive and use machines. The following adverse
reactions have been reported in patients treated with Oncaspar along with other chemotherapy

medicinal products: somnolence, confusion, dizziness, syncope, seizure.

Patients should be advised not to drive or operate machines while receiving Oncaspar if they
experience these or other adverse reactions which can impair their ability to drive or operate machines

(see section 4.4).

4.8 Undesirable effects

Summary of the safety profile

The adverse reactions described in this section are derived from clinical trial data and post-marketing
experience of Oncaspar in ALL patients. The safety profile is based on randomised, controlled,
prospective, open label multicentre studies using Oncaspar at a dose of 2500 U/m? administered
intravenously as a comparative treatment (studies DFCI 11-001 and AALL0O7P4). In addition,
Oncaspar studies using the intramuscular route of administration (studies CCG-1962 and CCG-1991)

were also considered to determine the safety profile (see section 5.1).

The most common adverse reactions with Oncaspar (observed in at least 2 studies with a frequency of
>10%) included: alanine aminotransferase increased, aspartate aminotransferase increased, blood
bilirubin increased, activated partial thromboplastin time prolonged, hypertriglyceridaemia,

hyperglycaemia, and febrile neutropenia.

The most common, severe adverse reactions with Oncaspar (graded 3 or 4) observed in studies
DFCI 11-001 and AALLO7P4 with a frequency of >5% included: alanine aminotransferase increased,
aspartate aminotransferase increased, blood bilirubin increased, febrile neutropenia, hyperglycaemia,

lipase increased, and pancreatitis.

Tabulated list of adverse reactions

Adverse reactions and their frequencies are reported in Table 1. Frequencies are defined by the
following convention: very common (>1/10), common (>1/100 to <1/10), uncommon (>1/1,000 to
<1/100), rare (=1/10,000 to <1/1,000), very rare (<1/10,000) and not known (cannot be estimated from
the available data). Within each frequency grouping, adverse reactions are presented in order of

decreasing seriousness.

Table 1: Adverse reactions reported with Oncaspar therapy

MedDRA standard

Adverse reaction
system organ class

Very common: Febrile neutropenia
Common: Anaemia, coagulopathy
Not known: Bone marrow failure

Blood and lymphatic
system disorders

; : . Common: Vomiting, stomatitis, ascites
Gastrointestinal disorders & v

Not known: Pancreatic pseudocyst, parotitis*

Very common: Pancreatitis, diarrthoea, abdominal pain, nausea

Rare: Pancreatitis necrotising, pancreatitis haemorrhagic

General disorders and

administration site Not known: Pyrexia
conditions
5 ; Common: Hepatotoxicity, fatty liver .
H biliary disorders s TR
Saiottinty Rare: Hepatic necrosis, jaundice, cholestasis, hepatic failure” " i ¥ g PN

. Very common: Hypersensitivity, urticaria, anaphylactic r?éetl.g)y/ RS
SO A Sl Not known: Anaphylactic shock. P
Infections and infestations | Common: Infections, sepsis [ DA e ‘
Investigations Very common: Weight decreased, hypoalbuminaemia, akmme . ”'L""“J..__:_-__-'. .
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aminotransferase increased, aspartate aminotransferase increased,
hypertriglyceridaemia, blood fibrinogen decreased, lipase increased,
amylase increased, activated partial thromboplastin time prolonged, blood
bilirubin increased

Common: Prothrombin time prolonged. international normalised ratio
increased, hypokalaemia, blood cholesterol increased, hypofibrinogenaemia,
gamma-glutamyl transferase increased

Not known: Blood urea increased, anti-pegaspargase antibodies, neutrophil
count decreased, platelet count decreased, hyperammonaemia

Very common: Decreased appetite, hyperglycaemia
Common: Hyperlipidaemia, hypercholesterolaemia
Not known: Diabetic ketoacidosis, hypoglycaemia

Metabolism and nutrition
disorders

Musculoskeletal and

riige 8 Common: Pain in extremities
connective tissue disorders

Common: Seizure, peripheral motor neuropathy, syncope
Nervous system disorders | Rare: Posterior reversible leukoencephalopathy syndrome
Not known: Somnolence, tremor*

Psychiatric disorders Not known: Confusional state

Renal and urinary

: Not known: Renal failure acute*
disorders

Respiratory, thoracic and

mediastinal disorders Common: Hyjpaxis

Skin and subcutaneous Very common: Rash
tissue disorders Not known: Toxic epidermal necrolysis*

Very common: Embolism**

Common: Thrombosis***

Not known: Cerebrovascular accident, haemorrhage, superior sagittal sinus
thrombosis

Vascular disorders

*Adverse reactions observed with other asparaginases in the class

**Cases of pulmonary embolism, venous thrombosis, venous thrombosis limb, and thrombophlebitis superficial
were observed in DFCI 11-001
***Legend: CNS thrombosis

Description of selected adverse reactions
The following adverse reactions have been observed in association with asparaginase therapy.

Although they have not been specifically associated with the use or pegaspargase, they may occur with
the use of Oncaspar:

Blood and lymphatic system disorders

Oncaspar can cause mild to moderate myelosuppression, and all three blood cell lines can be affected.
About half of all serious haemorrhages and thromboses affect cerebral vessels and can lead to e. £,
stroke, seizure, headache or loss of consciousness.

Nervous system disorders

Oncaspar may cause central nervous system dysfunctions manifesting as convulsions, and less
frequently confusional state and somnolence (mildly impaired consciousness).

In rare cases, a reversible posterior leukoencephalopathy syndrome (RPLS) may occur.

In very rare cases, mild tremor in the fingers has been described.

Gastrointestinal disorders
About half of patients develop mild to moderate gastrointestinal reactions such as loss of

nausea, vomiting, abdominal cramps, diarrhoea and weight loss. 4 l\,
Acute pancreatitis can occur commonly. There have been isolated reports of formation of pseudocysts’si
(up to four months after the last treatment). U5 sl AORY sy T |
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Haemorrhagic or necrotising pancreatitis occurs rarely. One case of pancreatitis with simultaneous
acute parotitis has been described with L-asparaginase treatment. In single cases, haemorrhagic or
necrotising pancreatitis with fatal outcome has been reported.

Serum amylase can rise during and also after the conclusion of Oncaspar therapy.

Renal and urinary disorders

Acute renal failure may develop in rare cases during treatment with L-asparaginase-containing
regimens.

Skin and subcutaneous tissue disorders

Allergic reactions can manifest in the skin. One case of toxic epidermal necrolysis (Lyell‘s syndrome)
has been described in association with L-asparaginase.

Endocrine disorders

Alterations in endocrine pancreatic function are observed commonly and are expressed mainly in the
form of abnormal glucose metabolism. Both diabetic ketoacidosis and hyperosmolar hyperglycaemia
have been described, which generally respond to administration of insulin.

Metabolism and nutrition disorders

An alteration in serum lipid levels was observed and changes in serum lipid values, in most cases
without clinical symptoms, are very common.

A rise in serum urea occurs regularly, is dose-independent and nearly always a sign of pre-renal
metabolic imbalance.

General disorders and administration side conditions
Pyrexia can occur after the injection, which usually subsides spontaneously.

Immune system disorders
Specific antibodies to pegaspargase have been detected; uncommonly they were associated with
hypersensitivity reactions. Neutralising antibodies reducing clinical efficacy were also recorded.

Hypersensitivity reactions to Oncaspar, including life-threatening anaphylaxis, angioedema, lip
swelling, eye swelling, erythema, blood pressure decreased, bronchospasm, dyspnoea, pruritus and
rash, can occur during therapy (see sections 4.3 and 4.4).

Hepatobiliary disorders

Alteration of liver parameters is common. A dose-independent rise in serum transaminases, and serum
bilirubin is commonly observed.

Fatty liver can be observed very frequently. There have been rare reports of cholestasis, icterus,
hepatic cell necrosis and hepatic failure with fatal outcome.

Impaired protein synthesis can lead to a decline in the serum proteins. There is a dose-independent
decrease in serum albumin in the majority of patients during the treatment.

The type of adverse reactions of Oncaspar is similar with that of native non-pegylated L-asparaginase
(e.g., native E. coli asparaginase).

Reporting of suspected adverse reactions

Reporting suspected adverse reactions after authorisation of the medicinal product is important. »
[t allows continued monitoring of the benefit/risk balance of the medicinal product. Healthcar ZZNIB % N
professionals are asked to report any suspected adverse reactions via the national reporting

listed in Appendix V

-3 ~ :\')";" .\-._
y 1l 0 ’i..,\}
y: ?.// i, L2\

[s./ N+
HE ! o

24



4.9 Overdose

Cases of accidental overdose have been reported with Oncaspar. Following overdose, increased liver
enzymes, rash and hyperbilirubinaemia have been observed. There is no specific pharmacological
treatment for the overdose. In case of overdose, patients must be carefully monitored for signs and
symptoms of adverse reactions, and appropriately managed with symptomatic and supportive
treatment.

5.  PHARMACOLOGICAL PROPERTIES
5.1 Pharmacodynamic properties

Pharmacotherapeutic group: Antineoplastic and immunomodulating agents, other antineoplastic
agents, ATC code: L0O1XX24

Mechanism of action

The mechanism of action of L-asparaginase is the enzymatic cleavage of the amino acid L-asparagine
into aspartic acid and ammonia. Depletion of L-asparagine in blood results in inhibition of
protein-synthesis, DNA-synthesis and RNA-synthesis, especially in leukaemic blasts which are not
able to synthesise L-asparagine, thus undergoing apoptosis.

Normal cells, in contrast, are capable of synthesising L-asparagine and are less affected by its rapid
depletion during treatment with the enzyme L-asparaginase. The PEGylation does not change the
enzymatic properties of L-asparaginase, but it influences the pharmacokinetics and immunogenicity of
the enzyme.

Pharmacodynamic effects

Anti-leukaemic effect of L-asparaginase is related to a sustained L-asparagine depletion in blood and
cerebrospinal fluid (CSF). The pharmacodynamic (PD) effect of Oncaspar was assessed after IM
(Study CCG-1962) and IV administration (AALLO7P4).

In Study CCG-1962, PD effect of Oncaspar was assessed through serial measurements of asparagine
in serum (n=57) and CSF (n=50) of newly diagnosed paediatric patients with standard-risk ALL who
received three intramuscular doses of Oncaspar (2,500 Units/m? BSA), one each during induction and
two during delayed intensification treatment phases. A reduction in serum asparagine concentration
was evident by the 4th day after the first Induction dose and reached an apparent nadir by the 10th day
after the dose. Serum asparagine concentrations of approximately 1 uM persisted for approximately

3 weeks. Asparagine concentration fell to <3 pM when asparaginase activity was >0.| U/mL. CSF
asparagine of 2.3 uM pre-treatment fell to 1.1 pM on Day 7 and 0.6 uM on Day 28 of Induction

(see Clinical efficacy and safety).

In Study AALLO7P4, the PD effect of Oncaspar was assessed in 47 evaluable subjects with high risk
B-precursor ALL who received IV doses of Oncaspar 2,500 U/m? BSA during the Induction and
Consolidation phases. Plasma L-asparagine concentrations were depleted to below the assay limit of
quantification within 24 hours following the Induction and first Consolidation dose of Oncaspar and
depletion was sustained for approximately two weeks. CSF asparagine concentrations were reduced by
the 4th day following the Induction dose, and remained largely undetectable by the 18th day after
dosing.

e

Based on results from these two studies, a 2,500 U/m? BSA dose of Oncaspar administered IV Q% y S
(CCG-1962) and IV (AALLO7P4) provides maintenance of -asparagine depletion for appr;‘,é):_(jﬁfately
two weeks following dosing. ‘! o [ Al
Clinical efficacy and safety \Z2\
Oncaspar efficacy and safety were evaluated on the basis of three clinical studies using Ongaspar.
solution for injection/infusion in the first line treatment of ALL: Study CCG-1962 in standa PisKC

—~—

25

oD

o)




D
9
f.b

ALL patients; Study AALLO7P4 in high risk ALL patients; Study DFCI 11-001 enrolled both standard
and high-risk ALL patients.

Oncaspar efficacy in ALL in patients with relapse/refractory disease and a history of prior clinical
allergic reaction to native E. coli L-asparaginase was based on a pool of 94 patients from six
open-label studies [ASP-001, ASP-201A, ASP-302, ASP-304, ASP-400 and ASP-001C/003C].

First-Line (ALL patients non-hypersensitive to native E. coli L-asparaginase)

The safety and efficacy of Oncaspar was evaluated in an open-label, multicentre, randomised,
active-controlled study (StudyCCG-1962). In this study, 118 paediatric patients aged 1 to 9 years with
previously untreated standard-risk ALL were randomised 1:1 to Oncaspar or native E. coli
L-asparaginase as part of combination therapy. Oncaspar was administered intramuscularly at a dose
of 2,500 Units/m® BSA on Day 3 of the 4-week Induction phase and on Day 3 of each of two 8-week
Delayed Intensification (DI) phases. Native E. coli L-asparaginase was administered intramuscularly
at a dose of 6,000 Units/m* BSA three times weekly for a total of 9 doses during induction and for a
total of 6 doses during each delayed intensification phase.

The primary determination of efficacy was based on demonstration of similar asparagine depletion
(magnitude and duration) in the Oncaspar and native E. coli L-asparaginase arms. The
protocol-specified goal was achievement of asparagine depletion to a serum concentration of <1 M.
The proportion of patients with this level of depletion was similar between the 2 study arms during all
3 phases of treatment at the protocol-specified time points.

In all phases of treatment, serum asparagine concentrations decreased within 4 days of the first dose of
asparaginase in the treatment phase and remained low for approximately 3 weeks for both Oncaspar
and native E. coli L-asparaginase arms. Serum asparagine concentrations during the induction phase
are shown in Figure 1. The patterns of serum asparagine depletion in the 2 delayed intensification
phases are similar to the pattern of serum asparagine depletion in the induction phase.

Figure 1: Mean (+ standard error) serum asparagine during Study CCG-1962 induction phase
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Note:  Oncaspar (2,500 Units/m? BSA intramuscular) was administered on Day 3 of the 4-week
induction phase. Native E. coli L-asparaginase (6,000 Units/m® BSA intramuscular) was
administered 3 times weekly for 9 doses during induction.

CSF asparagine concentrations were determined in 50 patients during the induction phase. CSF
asparagine decreased from a mean pre-treatment concentration of 3.1 uM to 1.7 uMon Day 4 £ 1 and

1.5 uM at 25 + 1 days after administration of Oncaspar. These findings were similar to those ¥
in the native E. coli L-asparaginase treatment arm.

Event-Free Survival (EFS) for the Oncaspar and native E. coli L-asparaginase arms are ffﬁi;g\fﬁarised_’;i,t_lf 3 b 2
Table 2, Study CCG-1962 was not designed to evaluate differences in EFS rates. SR P TN )
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Table 2: Event-free survival rate at 3, 5 and 7 years (Study CCG-1962)

Oncaspar native E. coli L-asparaginase
3-Year EFS Rate, % 83 79
(95% CI) (73,93) (68, 90)
5-Year EFS Rate, % 78 73
(95% CI) (67, 88) (61, 85)
7-Year EFS Rate, % 75 66
| (95% CI) (63, 87) (52, 80)

In Study CCG-1962, the most common adverse reactions were infections, including two

life-threatening infections (1

Grade 3 and 4 were similar between the two treatm

allergic reactions during Dela
hives).

A pilot study was conducted for newly diagnosed
B-precursor ALL (Study AALLO7P4). This was

comparing an investigational
multi-agent chemotherapy in

yed Intensification (DI) DI #1 (Grade 1 allergic reaction and Grade 3

patients from I to <31 years of age with high risk
an open label, controlled, randomised study

pegylated asparaginase product to Oncaspar as a component of

the first line treatment of ALL. White blood cell (WBC) criteria were:

patient in each arm). In general, incidence and type of adverse reactions
ent groups. Two patients in the Oncaspar arm had

a) Age 1-10 years: WBC >50,000/uL; b) Age 10-30 years: Any WBC; c¢) Prior steroid therapy: Any
WBC. Patients were not allowed prior cytotoxic chemotherapy with the exception of steroids and
intrathecal cytarabine. A total of 166 patients were enrolled in this study; 54 patients were randomised
to treatment with 2,500 U/m” BSA Oncaspar and 111 patients were randomised to the investigational
pegylated asparaginase product. Oncaspar was administered intravenously at the dose of

2,500 Units/m* BSA during Induction, Consolidation, Delayed Intensification, and Interim
Maintenance phases in patients with high-risk ALL receiving augmented Berlin-Frankfurt-Miinster
therapy. The percentage of patients in the Oncaspar treatment arm

disease (MRD) negative statu

80% (40/50). At 4-years, the EFS and

8 (<0.1%

81.8% [95% CI 62.9-91.7%] and 90.4% [95% CI 78.5-95.9%], res

receiving Oncaspar, the rate of all grade hypersensitivity was 5.8
Grade 3 or higher febrile neutropenia was 15.4%.

and pancreatitis 7.7%.

Study DFCI 11-001, conducted by the Dana-Farber Cancer Institute (DFCI),
active-controlled, randomised multicentre study of an intravenous investigati
asparaginase product versus Oncaspar, in children and adolescents aged | to
diagnosed ALL treated with a DFCI ALL consortium therapeutic backbone.
were randomised, 237 of whom were treated with study drug (146 male and
119 patients (115 with a diagnosis of ALL
administered during Induction (Day 7)

therapy. Randomisation of pa

including both B- and T-cell ALL. The percentage of patien

End-Induction MRD (<0.001
was 98.0 [95%CI 92.3, 99.5];

with evaluable minimal residual

pectively. Overall, in the group

is an ongoing,

onal pegylated

<22 years with newly
A total of 239 patients
91 female), of these,

) were treated with Oncaspar 2500 U/m?. Treatment was
» and then every 2 weeks for a total of 30 weeks post-Induction

leukaemia cells in bone marrow) at Day 29 of Induction was
overall survival (OS) for the Oncaspar treatment arm were

%, anaphylactic reactions was 19.2%,
Y

tients was stratified based on risk group (standard/hi gh/very high risk),

detectable disease) at Day 32 was 87
the One-year OS was 100 [95% CI 1

ALL patients hypersensitive to native E. coli L-asparaginase

9% (80/91). The One-year EFS
00, 100] in this study.

Six open-label studies evaluated Oncaspar in relapse/refractory haematological diseases. In these
studies a total of 94 patients with ALL diagnosis with a history of prior clinical allergic reaction to

native E. coli L-asparaginase were exposed to Oncaspar. One patient received Oncaspar doses  ofs
250 and 500 Units/m? BSA intravenously. The remain
2,500 U/m? BSA administered intramuscularly or intr
single agent or in combination with multi

the o

ALL patients exposed to Oncaspar, 11 patients were evaluated for
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ing patients were treated with 2,000 oz " €
avenously. Patients received Oncaspdras
-agent chemotherapy. Overall, from five studiey/analysed
based on 65 ALL patients exposed to Oncaspar using the highest therapeutic response during the- .,
entire study, complete remission was observed in 30 patients (46%), nt
(11%) and haematological improvement in 1 patient (2%). In

ther study, with 29 h

partial remission in 7 patients
ersensitive

ts in the Oncaspar arm with evaluable Low
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3 patients (27%) achieved complete remission, 1 patient (9%) had partial remission, 1 patient (9%)
had haematologic improvement and 2 patients (18%) had therapeutic efficacy. Therapeutic efficacy
was defined as a clinical improvement which did not meet the criteria for other beneficial outcomes.
During the maintenance phase, 19 patients were evaluated, with 17 patients (89%) achieving complete
remission, and 1 patient (5%) with therapeutic efficacy.

5.2 Pharmacokinetic properties

Oncaspar pharmacokinetic properties were based on asparaginase activity measured by an enzymatic
assay after IM (CCG-1962) and IV (AALLO7P4, DFCI 11-001) administration.

In Study CCG-1962, mean asparaginase activity reached peak value of 1 U/mL on Day 5 after the
injection. The mean half-life after absorption from the injection site was 1.7 days and the elimination
half-life was 5.5 days. The volume of distribution at steady-state and clearance were estimated at
1.86 L/m? and 0.169 L/m? per day, respectively.

In Study AALLO7P4, PK parameters after a single 2,500 U/m’ IV dose during Induction were
calculated by noncompartmental PK analysis from sequential plasma samples and are depicted in
Table 3 (see section 5.1). The Cmax and AUC of Oncaspar trended lower in males, subjects with larger
BMI, and subjects >10 years. During Induction, following a single IV dose of Oncaspar 2,500 U/m?,
asparaginase activity >0.1 U/mL was sustained for up to 18 days post-dose in 95.3% of subjects.

Table 3: Pharmacokinetic Parameters After a Single IV Dose of Oncaspar 2,500 U/m? BSA
During Induction (N=47; Study AALL07P4)

PK Parameters Arithmetic Mean (SD)
| Cinax (mU/mL)* 1638 (459.1)

Tmax (hr)* 1.25 (1.08, 5.33)"

AUCy(mU-day/mL)* 14810 (3555)

AUCp (mU-day/mL)' 16570 (4810)

tiz (day)' 5.33 (2.33)

CL (L/day)’ 0.2152 (0.1214)

Vss (L)' 1.95 (1.13)

* N=47 evaluable subjects.
 Median (10%, 90" percentiles).
" N=46 evaluable subjects.

In Study DFCI 11-001, assessments of asparaginase activity were performed following a single IV
dose of Oncaspar 2,500 U/m* BSA during Induction, and every two weeks during post-Induction (see
section 5.1). During Induction, plasma asparaginase activity >0.1 U/mL was sustained in 93.5% of
subjects 18 days after administration. During the post-Induction phase, a nadir (trough) asparaginase
activity above 0.4 U/mL was sustained in 100% of subjects from Week 7 up until Week 25. These
results indicate that, when Oncaspar 2,500 U/m’ BSA is administered as single and repeated doses
every two weeks, clinically relevant asparaginase activity is sustained over the entire dosing interval
(i.e., two weeks).

Patients with newly diagnosed ALL received a single IM injection of Oncaspar (2,500 U/m?* BSA) or
native asparaginase from E. coli (25,000 U/m? BSA) or from Erwinia (25,000 U/m? BSA). The plasma
elimination half-life of Oncaspar was statistically significantly longer (5.7 days) than the plasma
elimination half-lives of the native asparaginases from E. coli (1.3 days) and Erwinia (0.65 days). The
immediate cell death of leukaemic cells in vivo, measured by rhodamine fluorescence, was the sam :
for all three L-asparaginase preparations. _{.‘_'iﬁ’f d
N, _ lossy &g\
ALL patients with several relapses were treated either with Oncaspar or with native aspargginase from 7 )
E. coli as part of an induction therapy. Oncaspar was given IM in a dose of 2,500 U/m? BSA.ondaydl 7z o

I and 15 of induction. The mean plasma half-life of Oncaspar was 8 days in non-hypersensitivé. < MElhT l

patients (AUC 10.35 U/mV/day), and 2.7 days in hypersensitive patients (AUC 3.52 Uimlﬁdaii}’.\\ ;
: "'c";;\'\x L
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Specific populations
The controlled studies were not designed to formally evaluate the pharmacokinetics of Oncaspar in

specific populations. A population pharmacokinetic evaluation of Oncaspar based on data obtained
from Studies AALLO7P4 (IV), DFCI 11-001 (IV), and CCG-1962 (IM) identified that clearance
(linear and saturable) increased approximately proportional to BSA and volume of distribution
increased slightly more proportional to BSA. No statistically significant differences in PK
characteristics between male and female subjects were identified in this analysis.

The impact of renal and hepatic impairment on the PK of Oncaspar has not been evaluated. As
pegaspargase is a protein with a high molecular weight, it is not excreted renally, and no change of
pharmacokinetic of Oncaspar in patients with renal impairment is foreseen.

Since the proteolytic enzymes responsible for Oncaspar metabolism are ubiquitously distributed in
tissues the exact role of the liver is unknown: however any decrease in liver function is not expected to
present clinical relevant problems in the use of Oncaspar.

There are no data available for elderly patients.
5.3 Preclinical safety data

Pharmacokinetic/pharmacodynamic nonclinical comparability between the two pharmaceutical forms
of Oncaspar, solution for injection/infusion, and powder for solution, was demonstrated in dogs after
single and repeated doses (500 U/kg), by the intravenous route. The below mentioned studies were
performed on the solution for injection/infusion formulation.

Acute toxicity

Only very high doses of pegaspargase given to mice intraperitoneally as a single dose (25,000 —
100,000 U/kg body weight) caused the death of 14% of all treated mice. Mild hepatotoxicity was

observed with the same dosages. Adverse reactions were loss of body weight, piloerection and reduced

activity. Reduced splenic weight might be a sign of potential immunosuppressant effect of the

treatment.

Pegaspargase was well tolerated both in rats and dogs when administered intravenously in single dose
up to 500 U’kg body weight.

Repeated dose toxicity
A 4-week study in rats treated with a dose of pegaspargase of 400 U/kg/day intraperitoneal resulted in
a fall in food intake and body weight compared to the control group.

A 3-month study in mice with pegaspargase at doses up to 500 U/kg intraperitoneal or intramuscular
resulted in slight hepatocellular changes only at the highest intraperitoneal dose.

A temporary suppression in body weight gains and a temporary reduction in total leukocyte counts
were observed in dogs which were treated with pegaspargase 1200 U/kg weekly for 2 weeks.
Increased serum glutamic pyruvic transaminase activity also occurred in one out of four dogs.

Immunogenicity

No immunogenic response was detected in a 12-week study in mice in which pegaspargase was
administered weekly at the dose of 10.5 U/mouse intramuscular or intraperitoneally.

Reproductive toxicity »

No studies of reproductive toxicity were conducted with pegaspargase. /’:"_ v
AP
Embryotoxicity studies with L-asparaginase have given evidence of teratogenic potential inﬁ:a_s;.: 7 N
treated from day 6 to 15 of gestation with a No Observed Effect Level (NOEL) for terazog’cnic:'éffecl;r ng Vw2l

at 300 U/kg intravenous. In rabbits doses of 50 or 100 U/kg intravenous on days 8 and 9 of gestation,
induced viable fetuses with congenital malformations: no NOEL has been determined. Mﬁ__ll‘tipl_lg'
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malformations and embryolethal effects were observed with doses in the therapeutic range.
[nvestigations of the effect on fertility and peri- and postnatal development were not conducted,

Carcinogenicity, mutagenicity, fertility
Long-term investigations of carcinogenicity or studies of the effect on fertility in animals were not
conducted with pegaspargase.

Pegaspargase was not mutagenic in the Ames test using Sa/monella typhimurium strains,

6. PHARMACEUTICAL PARTICULARS
6.1 List of excipients

Disodium phosphate heptahydrate

Sodium dihydrogen phosphate monohydrate
Sodium chloride

Sucrose

Sodium hydroxide (for pH adjustment)
Hydrochloric acid (for pH adjustment)

6.2 Incompatibilities

This medicinal product must not be mixed with other medicinal products except those mentioned in
section 6.6,

6.3  Shelf life
3 years,

Reconstituted solution

Chemical and physical in-use stability has been demonstrated for 24 hours below 25°C. From a
microbiological point of view, unless the method of reconstitution precludes the risk of microbial
contamination, the product should be used immediately. If not used immediately, in-use storage times
and conditions are the responsibility of the user.

Diluted solution

Chemical and physical in-use stability has been demonstrated for 48 hours at 2°C-8°C. From a
microbiological point of view, the product should be used immediately. If not used immediately,
in-use storage times and conditions prior to use are the responsibility of the user and would normally
not be longer than 24 hours at 2°C-8°C, unless reconstitution/dilution has taken place in controlled and
validated aseptic conditions.

6.4  Special precautions for storage

Store in a refrigerator (2°C-8°C).
Do not freeze.

For storage conditions of the reconstituted and diluted medicinal product, see section 6.3.

6.5 Nature and contents of container
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Type I flint glass vial with chlorobutyl elastomer stopper, capped with a 20 mm aiuminiugufﬂig%'qff_ vV
seal, containing 3,750 U pegaspargase. grey—
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6.6 Special precautions for disposal and other handling

This medicinal product can cause irritation on contact. The powder must therefore be handled and
administered with particular caution. Inhalation of the vapour and contact with the skin and mucous
membranes, especially the eyes, must be avoided; if the medicinal product comes in contact with eyes,
skin or mucous membranes, rinse immediately with plenty of water for at least 15 minutes.

Oncaspar is to be administered intravenously or intramuscularly after reconstitution of the product.
The powder must be reconstituted with 5.2 ml water for injections prior to administration (see
section 4.2).

Instructions for handling

1. Staff should be trained in how to handle and transfer the medicinal product (pregnant staff
should be excluded from working with this medicinal product).

2. Aseptic technique must be used.

3 Procedures for proper handling of antineoplastic agents should be observed.
4. The use of disposable gloves and protective garments is recommended when handling
Oncaspar.

5. All items for administration or cleaning, including gloves, should be placed in high-risk waste
disposal bags for high-temperature incineration.

Reconstitution

1. 5.2 ml water for injections are injected into the vial using a syringe and 21 gauge needle.

2, The vial should be gently swirled until the powder is reconstituted.

3 After reconstitution, the solution should be clear, colourless and free from visible foreign
particles. Do not use if the reconstituted solution is cloudy or if a precipitate has formed. Do not

shake.
4. The solution should be used within 24 hours after reconstitution, when stored below 25°C.
Administration
L Parenteral medicinal products should be inspected for particulate matter prior to administration,

only a clear, colourless solution free from visible foreign particles should be used.

2. The medicinal product should be administered intravenously or intramuscularly. The solution
should be administered slowly.
For intramuscular injection, the volume should not exceed 2 ml in children and adolescents and
3 ml in adults.
For intravenous administration, the reconstituted solution should be diluted in 100 ml sodium
chloride 9 mg/ml (0.9%) solution for injection or 5% glucose solution.
The diluted solution can be given over 1 to 2 hours together with an already-running infusion of
either sodium chloride 9 mg/ml or 5% glucose. Do not infuse other medicinal products through
the same intravenous line during administration of Oncaspar (see section 4.2).
After dilution, the solution should be used immediately. If immediate use is not possible, the
diluted solution can be stored at 2°C-8°C for up to 48 hours (see section 6.3).

Disposal
Oncaspar is for single use only. Any unused medicinal product or waste material should be disposed
of in accordance with local requirements.

7.  MARKETING AUTHORISATION HOLDER

Les Laboratoires Servier
50, rue Carnot

92284 Suresnes cedex
France
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8. MARKETING AUTHORISATION NUMBER(S)

EU/1/15/1070/002

9. DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION

Date of first authorisation: 14 January 2016

10. DATE OF REVISION OF THE TEXT

Detailed information on this medicinal product is available on the website of the European Medicines
Agency http://www.ema.europa.eu.
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